Introduction to Clansman Dynamics Manipulators

CLANSMAN DYNAMICS manipulators have been designed for safe, long
lasting and precise operation in harsh industrial environments. In designing
the machines, the design team has concentrated on three main aspects which
are:

A structure for the manipulator which has been designed for
40 million typical cycles.

A control system that both gives excellent control as well as
providing the basis for the most extensive diagnostic facilities.

Maximum operator comfort which has led to the development
of the combined linear and rotary action of the Master Arm
with electric (and not hydraulic ) Force Feedback.

The design team has been asked at each stage to consider what is simplest,
what is most robust and what is most easily maintained. This, for example,
leads on the one hand to the provision of common 24mm threaded extraction
holes throughout the manipulator and on the other, to the use of identical
hydraulic motors on the main rotation, yaw and roll axes. In both examples
more economical alternatives were established but rejected because they
would have been less easy to maintain.

We would welcome suggestions as to how we may improve our product still
further and we wish you many successful years of operation with your
CLANSMAN DYNAMICS manipulator.



E C MACHINERY DIRECTIVE

89/392/EEC

DECLARATION OF CONFORMITY

We hereby certify that the machinery stipulated below complies with all the relevant provisions of the EC
Machinery Directives and the National Laws and Regulations adopting this Directive.
Machine Description: Manipulator
Make: Clansman
Type: C3o1tom
Manufactured by: Clansman Dynamics Limited
15 Flemington Industrial Park
Craigneuk Street
MOTHERWELL
MLI1 2NT
Scotland

This machine is in conformity with the provisions of the following other EEC Directives:

89 /336 /EEC-EMC.

Harmonised standards applied:

EN 292-1, EN 292-2, EN 60204-1, EN 294.

Dated: 23/12/o9
Name: AL cAacE
Position: 7 Cceindicns DiRkccToiZ,

being the responsible person appointed by the manufacturer.




Section 2

Contents
Section 1 Introduction and Declaration of Conformity
Section 2 Contents. (i.e. This Page)
Section 3 Safety Points
Section 4 Using the Diagnostic System.
Section 5 Diagnostic Channels - Actual Measured Values

Potentiometer settings (control card)
Potentiometer settings (amplifier card)

Section 6 Routine maintenance procedures
Operational settings
Lubrication schedule
Bolt torque settings.

Section 7 Drawings: Mechanical
Hydraulic
Electrical Drawings
PLC Program

Section 8 Equipment Data Sheet

Section 9 Parts List

Section 10 Notes



Section 3 SAFETY POINTS

CLANSMAN DYNAMICS manipulators are designed in accordance with current European
safety legislation and are equipped with a number of additional features for safe operation
which are described elsewhere in this manual but we also draw your attention to the following

points:

It is absolutely vital that no personnel other than the manipulator operator be
allowed within the working envelope of the manipulator while it is in operation.
The working envelope of the manipulator must be considered to be the volume
described by the horizontal and vertical movements and the mechanical stops of the
rotation (or slew) of the machine, rather than that governed by any electrical controls
which could cause aberrant movement under fault conditions.

When service personnel are working on any one of the main axes, the two other main
axes must be disabled by taking off the connectors of the appropriate blocking valves.

When a manipulator is put into service it must not be used for production until
the mechanical stops have been fitted.

In the cabin of the manipulator, there is a device to detect the presence of the operator
(often called the “dead man’s handle™). It is not unknown for an operator to cheat the
detector so that the manipulator may be kept in a state of readiness to move quickly,
even when the operator has left the cabin. This is a very dangerous practice which
must be prevented by management control.

The hydraulic power pack has an automatic bleed-down valve mounted close to the
hydraulic accumulator and the sound of the accumulator discharging may be heard
when the pump is switched off. When the sound is heard to stop (this should take less
than one minute), the system pressure has reduced to zero and it is safe to work on the
hydraulics.  This valve is "fail-safe" that is, it has to be energized to prevent bleed
down.

Before working on the hydraulics, the arms of the machine should be driven as low as
possible and as far out as possible, and rested on a safe support to prevent any possible
movement of the arms during an intervention on the main vertical and horizontal
cylinders.

If a horizontal cylinder is being removed or dismantled, the tooling head must also be
chained or otherwise attached to the superstructure of the manipulator to prevent
unintended forward movement of the arms when the horizontal cylinder is no longer
able to restrain the arms.

If armoured glass is fitted to the front of the cabin, it is extremely heavy and must be
carefully supported before removal.

The manipulator should be rested on a safe support whenever it is not being
used. It must not be left in the air over other equipment since it will gradually come
down over a period of time.



Section 4

Using the Diagnostic system

The diagnostic system is a 64 channel analogue scanner which is used to monitor all the
important analogue (or varying) signals inside the control system. In addition it also monitors
a few digital signals. The majority of digital signals are monitored in any case using LED's on
the Main Control Card so that all push buttons and interlocks can be easily checked.

This means that most faults associated with the control system may be readily found without
the need to get the circuit diagrams out or get hold of specialised equipment.

A simplified description of the control system now follows which will help in the
understanding of the use of the diagnostic system.

—{Re3 - —R3 ;- i
4.1 To get control of the machine CE {0Z31F (_EE L
—«[Raa be —
—| - —{re1 ﬁ
In order to get control of the machine, 5 conditions " s mP Run U )
: 366 TR4 b—
have to be satisfied. ) (;E m— -
nes ]
4.1.1 The Hydraulic Pump has to be running. —{Raz - g -
If the pump is running, an LED at the top left hand 9DQNM SP1
side of the control card will be illuminated. The —FE )-8 %E
words beside the LED say "PUMP RUN”. You B DE? gE SUECHIS
can see the lights at the side of the page here. z:? ﬁ E eE

-ﬁEL CDHTRDL REQ. CONTROL

4.1.2 The SP1 and SP2 LED's have to be lit. Part of Manipulator Control card
These are spare interlocks for the customer to use.

These can be wired to safety gates and other safety

apparatus. When these circuits are broken the

machine will stop immediately.



4.1.3 The "Dead-man's-handle’ has to be activated by having the operator's arm on the
top of the control arm. This is a safety measure so that if an operator leaves the machine
with control on (which would be unsafe) the control system will automatically shut down.
This means that when the machine is being operated, the operator must not raise his arm off
the control arm or the machine will stop. This is the most common cause of the machine
stopping without the operator wanting it to stop.

4.1.4 The "Release Control" lamp must be illuminated. If at any time the operator
presses the Release Control button on the operator's panel, the lamp on the card will go out,
and the machine will stop moving. If the operator wishes to get out of the cabin, or just
wants to make the machine safe for a few minutes, he would press this button. If, however
he wants to get control of the machine, this lamp must be illuminated.

4.2 "Control On" sequence.

If all 5 lamps are illuminated, meaning that the
machine is ready to go, the operator may now press
the "request Control" push-button on the operator's
panel and this will start the sequence which gets
control of the machine.

It would clearly be dangerous if it were possible to get
control of the machine as soon as the operator pressed
the "Request Control" push-button, because the
machine would suddenly move at top speed to the
position at which the operator was holding the control
arm.

To avoid this, the "Control On" sequence logic will not permit control until the control arm is
moved into the same position as the manipulator arms.

The way this sequence operates, is that when the operator presses the "Request Control”
push-button, the four arrow lamps on the operator's panel come into operation, showing the
operator what he has to do to put out the lights. He must first move the horizontal motion of
the control arm, either forward or back, depending upon which lamp is illuminated, until the
horizontal lamps are out, then he must move the vertical axis until the lamps are out. At
that point, he will hear a "CLICK" and he will be aware that he now has control of the
machine.

As soon as this happens, he can move the machine in an intuitive way; forward to go
forward, back to go back and so on and he can move the tooling around using the small
buttons on the control handle.




4.3  Unable to get Control On?

But what is to be done if the operator is unable to get control of the machine? If he cannot
get the arrow lights to come on then he has to check the 5 interlocks as described in the
paragraph above and he will find that one of the conditions is not met, that is,

The pump is not on, or

There is a power supply fault, or

Dead-mans-handle does not detect an operator's arm., or

Fault on release control circuit , or, |These last two

Fault on Request control circuit . |very unlikely

4.4  Arrow Lamps on, but cannot get Control On?

Another possibility is that the arrow lamps will come on but the operator is unable to make
one of them go out.

If this happens, the only likely cause will be the setting or the condition of the potentiometers,
or the supply voltage to the potentiometers. The last of these possibilities is the easiest to
check so the diagnostic switches should be set to channel 3 to check the +5V supply, and then
to channel 4 to check the -5V supply. If these two supplies are OK, then the potentiometers
should be checked. (see Section 5.. "Diagnostic Channels- Actual Measured Values™), which
describes in detail what voltage should be measured from which potentiometer.

There are two potentiometers associated with the control of the vertical axis, two associated
with the horizontal axis, and one with the slew. These are described on the next page.

Note that the potentiometer covers should not be taken off with the power switched on and
the potentiometer fixing screws should not be slackened or tightened with the power switched
on, because of the possibility of short circuiting the potentiometer terminals. Once the cover
is off, and the fixing screws are slackened, then the power may be switched on.  This is
described more fully later in this document

Please Note

Before describing the use of the diagnostic system, it should be explained that the diagnostic
system itself, uses the same power supplies as the manipulator control card. This means that if
any of the fuses on the main card or in the terminals, become open circuit for any reason, the
diagnostic display may be affected. If the display is ever blank or showing only a 1 in the
extreme left hand digit, then the fuses on the card should be checked or failing that, the fuses in
the fused terminals or finally that the power supply is giving out the necessary voltages.



There are 2 Horizontal Pots.

P1 which is the horizontal command potentiometer. o

It rotates when the control arm is pushed back and forward, and, LA =

P2 which is the horizontal feedback pot, which rotates when the i
lower link of the manipulator moves back and forward 1]

A I

There are 2 vertical pots:

P1

P3, which is the command potentiometer, mounted on the control
arm and which rotates when the control arm is raised and
lowered, and P4, which is the vertical feedback pot

which rotates when the main pivot pin of the
manipulator rotates, which happens during vertical
movements.

Control arm Potentiometers

If any one of these 4 potentiometers is out of alignment then it will be
impossible to get through the "control on sequence”. To find out
where the problem is, the diagnostic system must be used.

Please refer now to Section 5.. "Diagnostic Channels-Actual

Measured values".

To use the diagnostic Channels, you must turn the small switches at
the bottom left-hand side of the manipulator control card (it is easiest
if you use a screwdriver)

If you want for example to check channel number 8§,

you would turn the left hand switch until the number 0

appears at the top of the switch beside the white line.

Then and you would turn the right hand switch until the number 8 appears at the top beside
the white line. This means that channel 08 is selected. This particular example would
display the voltage from Potentiometer 3, on the liquid crystal display.

To continue with the example above where it is not possible to get through the "control on"
sequence, we should check the channels for the potentiometers associated with the faulty axis
So 1if, for example, the bottom vertical arrow lamp will not go out, we must check that the
two vertical pots, P3 and P4, are giving the correct signal.

From the data given in the "Diagnostic Channels Actual Measured Values, we can see that
potentiometer 3 (Channel 8) should give out a voltage of: -4.25V when it is fully up, and
+4.25V when it is fully down, and of course the voltage should vary linearly between these
two voltages as the handle is being moved slowly up and down.

Similarly, potentiometer 4 (Channel 9 .. vertical feedback potentiometer) should be checked,
if the machine is in a moving condition. It should read a much smaller voltage since the

Potentiometers on Manipulator



rotation of this pot is only around 90 degrees, so the measured values should be
approximately + 1.50 volts in the fully up position, and approximately -0.85 Volts in the
fully down position.

If any significant variation from these figures is seen, a little thought should point us in the
direction of the problem. For example, if channel 9 (i.e. pot 4) measures +2.4V to +0.05V
then the amount of signal is correct (i.e. a total of 1.50 + 0.85 = 2.35V) BUT clearly the pot
has developed an offset, possibly having a coupling which has come loose or the main pivot
pin is no longer firmly fixed to the main crank which is pushed by the vertical cylinder. If this
should happen 1t is not sufficient to turn the potentiometer body until the voltage is correct, it
1s vital that the mechanical cause of the movement is found, or the problem will come back.

If, on the other hand, the pot gives a voltage which does not vary smoothly over the whole
range of its movement, then the pot itself must be faulty. When replacing a pot, the pot
should be fitted in place, then rotated to give the correct voltage out according to the
"Diagnostic Channels" data. Which appears later in this document.

When fitting new pots to the manipulator (not the control handle) you may have to estimate
the correct voltage at first, since you cannot at first move the manipulator. As soon as you
are able to get control of the manipulator, you should repeat the diagnostic check, and set the
potentiometer to the correct voltage, once the machine is able to move. To estimate the
voltage to set, a simple calculation is possible:

For Example.. If it is necessary to replace Potentiometer 4 (sometimes called "Pot 4" or

"P4"), then when it is replaced, look at the machine from a distance away and estimate how

far up it is. For the sake of having a sample calculation, let us say that the machine is one

quarter of the way up (or three quarters of the way down)

The diagnostic data tells us that the voltage from pot. 4 should be (in this example), -0.84

volts when the machine is as low as it can go, and it should be +1.49V when the machine is

as high as it can go. This is a difference of 2.33 volts. So if the machine is a quarter of the

way up, the voltage should be 0.25 X 2.33V above the base value of -0.84.

This is -0.84 + (0.25 X 2.33) V = -0.26V

If we think of it as threequarters down, the calculation still gives the same result:
+1.49-(0.75X233)V = -0.26V

You can do the same calculation on the horizontal axis if you should ever have to replace Pot
2 (The horizontal feedback pot.) which is attached to the rear link.

To replace or just check the potentiometers on the Control arm is of course much easier since
the control arm can be moved at any time. You would simply replace the pot. (for example
pot. 1) and then dial up channel 06 on the Manipulator control card and watch the voltage as
you rotate the pot. In this case, you could move the control arm fully forward, (including the
stroke of the buffer) and then rotate the potentiometer body (since the potentiometer shaft
cannot easily be turned), until the display shows +3.30V. You could just as easily, push the
control arm fully back (right into the buffer) and then adjust the potentiometer body, until the
diagnostic display reads - 3.30V.



Caution:
There are two points to watch if you have to change a potentiometer.

1

Do not take off a potentiometer cover with the power switched on, because of the
possibility of short-circuit of the potentiometer terminals as the cover is being moved.
Do it this way:

1.1 Switch off power

1.2 Take cover off and let it hang.

1.3 Slacken the 3 retaining bolts which hold the pot body

1.4  Switch power on.

1.5  Make your adjustments

1.6 Switch power off

1.7 Tighten retaining bolts

1.8  Put cover back on

1.9 Put power back on and double check everything is as you intended.

When replacing either pot 2 or pot 4, it is perfectly acceptable to do the estimate of
the position of the main vertical or horizontal axes, to get the machine moving again,
but as soon as the machine is going again, it is vital that you accurately set the pot
which you have changed, so that the pot gives the voltages which are shown in the
diagnostic readings. If you fail to do this, then you will find that when the
manipulator is stopped at its extremes of travel, it may not be possible to get the
"arrow lamps" to extinguish, in order to get "Control On" . For these arrow lamps
to go out at all extremes of travel, the potentiometers must be correctly set.

There now follows in Section 5, a full list of all the diagnostic channels with data
which gives the recorded voltages and currents measured on each channel during
when the machine was built and tested.



Section 5

Diagnostic Channels - (Actual Measured values)

00

01

02

03

04

05

06

07

24v Supply (actually set at 26v) - note that this 1s divided exactly by two before being
displayed, because the display reads only 19.99 maximum. This channel should
read between +12.5v and +13.5v.

+15v Supply This is the main, positive analogue supply and should be between
+14.6vand +15.4v Rl

-15v Supply This is the main negative analogue supply and should be in the range -
14.6vto -15.4v S

+5v Analogue reference This is derived from the +15v, using an LM317T regulator
on the heatsink plate. It is used (along with the -5v signal, below) as the excitation
voltage for all the servo potentiometers, and the Pressure Reducing valve
potentiometer. The allowable range for this 5V supply, is +4.9V to +5.1V

-Sv Analogue reference This is derived from the -15v analogue supply using an
LM337T regulator on the heatsink plate. It is used along with the +5v (above) as the
reference voltage for the servo potentiometers. Allowable range is -4.9V to -5.1V

+5v Digital Supply This is derived from the +15v main analogue supply using an
LM317T regulator on the heatsink plate. It is quite separate from the +5v analogue
reference to reduce the possibilities of noise transmission. Allowable range is +4.9 to
+5.1V

Potentiometer 1 (Horizontal Reference Potentiometer) This is the horizontal
command signal from the control arm. When the control arm is fully forward, this
should read approx. +3.30v and when control arm is fully back it should read approx.
-3.30v. ("Fully" meaning hard into the stops.) Allowable deviation is 0.1V

Potentiometer 2 (Horizontal Feedback Potentiometer) This is the horizontal
feedback signal from the horizontal cylinder via the rear link (which is parallel to the
lower boom). It should read -1.10v when the lower arm (and thus horizontal cylinder)
are fully forward, and +1.10v when the lower arm (and horizontal cylinder) are fully
back. Allowable deviationis 0.1V,



08

09

10

11

12

13

14

15

16

Potentiometer 3 (Vertical Reference Potentiometer) This is the vertical command
signal from the control arm. In its mid position (which 1s not necessarily horizontal),
it should read 0.0v. When fully up, it should read approx. -4.4v and when fully down
it should read approx. +4.4v. Allowable deviation is 0.1V

Potentiometer 4 (Vertical Feedback Potentiometer) This is the vertical feedback
signal from the vertical cylinder via the main crank. When the vertical cylinder is
fully extended, and thus the upper arm is fully up, this channel should read approx.
+1.40v. When the upper arm is fully down, this channel should read approx. -1.00v.
Allowable deviation is 0.1V

Potentiometer 5 (Slew Potentiometer) This is the command potentiometer for the
slew axis. When the handle is in its "relaxed” position (1.e. slightly left of centre), this
channel should read 0.0v. When pushed fully left, it should read + 0.80V and when
pushed fully to the right, it should read -0.80V, (both +/- 0.1V)

Ramp Output. This is the output from the slew ramp and it is an amplified, shaped,
and ramped version of channel 10. (Left =+10.0v, right =-10.0v., both +/- 1V)

Slew Changeover voltage. This is the voltage at which the slew changes over from
left to right and vice-versa. It is factory set at approx. -0.23v, and should not need to
be re-adjusted.

Slew Servo Valve Current. This is the current to the slew servo valve. The
maximum possible is 50mA (which gives maximum velocity but may differ from one
application to the next. This channel is not used on the C3010 machine.

Slew Servo Valve Voltage Output. This is the voltage output to the slew servo valve.
(When a voltage driven valve is used). This will be in the range of 0 to +/- 10V max.
These valves are only used on C3010 and C4010 machines.

Note that these 2 types of servo valve are mutually exclusive - if you have a current
valve you do not have a voltage valve, and vice-versa.

Note also that the voltage on channel 14 always exists whatever valve you have, but
the current reading on channel 13 only exists if a current valve is fitted, and 1s
actually plugged in.

Slew Servo valve Spool feedback. This is a spool feedback signal from a voltage
driven servo valve. (on the slew). It only exists if a voltage driven servo valve is
fitted and plugged in. It should read the same voltage as channel 14, when a voltage
valve is fitted. If it reads a substantially different voltage, then there is a possibility
that the valve is contaminated.

Vertical Proportional Term. This is the error voltage from the vertical position
loop. It is a useful indicator during commissioning or fault finding, that the control
loop is operating correctly. It should read approx. +13.0v, depending on the position
of the control arm, and the main machine. This voltage should pass through Zero
when the control arm and the main booms are in alignment.



17

18

19

20

21

22

23

24

25

26

27

Vertical Derivative Term. This is a signal used in the control loop to aid stability.
A signal will be present when the vertical cylinder is accelerating or decelerating.

Vertical Percentage Derivative Term. This is the amount of Derivative Term
which is input to the loop. It is normally a small amount (less than 1v maximum) and
may be set to zero.

Vertical Shaped Output. This is the output from the shaping circuit which follows
the vertical loop.

Vertical Ramp Output. This is the vertical error signal after the ramp and is
approximately +10.6v, depending on the position of the control arm, and the machine
arms. This voltage should drop to zero as the control arm and the main booms are
aligned.

Vertical Arrow Threshold. This is the "window" of error voltage in which it is
possible to gain control of the manipulator. It should be approx. 0.87v.

Vertical Arrow Threshold This is the other side of the "window" (channel 21) and
should be approx. -0.88v.

Vertical Servo Current. This is the current signal (approx. + 50mA) which drives
the vertical servo valve. It should pass through zero(mA) when the control arm and
the upper arm are in alignment. This channel is not used on the C3010 and
C4010.

Vertical Servo Valve Voltage Output. This is the voltage output to the slew servo
valve. (When a voltage driven valve is used). This will be in the range of 0 to +/- 10V
max. These valves are only used on C3010 and C4010 machines.

Note that these 2 types of servo valve are mutually exclusive - if you have a current
valve you do not have a voltage valve, and vice-versa.

Note also that the voltage on channel 24 always exists whatever valve you have, but
the current reading on channel 23 only exists if a current valve 1s fitted, and 1s
actually plugged in.

Vertical Servo Valve Voltage Feedback. This signal only exists if a voltage-driven
servo valve is being used (e.g. MOOG D661). It 1s a feedback signal proportional to

the command signal to the valve. i.e. if this type of valve is used, channels 24 and 25
should read the same voltage within +10%.

Vertical Linear Correction Signal. This is a signal which is proportional to
modulous of horizontal displacement from center position. It is used to "lift" the
vertical axis as the horizontal axis moves away from center, to avoid a curved
trajectory. It should vary from 0O at horizontal center, to -0.34v at extremes of travel.

Pressure Reducing Bottom. This is the lower reference voltage for the pressure
reducing circuitry. The setting of this signal determines the lowest value of gripper
force which can be selected. It should be approximately -1V



28

29

30

31

32

33

34

3

36

37

38

39

40

Pressure Reducing Current. This is the current which goes to the gripper pressure
reducing valve. Maximum current = maximum pressure. Normal settings are 50 -
700 mA.

Pressure Reducing Potentiometer Signal. This is the analogue signal in the range
of -1 to -5v, which sets the reference for the pressure reduction circuitry.

Manipulator Under Control.

Power Supply Operating.

Horizontal Propoertional Term. This is the error voltage from the horizontal
position loop. It is a useful indicator during commissioning or fault finding, that the
control loop 1s operating correctly. It should read approx. +13.0v, depending on the
position of the control arm, and the main machine. This voltage should pass through
Zero when the control arm and the main booms are in alignment.

Horizontal Derivative Term. This is a signal used in the control loop to aid
stability. A signal will be present when the horizontal cylinder is accelerating or
decelerating.

Percentage Horizontal Derivative Term. This 1s the amount of Derivative Term
which is input to the loop. It is normally a small amount (less than 1v maximum).

Horizontal Servo Shaped Output. This is the output from the shaping circuit which
follows the horizontal loop.

Horizontal Ramp Qutput. This is the horizontal error signal after the ramp and is
approximately +10.6v, depending on the position of the control arm, and the machine
arms. This voltage should drop to zero as the control arm and the main booms are
aligned.

Horizontal Arrow Threshold (positive). This is the "window" of error voltage in
which it is possible to gain control of the manipulator. It should be approx. +0.87v

Horizontal Arrow Threshold (negative). This is the other side of the "window"
(channel 37) and should be approx. 0.88v - 0.89v

Horizontal Servo Current. This is the current signal (approx. + 50mA) which
drives the horizontal servo valve. It should pass through zero(mA) when the control
arm and the upper arm are in alignment. This channel is not used on the C3010 and
the C4010.

Horizontal Servo Valve Voltage Qutput. This is the voltage output to the horizontal
servo valve. (When a voltage driven valve is used). This will be in the range of 0 to
+/- 10V max. These valves are only used on C3010 and C4010 machines.



41

42

43

44

45

46

47

48

49

50

51

Note that these 2 types of servo valve are mutually exclusive - if you have a current
valve you do not have a voltage valve, and vice-versa. Note also that the voltage on
channel 40 always exists whatever valve vou have, but the current reading on channel
39 only exists if a current valve is fitted, and is actually plugged in.

Horizontal Servo Valve Voltage Feedback. This signal only exists if a voltage-

driven servo valve is being used (e.g. MOOG D661). It is a feedback signal of spool
position which should be proportional to the command signal to the valve. i.e. if this
type of valve is used, channels 40 and 41 should read the same voltage within +10%.

Horizontal Forward Limit Level. This is the voltage at which the Forward
Horizontal Limit will operate (-0.71V). When the horizontal feedback potentiometer
reaches this value, the servo current will drop to 25% of its normal value. However,
the horizontal axis will operate at full speed while coming out of limit.

Horizontal Backward Limit Level. Same function as channel 42 but operating at a
different voltage, +0.63v.

"Slew enable" signal. This signal will be a logic "1" (i.e. approx. 3.5 - 4.0v) when
the slew is not in limit, and will be a logic "0" (0.05 - 0.20v) when slew is disabled,
because it is in limit.

Slew Full Speed. This will be a logic "1" when slew is allowed to move at full speed,
i.e. not in the area covered by a "slowdown " detector. Note that the slew is driven
out of a slowdown area at normal speed.

"Down'' arrow lamp. This is the signal which drives the "down" arrow LED on the
operator's panel. All four arrow lamp signals are asserted only when control is not on,
where "0" = asserted.

"Up" arrow lamp. This is the signal which drives the "up” arrow LED on the
operator's panel. All four arrow lamp signals are asserted only when control is not on,
where "0" = asserted.

"Forward" arrow lamp. This is the signal which drives the "forward" arrow LED on
the operator's panel. All four arrow lamp signals are asserted only when control is not
on, where "0" = asserted.

"Backward' arrow lamp. This is the signal which drives the "backward" arrow LED
on the operator's panel. All four arrow lamp signals are asserted only when control is
not on, where "0" = asserted.

"Pump Run" signal. This is at a logical "1" when the hydraulic pump motor
contactor is energized.

Auxiliary Interlock ""SP2" signal. This is at a logical "1" when the interlock circuit
1s energized.



52

83

54

55

56

57

58

59

60

61

62

63

"Dead Man's Handle" ("DMH"). This is at a logical "1" when the detector 1s able to
detect the pressure of an operator's arm on the control arm. "1" = pressure.

Auxiliary Interlock "SP1" signal. This is at a logical "1" when the interlock circuit
is energized.

Release Control. This is at a logic "0" for release and a logic "1" for normal
operation of the manipulator.

Request Control. This is at a logic "1" when the operator presses the "request
control" push-button.

Left Slowdown. This channel gives the status of the left slew slowdown. A logic "0"
indicates that the slowdown area has been entered.

Left Limit. A logic "0" indicates that the left stop area has been reached.

Right Slowdown. This channel gives the status of the right slew slowdown. A logic
"0" indicates that the slowdown area has been entered.

Right Limit. A logic "0" indicates that the right stop area has been reached.

"Go Left" signal. This becomes a logic "1" when the control handle is pushed to the
left.

"Go Right" signal. This becomes a logic "1" when the control handle is pushed to
the right..

Horizontal Force Limitation pot setting for the forward position. This should be set
to -0.2V.

Horizontal Force Limitation pot setting for the backward position. This should be
set to +0.2V.



Section 5.2
Potentiometer settings, manipulator control card

NB. In channel number column:
X(Y) = current operated servo valves (voltage operated valves)

Pot  Function Setting (%)
RV1 Horizontal Limit (rear) 0.55V
RV2 Horizontal Limit (front) -0.45V
RV3 Slew slow speed 100
RV4 Slew acceleration 35
RVS5 Voltage output to slew servo valve 60
RV6 Slew changeover point 60
RV7 Calibration of diagnostics

RV8 Current to slew servo valve 50
RV9 Vertical Gain 70
RV10 Voltage output to vertical servo valve 100

RVI11 notused
RV12 not used

RV13 Vertical derivative term (in %) 35
RV14 Vertical acceleration 50
RV15 Current to vertical servo valve 60
RV16 notused

RV17 Trigger point, forward force reduction -0.2V
RV18 Vertical correction (in %) 50
RV19 Horizontal gain 45

RV20 not used
RV21 not used

RV22 Horizontal derivative term (in %) 40
RV23 Horizontal acceleration 75
RV24 Current to horizontal servo valve 60
RV25 Voltage to horizontal servo valve 100
RV26 not used

RV27 Gripper pressure reducing valve, scaling 75
RV28 Gripper pressure reducing valve, minimum value 60
RV29 Oscillator (100% = zero osc) 100
RV30 Oscillator frequency 100
RV31 Trigger point, backward force reduction +0.2V

RV32 Diagnostic scaling
RV33 Diagnostics, null adjustment

view of potentiometer

See Ch. no.

43
42
13(14)
13(14)
14

13

24

23(24)
23

62
26

39(40)
39
40
28
28
63




Section 5.3

Potentiometer Positions, manipulator control card

LA

2, =

o 0N (D)@ 62y

P

vz [Jzrsd] ]
@)
0 SIAY
vz ('] ]
Ow
YIAY
vz |_[oisd] ]
@ A
o ve[IF=l] S ol
_Illm_ IAY
LIAY | o
oA
¥ZAd @) @gzAy @)
6IAY
D@
8ZAN rO90¥90 @
A
@ @
CANEEIN i e
[nalelog dold]
ar
ve [[75]] @ ® @m
gAY GAY vid
ve [T5 5] |
ve'L [1#53]]
w7 v5'L (1254 ] 5 MEd

C T T T T T 1
64y oy
g
00700
SBE LA diupy
er
vw o5z [ T2 ]
rasooa

ar

Lr




Section 5.4

Potentiometer settings; Version 4, amplifier card

Pot Function
RV1 Scaling of vertical force
RV2 Vertical balance

RV3 Scaling of horizontal force
RV4 Horizontal balance

view of potentiometers

Setting (%)

40%
50%
55%
50%

O \
— ) —— '8

(=



, manipulator amplifier card

AYAVATAYAYAYAYA!

Potentiometer Positions

Section 5.5

[ 11]

(VAVAVAVAVAVAVAV)

. YA ZAM
e H @ BB A @ va A
CAN LAY
@ @
Hrr - erf-
1D
%] GOl
[ ¥ &d] vl ¥4
VG 24 . &r| _ Nﬂ_ _ _,L [vé  ¢d] [V& 1]




6.1

Section 6

Routine Maintenance Procedures
Clansman Dynamics manipulators

Lubrication:

6.1.1

The Clansman Manipulator must be lubricated in the recommended way. The
location of the greasing points, the required frequency of lubrication and the type
of lubricant for each point of lubrication, can be found in later in this section of the

instruction manual.

6.1.2
Some care is required to ensure that the lubrication of the gripper lub. points is
correctly done, without so much grease being ejected as to be a nuisance or a fire

hazard.

6.1.3

When a manipulator is equipped with automatic greasing, it is important to check
daily that the reservoir is filled and that the pump is operating as required. The
recommended operating periods for an automatic pump is: 1 minute per 14 hours.
The operator must inform the maintenance department if the “grease blockage”
light is illuminated.

6.1.4

On grouped systems, the hoses should be regularly checked for damage and the
various points should be checked so that the grease is known to be reaching the
bearings.

6.1.5
The same is true of automatic systems. There are tell-tale indicators on the
primary block which indicate when there is a blockage to a secondary block. There
is also a pressure switch fitted to the system which informs the operator if there is
blockage anywhere in the system.

If for any reason, a hose gets damaged, the ends are re-usable and a new
hose can easily be fitted If the hose is on a moving part, then the manipulator
should be moved to its fullest extent to make sure the hose is long enough.

6.1.6

Greasing the slew ring: The slew ring bearings are greased by removing the access
hole covers and slewing the manipulator until the nipples, in turn, become visible,
(4 in total). The gear teeth must be lubricated monthly using a high quality spray-
on lubricant such as “Rocol Tuffgear Spray” or direct equivalent.

6.1.7

Note that the regular lubrication of the manipulator has a double purpose; to
lubricate of course but also to flush out any dust or contamination which may have
entered the area.



6.2

Hydraulics:

6.2.1

Apart from the most obvious points such as checking the fluid level and ensuring '
that the temperature does not get too high, there are several tasks which need to be
regularly carried out.

Clansman strongly recommend that an oil sample is taken and analysed once a
year. If at any point, the fluid shows an unacceptable level of contamination, then
the cause must quickly be found. Even if the oil is about to be changed, to have a
sample analysed before the oil is changed, will give a good indicator of the general
health of the hydraulics.

8.2.2

The return line filter should be changed two times per year. If the filter is found
to contain a large number of visible particles (especially bright particles), then the
cause should be investigated.

Remember that the return line filter is the main collector of particles, since it has a
5 micron mesh as opposed to the 10 micron mesh of the pressure filter.

The pressure filter should be changed every year.

The air breather filter should be changed every 3 months where the manipulator is
in a foundry, or more frequently where dust levels are high.

Note that the pressure and return line filters both have an electrical switch which
gives an indication of filter blockage. An occasional “blink” of this light is
acceptable, but long periods of non-illumination indicate that the filter is becoming
blocked. The replacement of filters as mentioned above, should be carried out
even if no indication of blockage is given.

613

Only ISO 46 oils should be used. Although the supplier is not particularly
important, the oil should be premium oil with the appropriate anti-rust, anti-wear
and anti-foam additives. In theory, less viscous fluids may be used but the
manufacturers of the motors say that the maximum service life will be obtained by
using ISO 46 mineral oil.

To maintain the quality of the hydraulic fluid it should be changed every year.
This is nothing to do with cleanliness, but because the additives put into the fluid
when new, gradually lose their effectiveness.

When the oil is changed, it is vital to loop the hoses at the manipulator, before the
manifold, and to circulate (or flush) the fluid for around 4 hours before use.
NEW OIL CANNOT BE CONSIDERED TO BE CLEAN ENOUGH.

6.2.4

These machines are capable of running on water-glycol based fluids and other
synthetic fluids, but the service life of some components, including the motors, can
be reduced to around 10% of the life achieved with mineral oil. Many customers
with a fire-hazard problem may find this a price well worth paying but for most
people, it is to be avoided. In any case, the fluid should not be changed without



recourse to Clansman to find out if all the component seals are capable of
operating with the fluid proposed.

6.2.5
Cooling of hydraulic units:
Air-cooled units are largely foolproof but if overheating occurs look for:

Heat in the bypass check valve, indicating a bypass flow where there
should be none.

Thermostat not correctly set or not working.
Matrix of cooler blocked by dust.
Ambient temperature greater than the design temperature.

Manipulator allowed to sit without operating for hours. Note that the very
hot oil from the pump casing drain is not separately cooled, and can inject a
lot of heat into the oil. When a machine with standard return-line cooling
is left with the pump switched on, but the manipulator not in use, then no
cooling is taking place, and it is possible for the oil temperature to rise
considerably.

Water cooled units are very effective, but again there are a few points to
watch:

As with air-cooled return flow units, it is possible for a unit to overheat if it
is allowed to idle for too long without moving (see above).

It is vital that the cooling water enters the BOTTOM of the cooler and the
used water exits from the TOP.

The water filter should be checked if it is suspected that there is
insufficient water flow. This is especially important with a new
installation.

To check if there is sufficient water flow, measure the temperature of the
ingoing water and the outgoing water. The difference should be around 5
degrees.

It is tempting to think that if the ingoing water is cool and the outgoing
water is hot, then the cooler must be working well. This is not so. If the
water is being heated by more than approx 7 degrees, then the water flow is
not sufficient. To have a good supply pressure of about 2-3 bar is
necessary of course, but it is also vital that the outgoing drain flow is
unrestricted.

If the water pipes on both sides of the cooler feel hot, then there is no flow,
and the supply pressure, filter, control valve and thermostat should all be
checked.



6.2.6

6.2.7

As with the aircooled unit, there is a pressurised bypass, which should not
pass fluid under normal conditions, and thus should not be as hot as the
return line oil.

When the hydraulic fluid is kept in good condition, servo valves normally have a
long and reliable life achieving many years of use.
In contaminated systems, the life and reliability of servo valves is greatly reduced.

To check the servo valves, use the following procedure:

Where the larger feedback type valves are used (eg D641 or D661), using the
diagnostic system, look at the spool feedback signal which should at all times be
similar to the voltage which the control system outputs to the servo valve, (within
say 10%).

A contaminated valve is characterised by the spool feedback not following the
reference signal.

An Example: Move manipulator to its centre position then turn control off, but
keep the pump running. Select channel 40 (voltage signal to horizontal servo
valve). As the control arm is moved forward and back, the signal will change
amplitude and direction. Now select channel 41. This is the signal back from the
servo valve, indicating the spool position. The 2 signals should be approximately
the same (say within +/-10%).

With the smaller and simpler valves (Ultra type, without spool feedback) look for
speeds which are different in the 2 directions, a zero point which changes all the
time, and a “jerky” feel in the control system.

If any such symptoms are suspected, don’t change all the valves right away but
have an oil sample analysed first, then if or when the fluid quality is adequate,
change one valve at a time to see if the fault is cured.

The hydraulic fluid cleanliness to be to normal servo standard, ie NAS 6

If the hydraulic fluid is badly contaminated, phone Clansman for advice.

Temperature:

The fluid temperature when operating should be in the range 30 — 60 °C.

It is safe to use the manipulator at temperatures down to 10 °C , but the
performance will be reduced until the temperature rises above around 30 °C .
There is a danger of cavitation if the machine is used below about 10 °C, therefore
Clansman recommend that in winter, the machine is left with the hydraulic unit
stopped, but the power left connected to the motor starter panel on the hydraulic
power pack, in order to keep the tank heater active. This tank heater only operates
if the temperature of the fluid drops below about 25 °C.

The safety trip is set to about 60 °C and the other sensor which controls the cooler,
is set to around 40 °C.



6.2.8

6.2.9

Flexibles:

All hoses should be carefully examined, not less than monthly for wear due to
possible abrasion caused by rubbing together on against adjacent steelwork.

Even slightly worn hoses should be replaced.

If a new hose is to be fitted, it must be thoroughly cleaned, for preference using the
hydraulic unit, while disconnected from the manipulator, as the flushing device.

Hydraulics in general:

The machine should be regularly inspected for leaks in all the hydraulic
equipment. Leaks in hoses are obvious and will quickly be noticed, but the swivel
couplings in the base should be regularly cleaned and checked for leaks.

If the beginnings of a leak are visible, the coupling should be changed at the first
convenient break. This may well prevent an unplanned production stop.

Again it should be emphasised that the base must be regularly cleaned inside to
prevent any possibility of damage to the cable-carrying, glass-reinforced nylon
conduit.

If at any point, a cylinder is changed, then the cylinder cushions must be set before
the machine is used again.

These can vary from one cylinder to another, but a good starting point is to screw
the cushion adjuster fully in, and then unscrew it one eighth of a turn. If it
requires further adjustment, it will not be much.

If any work is done on the Poclain motors (hydrabases), it is vital that every bolt
which has been disturbed, is torqued up to the correct level when it is replaced.
Failure to do this may cause the motor to leak between sections.

Cylinder manufacturers often give details of cylinder maintenance. Where
Clansman have this information it will be contained in the manual for the end-
user’s eventual use if required.



6.3

Electrics:

The electrical system does not requires periodic maintenance and the electrical
components in general have an infinite life (in theory), but there are a few electro-
mechanical points to watch:

6.3.1

Potentiometers are electro-mechanical devices with a moving finger which gently
moves over a conductive track to give the necessary feedback signal to the control
system. They have theoretically a very long life but they CAN wear out. They
are also adversely affected by ingress of grease, if any grease reaches the bearing.
It is advisable to remove the 2 external potentiometers and their supports (one at a
time, carefully marking their position with a marker pen) once a year to check if
there is any grease in the area of the potentiometer bearing where the shaft enters
the body. The support should be cleaned out to remove excess grease and the
potentiometer put back in place using the diagnostic values in the handbook.

If there is evidence of grease in the area of the potentiometer bearing, then the pot.
should be replaced, even if it appears to be OK.

VERY IMPORTANT: It is vital to make sure that there is no axial load on the
potentiometer shaft. The coupling disks engage by only around 2.5mm before
they “bottom out” and thus the coupling should be adjusted to engage only approx
1.5mm. In general, if it feels right, it is right. If the potentiometer snaps into
place with a satisfying feel, it will be correct. If it feels than it is being forced the
last fraction of a millimeter then it is wrong!

This axial adjustment is only necessary when a potentiometer is being replaced

632
Once a year the following diagnostic checks should be done to check there the

power supplies are functioning correctly and that the potentiometer drives have not
moved.

Channels 01 — 05 should be read and checked to make sure that they are within the
values indicated in the handbook.

Channel 06 and 08 and 10 are the 3 potentiometer signals on the control arm and
can also be checked against the values in the handbook, but channels 07 and
channel 09 are the 2 external potentiometers which need careful checking.

Channel 07 is the feedback of the position of the horizontal motion (it is
proportional to the angular displacement of the lower arm. For manipulators pre-
1999 it should read —1.10 V when the horizontal axis is full forward, to +1.10V
when this axis is full back.

During 1999, the total angular displacement was reduced by approx 5 degrees,
reducing the full forward voltage to —0.96V. The full back voltage remains at
+1.10V



Channel 09 is the feedback of vertical position.

If the manipulator has a standard envelope (ie the vertical height is not reduced
because of overhead restrictions in the customer’s premises, then the voltage
should read +1.40V full up, to —1.00V full down.

Note that full down can be difficult to reach. You can usually get there by
pitching the gripper fully up, moving the vertical fully down, with the horizontal
full forward, then slowly moving horizontally backwards until the upper and lower
arms are almost (but not quite) touching,

If any of these readings are out of specification, they must be put right.

6.3.3

The cabinet behind the operator contains the control equipment for the
manipulator. The door to this cabinet should be kept closed to avoid the ingress
of dust into the electrics, particularly the power supply module.



6.4

Mechanical:

Manipulators are heavily used (and sometimes abused) and it is common
sense to inspect frequently for wear or play and the following is a list of
mechanical/hydraulic points to inspect and correct as necessary.

6.4.1

In a sandy or dusty environment, it is vital to check that the base is kept
clean inside. The KOPEX coil, which contains all the cables, will last the
life of the manipulator, but can be damaged if the base fills up with sand or
rubbish because it will be unable to reduce/increase in diameter as the
manipulator rotates. In any case, this area should be kept clean to avoid a
fire hazard.

6.4.2

Also in the base, the disk for the rotation limit detectors must be kept free
of grease, so it, and its cover and also the detectors should be cleaned on a
regular basis.

Failure to keep these clean can cause the Slew (rotation) axis to
malfunction.

6.4.3

The slew limit buffers must be regularly checked. They must be in good
condition and very strongly bolted if possible (welded if bolting not
possible).

UNDERSTAND THE DANGER: If a slew stop is badly welded or bolted
it is very dangerous. Not only because it will permit the manipulator to
move where it shouldn’t, but because when it is compressed, it holds a
considerable amount of stored energy. If the welds are not strong enough
and break, the stop will be projected with great energy across the work
area.

6.4.4
Check that all pins are being lubricated correctly. If any of the pins A to P
do not show obvious signs of greasing, the reason needs to found quickly.

Notice that where spherical bearings are used (eg cylinder ends, and links
in gripper housing),or (in the case of older machines) plain bushes are
used, they must be greased EVERY day.

6.4.5

Shock-absorber:

This very important component must be kept in good condition to reduce
stresses on the rest of the manipulator.

The Belville spring washers fatigue eventually and must be replaced
every year.

The shock absorber should be checked regularly by pitching the gripper
down and forcing it slowly into the ground. As the force builds up, the
shock absorber should be seen to move around 12 mm, as its springs are
compressed.

Even if this appears to be 100% OK, the springs should be replaced once
per year.



6.4.6

Gripper Assembly

The gripper fingers obviously take a great deal of abuse during operation of
the manipulator. Play in the bearings will occur more rapidly here than in
any other area of the machine.

Watch out for excessive side-to-side movement of the fingers. This
indicates that the pins and/or bearings of the grippers have worn and should
be replaced.

The gripper tips will certainly require some repair from time to time.
These are manufactured from ordinary steel which is easily weldable.

The gripper shock absorber spring washers fitted between the gripper
housing and the roll shaft, should be regularly checked for damage and
replaced as necessary.

They should in any case be replaced at least yearly.

6.4.7

Upper and lower wrists

These suffer from very harsh treatment and should regularly checked for
signs of wear (play), oil leaks and/or axial shaft movements. If any
excessive play is found, please contact Clansman to discuss the options.

The polyurethene buffers on the YAW axis, should be inspected regularly
and replaced yearly even if they appear to be in reasonable condition.

6.4.8

Pitch shaft assembly.

It is important that the pitch movement has a metal to metal stop at both
ends, to avoid stresses on the pitch cylinder. This can be checked by
trapping a piece of paper between the pitch travel stops. If the paper is not
held tight then the pitch stops have worn and should be repaired.

Clansman will provide details of what to do.

6.4.9

Note that when maintenance is done on the machine, it is important to re-
torque any bolts which have been disturbed, to the original level, and to
“Loctite” them.

There is a chart of recommended bolt torques in the manual in section 6.
There are exceptions to the rule (SKF cylinder rod-ends) and the torques

for these are given in the same document.

The use of Loctite is as follows:

High stress components (eg. trunnion caps, slew ring): Loctite 270
General components: Loctite 242
Hydraulic components: Loctite 542

In every case where Loctite is to be used, the component must be
thoroughly cleaned before application of the liquid.



6.5 Operational settings:

6.5.1 System pressure (ie pressure of hydraulic power unit) 120 Bar

6.5.2 Nitrogen precharge pressure of accumulator on
22KW hydraulic unit 70 Bar

6.5.3 Pressure setting of pressure reducing valve on
counterbalance mechanism 65 Bar

6.5.4 Nitrogen pre-charge pressure of accumulator for
counterbalance, mounted on manipulator 50 Bar

6.5.5 Temperature setting of alarm for oil temperature in

hydraulic unit 60°C
6.5.6 Temperature sensor to switch on cooler 40°C
6.5.7 Temperature sensor to switch on tank heater 10°C

Clansman dynamics is always pleased to hear from Customers.
If you have any comments or helpful advice on maintenance, which you feel should be
included in this document, please do not hesitate to contact us.



Lubrication schedule (Ref. Drawings 01 03 878 & 01 02 144)
Lub point | Description Drawing No.| Daily | Weekly | Monthly
1 Horizontal cylinder support brg 0103 541 A
2 Boom brg (botiom) 0103 872 A
3 Boom brg (bottomn) 0103 872 A
4 Horizontal cylinder support brg 0103 541 A
5 Boom brg (top) 0103 632 A
6 Rocker brg 0103 632 A
7 Rocker brg 0103 632 A
8 Boom brg (top) 0103 632 A
10 Super Structure main brg 0103 872 A
11 Super Structure main brg 0103 872 A
12 Horizontal cylinder (rear bearing) 0103 540 B
13 Vertical cylinder (rear bearing) 0103 539 B
16 Vertical link brg (botton) 0103 874 A
17 Vertical link brg (bottom) 0103 874 A
18 Vertical link brg (top) 0103 873 A
19 Horizontal link brg (back) 0103 634 A
20 Crank brg 0103 538 A
21 Crank brg 0103 538 A
22 Strut brg (bottom) 0103 675 A
24 Strut brg (top) 0103 321 A
25 Strut brg (top) 0103 321 A
26 Upper wrist brg 0103 328 A
27 Upper wrist brg 0103 328 A
28 Horizontal link brg (front) 0103 537 A
29 Pitch cylinder (rear bearing) 0110 416 B
30 Yaw pin - lower bearing 0110 352 A
31 Yaw pin - upper bearing 0110 352 A
32 Pitch pin 0110 416 A
33 Horizontal cylinder rod end 0103 541 B
34 Vertical cylinder rod end 0103 538 B
35 Shock absorber 0103 349 A
36 Pitch cylinder rod end 0110 416 B
37 (not used)
38 Pitch pin 0110 416 A
41 Slew ring bearing - 4 lub.poinis 0102122 A
Slew ring gear teeth 0102122 C

42 Roll bearing 0110 418 A
43 Grip cylinder mounting (rear) 0110 457 B
44 Grip cylinder rod end 0110 457 B
45 Grip finger link 0110 457 B
46 Grip finger link 0110 457 B
47 Grip finger pivot 0110 457 B
48 Grip finger pivot 0110 457 B
49 Grip finger pivot 0110 457 B
50 Grip finger pivot 0110 457 B
60 RH Driving outer bearing 0102 194 A
61 RH Driving inner bearing 0102 194 A
62 LH Driving inner bearing 0102 194 A
63 LH Driving outer bearing 0102 194 A
64 LH Breaking outer bearing 0102 203 A
65 LH Breaking inner bearing 0102 203 A
66 RH Breaking inner bearing 0102 203 A
67 RH Breaking outer bearing 0102 203 A

Notes:

1.0 While greasing, it is a good idea to inspect for escaping grease at each bearing position.

This will indicate the bearing is adequately lubricated

2.0 Access to slew ring grease points 41 and gear teeth is via 2 moveable cover plates each
side of the superstructure base plate.

Ensure cover plates are replaced immediately after greasing to prevent contamination.

CAUTION !! Take all necessary precautions to prevent sand mixing with the gear teeth grease.
This will cause premature tooth wear.

3.0 Grease Types :-

"A" = EP2 multipurpose
“B" = SKF type LGEM2

"C" = Toughgear 90 or "ROCOL" Open Gear Spray

222/pat4LUB.WK4




Clansman Dynamics

Rekommenderade oljor och smérjmedel
Empfohlene Schmierdle und Schmierfette
Olio e Lubrificazione Consigliati

Huiles et Lubrifiants Recommand

Recommended Qils and Lubricants

Typ/Typen A B ¢

Tipo

Modéle/Type

Placering Rullager Enkla sfariska lager |Vridkranskuggar Hydraulikolja

Anwendungsort| Kegelrollenlager Einfachespherische- |Drehringzahne Hydraulik Ol
-lager

Posto Cuscinetto a rulli Cuscinetto sferico | Denti ingranaggio Olio idraulico

Emplacement |Rouleaux Sphérique simple Huile Hydraulique

Location Roller bearings Plain spherical Slew ring teeth Hydraulic Oil

Tillverkare

Hersteller

Fabbricante

Fabricant

Manufacturer

BP Energrease LS-EP2

Castrol Spherol Hyspin AWS46

Esso Beacon EP2

Houghton-

Vaughan Cosmolube ML2

Mobil Mobilux EP2

Total Multis EP2 Open Gear Fluid

Texaco Multifak EP2 Rando H

Shell Alvania EP2 Tellus 46

SKF LGEM2

RECLUB.WK4




Lot ooy g N B

L "Aey] | 40 1192US[ 00 ¥OLL 'ON ‘Bad| too/st A | a [ [ v ]
96/1/52 ®yeq [~ewyc vy ddy| 3o umeaq[siN areos LN 8
e o (LN)
wn o Saman 9861 (D B0 S3ND¥OL 1108 gy, ]
PajiW|T SOIWDUAQ uUDWSUD|)
1© ‘96/01L/G| PpasiAsl sanbio} | Aau .
8¥¢8 8881 ¢vN
9 29065 000§ 9cIN 9|
- T8¢ 9891 O¢N |
L10¢ Goll LCN
Q g
9/¢ 1 918 YN
9624 LY 081 0OZN
Ol cve 9L
b ¥
89¢ 6CG 1 71N
N Gal 86 ¢l N
) 76 95 OLN .
LY 14 8N
Bl T SN i
z 6CL opDI9 | 8’8 8pbin z
maiosdp) }jog x8H 1109 ybnouy|] 109
L 5 i o ) L
r H 9\ 3 VG .~|<F




List of Drawings

Drawing No Drawing Title

0102122
0103536
0103872
0103874
0103873
0103632
0103877
0103537
0103328
0103321
0110675
0103538
0103539
0103541
0103540
0103349
0110439
0110352
0110418
0101457
0101444
0115106
0115085
0115089
0114033
6821

6821

6821

0102144
0102194
0102203
0316286
0316296
0316287
0316295
0116157
0316208
0102226
0114025
0103878

Base Assembly

Arrangement of Boom and Superstructure
Pin “A” Assembly

Pin “B” Assembly

Pin “C” Assembly

Pin “D” Assembly

Pin “E” Assembly

Pin “F” Assembly

Pin “G” Assembly

Pin “H” Assembly

Pin “J” Assembly

Pin “K” Assembly

Pin “L” Assembly

Pin “P” Assembly

Pin “Q” Assembly

Shock Absorber Assembly

Pitch Shaft Assembly

Yaw Pin Assembly

Roll Axis Assembly

Gripper Assembly

Gripper Spring Assembly

Arrangement of Control Arm Rest .
Arrangement of Control Arm
Arrangement of Covers on Control Arm
Arrangement of Cabin

Hydraulic Power Unit Schematic
Hydraulic Power Unit Arrangement
Hydraulic Power Unit Parts Lists
Trolley Assembly

Arrangement of Trolley Wheel (Driver)
Arrangement of Trolley Wheel (Braked)
Manipulator Hydraulic Circuit
Manipulator Hose and Fittings Assembly
Carriage Hydraulic Circuit

Carriage Hose and Fittings Assembly
Boom Manifold

Main Manifold

Assembly of Slew Switches
Arrangement of Air Conditioning
Diagram of Lubrication Points



Drawing No Drawing Title

1217083
1217088
1217078
2217336
2217204
1217086
2217356
2217387
2217331
2217414
2217422
2217330
2217328
1217084
2217286
2217423

Control Handle Wiring

Details of Pot 5 and Dead-Mans-Handle
Control Arm Motors and Pots (Vert & Horiz)
Superstructure Junction Box

Cabling to Boom Manifold

Details of Operators Panel

Details of Left-hand Controls

Cabling to Large Main Manifold

Block Diagram of Electrics

LTAC Scheme

Layout of Carriage

Details of Terminals in Manipulator Control Panel
Connections to Manipulator Control Card
Connections to Linear Amplifier Card
Connections to XP +24/+15/-15V Supply
Connections to Air Conditioning Unit



Avsnitt 7.3

Potentiometerinstillningar, kontrollkort (C510 Maskin)

Pot

RV]

RV2

RV3

RV4

RV5

RV6

RV7

RVS8

RV9

RV10
RV11
RV12
RV13
RV14
RV15
RV16
RV17
RV18
RV19
RV20
RV21
RV22
RV23
RV24
RV25
RV26
RV27
RV28
RV29
RV30
RV31]
RV32
RV33

ANM. Varje potentiometer har 11 delstreck. Det
forsta delstrecket (dvs. s& mycket moturs som
mojligt) ar NOLL. Det sista delstrecket (dvs. s
mycket medurs som mojligt), ar 10 (eller 100%).
Mellanldget, som ar mitt uppe pa potentiometern, ir

Funktion

Horisontell grans (bakét)
Horisontell grans (framat)
Vridrorelse langsam hastighet
Vridrorelse acceleration
Vridrorelse spanningsutdata
Vridrorelse omkopplingspunkt
Felsokning kalibrering
Vridrorelse strom till servoventil
Vertikal forstarkning

Vertikal spdnning ut

Linked out

Linked out

% Vertikal avvikelse

Vertikal acceleration

Vertikal strom ut

Linked Out

RV17 (SFL)

Vertikal korrigering %
Horisontell forstarkning
Linked out

Linked out

% Horisontell avvikelsefaktor
Horisontell acceleration
Horisontell servo strom
Horisontell spanningsutdata
Vridrorelse noll
Tryckreduceringsventil
Tryckreducering (lagsta varde)
% Fran dither oscillator (100%=noll)
Oscillatorfrekvens

SFL bakat

Felsokning Scaling
Felsokning nollpunkt

5 (eller 50%).

(Ch63, +0.3V)

Installning (%)

10 turn pot (ch 43, 0.63V)
10 turn pot (ch 42, -0.71V)
100

50

60

Variable

50
80
100

70
35
75

45

40
50
70
100

75
60
100
50




Avsnitt 7.3

Potentiometerinstillningar, Forstirkningskort (C510 Maskin)

Pot Funktion Instéllning (%)
RVI Summa horisontell aterkoppling (feedback) 55%

RV2 Avvikelsefaktor (horisontell) 0%

RV3 Summa vertikal aterkoppling (feedback) 40%

RV4 Avvikelsefaktor (vertikal) 0%

RVS5 Horisontell modifiering 75%

RV6 Vertikal modifiering 65%

RV7 Horisontell balans (dvs. bak/fram) 50%

RVS Vertikal balans (dvs. upp/ner) 50%

RV9 Symmertibalans 50%

ANM. Varje potentiometer har 11 delstreck. Det forsta
delstrecket (dvs. sd mycket moturs som mojligt) ar
NOLL. Det sista delstrecket (dvs. séimycket medurs som
mojligt), ar 10 (eller 100%). Mellanlaget, som ar mitt
uppe pa potentiometern, ar 5 (eller 50%).




0 .>mm_ L 40 Fuwwnm_NN_. Z0L0 'oN 'Biq 4 _

L6/8/2z @1eq| paaouddy| 0y umeiq|siNareos

enbed udn pelLNGey B JPNW PuD

JBSU0 JNOIE peipaAss Jo pejdne eq jou Kow 3y
PR B3WbLE] ubumuom o Auedosd

o o Bumnip el /56| () yBukdog

A1BW3SSY 3svd

dTLLL

pe}iWwi] SOIWDUAQ uDWSUD|) @@

4|

.T .T
FUNLINYISHIANS WOHS ¥IA0D FAOWIY L
" (S30v1d ¥) SINIod 38m Ss300v oL (1+) T a
c dN-L4LS O/W 340438 \F ¢
U3AON3Y 38 OL SI7d IMOJSNVYL -z¢
- "¥3HLI20L QIMIM 38 OL SLI08 INI -
MIIS HINNI ONV ANZZ¥ — 0L Q3ndyolL
38 0L (0L W3L) SL708 9NN MITS
4 ﬁ ) F / SINIWMINORY |
: SYIWOLSND LINS 0L LIS 1Y
| / 03073M ONY QINOILISOd 38 01 ||
68 62 WLl SMJO018 dOLS MITS
L L
r _ I H _ 9 4 3 a 9 B8 _ v




0 "a2d| | 40 | 1°9us|9eg coL0 oN ‘Bag|  ves F 3 a o | 8 | v
£6/11/81 ayeq| ddy| Oy umeJq|SIN a[eo§ 8
mrbay usdn pauima; 89 B e (73701080 — 3¥NLONMULISHINS
i i smssmey  fmdast | % NOOB 30 LNIWIONWHAY
w m Busnp sy /861 (D) IybuAdon HLLIL |
I HLIM O3dIM
pajllil] SOIWDUAQ ubwsuDb|) @@ mmmmow_mwﬁom NONI

\ \ e, T /\ 1 B
DA %ﬂ/@waﬂ‘ﬂ e
m “ace A & 5
..O: f%m@v_.lﬂ%&.ﬁl‘ ..AI‘M«..M.... g
! N ._.““.mw...ﬂmw._,.- \K\l.u
._<.”_&,_%¢. S8 (8)

e,
o-M. &




0 'A3y] | 40 | 1@2ug|z/8 £OL0 'oN 'Big 3

66/ /92 210q |

ddy| 4 umeig|s|nareos

jeanbes Undn pewrge) eq BN pud

JUSSL0 JrOiE paPeAs) Jo peidoo oq jou Kow Y
PRI BWoW] uoWsUDD Jo Ausdoud

=4 o Busaip o) ggg| () JyBuAkdog

0L0¥2
WV Nid
40 INJNIONVMMY 1111

pPejiwi] SOIWDbUAQ ubwsSuDb|) @@

_—




0 "Aey| | 40 | 30eug]¥/8 €010 'ON 'Bag 3 [ v
66/11/9Z =1eq| ddy| p4 umeg|sIN oTeog
snbe uadn peumad 8q JenW pUD 0L0¥2
tlllnﬂ!:i‘]i.!ﬂ....il”:-.-s.—_ ..m.. Nid
o w Somn o §881 @ MBukdon | 40 INANIDNVEEY  miinn
P8}l SOIWDUAQ UDWSUD|Y @@
9
S 9 a
Yl
|
m
et |
14 M- [
T
® o B
=5 _
B ;
— g.8 | L=— m
A |
Gl g _
¢ S
e J @
9l
!
r [ H v




3 4 E|

0 A%y| | 40 | 192ug| /8 £OL0 ON 'BAQ
66/11/9Z 31eq | ddy| 4 umeiq| sivsiecg

juBsuso Jraipa. w-s!..:"nn. pogdoo -..lﬁ..-..”r!-: ..% _.OZ.v_w

wn n s i 5861 @ MbUAdon | 40 LNINIONVMMY  m1il

pejilT solwpbuAg ubwsup|) @@

9
L Y ‘ .
g
1 | /
* O ©
D T —
¥ ] | (2
) N _ ;,r,.. .
ik
B e
4
& 811
L
F H E 3 0 8 | v




L A%d] 140 | 1°us] z£9 £0L0'ON 'BaQ 3 _ 4 A a 9 g ¥
mm\m\wwuaun_ vubonn%q_ Oy umes(q | g/ sreog JARY
e o L ok purons v s o ol0¥d ,00, IV
B i wovns voumon » st | NIl 40 INIWIONVHNY
»p o Buswp sy G| () BuAdog HUTLIL
pajiwi] SOIWDUAQ ubwsuD|) m—.@
pHo/A8 | d1va NOILI0S3a AT
74| 00/L/9 peAowel G| /p| WY Meiosqniy L
9
g
m M/
|
I_I| _
AT ” <~
“
. E=:
’ ol cl
_.MM_ g1 91
L]
r u H 3 | a 0 . | ¥




0 A2y| | 40 | 1°2u8[£/B £0L0 'ON ‘Hiq

3

96/5/51 31eq|

ddy _ Iy UMBIQ

SIN 91Eag

JSnbel uodn peuimas oq N pu

JUNBLDO N0 PejDBAS) o pajdoe o you Kow Y
Pojjui) sapuouly ubwsuog) o Aedosd

®h o Buanp st 9gg | (3 ybuAdon

010+¥0
ade Nid

40 ININIONVHYEY  WILLL

P8l SOoIWDUAQ uDWSUD|D

g

&—




0 Aed| 140 1 10eus]/es £010 "oN ‘Bag 3

£6/11/81 3eq|

peaosddy( 0y umeag SIN areog

Jeenbes uwodn peusma: sq e pun
Papsils o paydoo Bq You dew Y
PRUL] BopuOWl) uoELDE)

1o Ayusdosd my m) Bujmom spy

L5661 (3 WbuAdoy

«de Nid 40 INFWIONVHMY

«3d, NOILD3S V1 Y 3911 V1 30 F1BW3SN3
«3d, ANOIS3S ‘0o¥3gTV IWIISNI

«dd. HOI3Y3E Wl ONNNOMOONVLHILS
«d—d. OIA d¥YL AV ONIMILNOW

pajIwI

soJWwDpuUAQ ubwsup|) m-Q

©—

e




0 A2y] | 40 | ¥@2Ug|g8ze €010 'ON ‘Baq] 3

96/5/0z 31=q| ddy| Oy umeiq|SIN o1eag

Jmonbas undn POLINAI 0G 1N pud ] 0LO¥D
agﬁﬂﬁikﬁhwc?ﬁs H :Ua Z_ﬁ_
oA o busep sy 9gg| (P WbuAdog | 4O INJWNIONVHEY 711

pejlwi] SoIWDbUAQ UDLISUD|D @@

4

J

==

927

LT




0 'a2y| | 40 L3eeug]1ze €OLO ON Big| 3 4 3 a 0 g

96/5/02Z 31eq| ddy| oy umeiq|siNareas

aerbal Uodn pewgal oq e pu 0LO¥D
jumeuoo MDA peReARs 4o pepdoo aq jou Kow Y
PEHMN Bojwoulg ubweuDry o Kuedosd H. Nid

=0 w umar w1 9gg) (@ bukdon | 40 INTWIONWMMY  @ILIL

P8} SOIWDUAQ UDWSUD|D @@

— Gz al




0 ¥ 140 | 12°us[S/9 0110 'ON ‘3ad 3 4 A B Q 2
66/1/.Z a1eq| pasoaddy| 4 umesg G:| a[eag JARN
“eunbas uodn pewmay Bg EMW pus .__...- Z_Q I.*o FZMEMQZ<mm<
s e M. NOLO3S V1 ¥ 391L ¥1 30 3TEWN3ISNI
sﬁﬂuﬁ_ﬁ.ﬁ <M. ANOIS3S ‘OM3ETY IWIISNI
LT, HOEY3IE WI SNNNOYOANYLHILS
6651 C 3ubykdon =P, QA d¥L AV ONINILNOW
P8}IWIT SOIWDUAQ ubwsub|)
9 )
) ¥
: -
v ()
1
|
£ T
S
L
z




0 "A%Y| | 40 L 7°eug(BgS €0 LOON Biq| e

£6/11/61 ayeq| ddy | 5o umeaq [SIN oreag

e vt e e e o Qi
PoyUIN SWDUAD UDRBUDD o Kyedosd " Nid

*n w bumnp wu /66| () WOWAOD |40 INIWIONVNMY  TILIL

Pejiwi] sOlWbUAQ ubwsub|) @@

N r
*
‘_*—l'w-—.___, e
5
b 4 By
W
/

b

123

/

" -
u.,,
7 Y
rd
v n

v




0 'aoy| | 40 1L eaugl6es €0 LOON Bag| 3 4 A 3

£6/11/6L #y®a|  peaoddy|9ono umeaq|s|N areos : A
e it s o s 00 ot e «T1._NOLLO3S

o e Oy | LY IO

Pe}lwi] SOlWDUAQ uDwsuD|) @@

B m% €11




0 a%y| | 40 L3°eug[iyS £0 LO'ON 'BaQ 3 F A 3 a 5

g
£6/11/6\ ayeq] ddy |99 umeaq [S|N areos A\
“wenbes usdn peuiged oq jenw pu 0L0¥D
ALY JNOLRIE pajoess) 0 pejdoo Bq Jou Kbu 3

PR SAweuAg uswsuog o Auedasd «da Nid
o0 o Bumop sl /gg ) (P WbuAden  [HO INIWIONVMYEY  TILIL

Pejlwi] solwbuAg ubwsub|) @@




0 A%y| | 40 L 3@eug[o¥S €0 LOON Baq| 3 ¥

A 3
L6/11/61 vuun_ paaoaddy _ D29 umeiq SN ateog JARN
e e DO, NOILO3S
JUBSUOS MO PRS2 peydoo Bq Jou Kow Y " (]
e e pE i A A% ANEDNEE o

P8}iWIT solWbUAQ ubwWsuDB|) @@




T P

i
}

L a2y | 40 1 192ug|6¥e €010 ON BIQ 3 4 3 a

[ v
96/8/6 210 | ddy| oy umetq|siN areos
S TR R oy MNIM TYINOZINOH NO
PRHW ®o|woud uBwEupy) jo Auedoud mmmw_owm.( XUOIW .mo PQKE(
s o Suses wl 9gg | () JyblAdo ATLLL
pajiwi] mo_rr_o_.;n_ upwisub|)
YT NOILJINDS3a AT
9
@ ) (v) (8
g
" \
— N | S V. -L;-
A A
¢
[4
062
‘ v




O '~y 140 1 39us[ZGE 0LLO "oN ‘Bag 3

66/6/LC an_ vvbou&m<_ r4 wmeIqg G:| @o[eog

Aeenbal uodn peLINial B MW Pub

SO JNOYIM PojbeAss o pejdos Bq jou Apw
peywin swoudg uowsuoy o Auedeid

*n o Bumosp syt gEE | () JubuAdon

INIWNIONVYHHY Nid MVA

¥ 3IXV, T 30 I1gW3ISN3
J40I43dNS 0S10d S30 IWIISNI
¥ ISHOV S3d nvainv
d318vdiyd9 JHA0

pejwI] sojw

pudAg ubpwsup|) m—@




0 .>wm_ L 40 _..uwonm_ 8¢¥ 0110 'oN "Bag 3

000Z/1/01 ?3eq|

vu>o.am<_ r4 owaerg G:| @[eag

“}8anba, uodn pawnies aq }ENW puo
JUBBUOD JnOUYM

Pe|DaARs Jo peidod g jou Abw 3
P3N &a1wouk] uWEUD|)

4o Apsdosd oy 5| Bupoip ey

000z (@ wbukdey

INIWIONVHNY 14YHS HOLld
JOVONVL 30 3¥8¥v,d I18NISN3

VZNId V1130 3INOIZVAITIOS O¥3agv

S 3SHOV S3d nvddnv
INIYdS—YAId AV ONIYILINOW

Pe}WI] SOJWbUAQ UDWSUD|) @@

axHD/AB | 31YQ

NOILdIMOS3d Ay

6471

|

)

(N

=

—

O"_l—

-

~a |




0 %y| | 40 | 3°us|gly 0110 ON BIg vz 4 3 a

2 g v
66/8/01 ®1eq| ddy| oy umeiq[S|N areog B
i 7 it 5 poin o0 I 0L0¥D
" o Sumer war 8661 (9 JbuAdon| ATENISSY SIXV TIOH gryx
pP8jiWi7 SoOIWDUAQ uDWSUD|) m-Q
2

1
&
ey G®
®

N
06
]

3

[

|

|
| A
=
0

L

|
@

-+
mmrﬁrﬂm
e
|
¥
|
|
[
[}
-

o -

| K.w&é T

g ]
&n




0 Moy| z40 | 122us| /Sy 1010 ON F4a 3

66/11/5z%¥ea|  paaoaddy| rjumeig| o eress

ATBN3SSY ¥3ddINO
- isﬂl”ziﬁﬁﬂ“ﬂh.hﬂhd_ S3ONId 530 F1ENISNI
POV S3joudg uoumun) jo Kmdoud (NZ_n_ m_zm__wz_

"0 nBane iy 6661 @ dbuAdod NYEANYNIONYZ 1349

JUVINO AV ONYNIONYHNY

Pajiwi] solwbuAkg ubwWSsUD|) @@

067
¥ 6¥1

M

ad

[T




0 *aey| 740 z 3@eus| /Sy 1010 'ON Bag 3 4 A 0 _ [ v
66/5/6 u.«un_ vuboum.m«_ r4umerqg| siv areog Fil
ATENISSY ¥3ddIy¥D
_— §5V|H.Lhﬁﬂﬁzzj.hﬁ3 S3ONId S3d 318W3sN3
- Eﬂghhﬁhmezm__\m _.!..mou_m_.ﬁuwa d._NZ_n_ m*cm_mzm
Sl IR NYEANYNIONVZ 1349
JHVdIHD AV ONVNIONVHMY )
PejlWI] sojwpukg ubwsuD|) @@ W +
nthh |_¥- nnon— § x
9 \@ _
w%%ﬁ .
- . i ]
g o _W Tallia OSH /@
e
4
S aliad
¥
8Y1
_— :m: l_l :(: o
Ly —t .
. £
: 4 N o1
O =5 N/
r””“ "“I—
“..I.HHHHHHHu \@
o o o |I¢|I| 1
_..\r Uu Ecomea=
Fﬂ”““ ""J
N _WHHu_n HNL /;
L —
I ‘ _
- _
o ==
1l 6 @) ®
[ _ 4 2 v




0 Aoy L40 1199ug| ¥¥¥.0L0 ON 'Big 062

66/01/81 Bcn_ vupohm%_ rd umeIq Z:| o[eos

sanbes uodn poUINSJ BO (BNW puUD
jussuos ynoLRe pejosass Jo pejdoa Bq jou Aow 3

ATBNISSY ONIFdHS d3ddIdO
dONId V1 30 SYNISSILHOWY,T

peywr sojwoudy uowmuoiy 4o Kuedod (.NZ_H_ (I_I_MD MIO._.<NN_|_.NU_OE 2(

o o Busoip s BER | @ 1ybukdoy

d341349 — ¥34dWVASSOLS
AVddI¥D — 1IHNIYVAWVALOLS

pajiWwi] SOIWDUAQ uDWSUD|)

"




0 A%y | 40 1 399us|90L G110 oN ‘Bag| swo\oz

/6/t/¢ a1eq

vmbounn<|_ 0y uUMBI(Q|S|N 2[EOS

] PRUIMBI 59 BN P
jmmns Joyya pepass. o pejdoo Bg jou Aow 3|
pagpu) sopuouly ubumusy o Aedod

1534 WdY T0HINOD
40 IN3INIONVHHY

oa  bumap mu sgEY () Wbpddon TLLIL
pojiudi WUMEUr;D UDLusuUD|D
9
(A YA T4 PRIID ONISO
S 4 TONIYYAY  NId
¢e o _
cLzL'LL'oL’s .
N.N.@N.DN-.VN _ . m.v. .T.V -
BL LI m:l/
¥ . B o o e |
62'8C : alas, .
S
— = 5
¢ 0% I__LE | _._ __Im._ _I_j
: T ———F
AR
m.Nﬁﬁll_
| ]
\uﬂ.@ﬂnMW mﬂ.mwm w N..@.m_. ﬂ
] AN




0 neu[ 140 | 1eeus| gao GLlo ‘oN 'Bag | soo/ez F A 3 a | Y o _

mm\r\o_uano_ vw>cumm<_ 7y umeaqg SIN 91895 %

WYY TOMINOD 40 INIWIONVHYY
Jmmibes sodn pewrsss va wow poo JANYWANOD 30 SYHE NA 3TEW3ISNI
BSOS IO PRIOSAR) M pRjdoo By Jou Aow 3

e sy woumsen p Aaded OQNVAWOD 30 0I122vH8 3INIISNI
v e, (it Q) ViDA0D SWHVYSONNYANALS S3A Nva4ny

WHVHIAONYIN

gl
*Im T

pa}jiwil] SOIWDUAQ UDWSUD|D @@ ac /¢

—

9¢'Ge ve'ee'ee

T
* 4 A R AN A
:xohn_|l —!
L v'8y'Ly
¢ -
_ g

gt e e BlLBl.LL v/ b _l\

] 19'0965'85°LS
¥9'¢9°¢9—/99°G9




0 A4 | 4O 1129u8[680 SLLO ON BIq| toover 3 A 3 a [ 3 [ v
G6/Z/5®a|  paaoxddy| oy wmesq|SIN aeag AN
S o peras o v NaY TOMINOD NO
e ity voments 3 tomins | SHIAOD 40 ININIONVHEY
=a u fues s GRAL () UBUAdoD dTLLL
pP8ilW|7 SOIWDUAQ UDWISUD|) @@
‘1l
m | | ~ITI|J
|| - _ - ;, +
AN N\ l |
g (77 \" \ _‘_wﬁ v -
-\s\ //- /' _ m
J ~ \ _ i
1 _ 1
| . /I
* | il __ T
Y -
4 1) y 1
£ I N l./. L _‘ m 1
) eLCV—"""" ,__*\i/.w_, e _ | e
68 (M i S —G 1yl | | ve
,¢u¢|urT A s 4
1 _ T S - o ol 2 - luﬂlll..% ol H
e ]
N -
B 19
F b




0 A3y | 40 L 1#2us|ceo ¥Li0 oN Baq| es

£6/6/6 ®1eq]

_.uobonnmi OM uMBX(|SIN oTeog

Jmenbeu uBdn peLIMA B WL pun
jussuon jnouys pepesss o paidos 8q Jou Kpus )

Peuy] sopusuly wumun e Luedosd
“p o buman wy /BB (P ubukdoy

NIBYD 40 INIWIONVHAY
INIBYD V1 30 F1BW3ISNI

NVBNYNINIBYY
NIEM

pejiwi] SOIWDbUAQ ubwsub|) @@

T




[4
m =
U" LZ89 i e - P s

a NN DA | %gﬁgﬁ o a0 ¥/ Tid @
U.__%Nﬁuﬂww_ow_l_uﬂmm\wf* SO 91/E1 OL MOLIVAY TWA—TIVW HUM @lU4 3vS /€ "NivuD @
AN N3ISAN3Y3H %.E_ SHHO 8L/LL-1 OL HDLVOY TWA-TVA HUM G VS 8/6—| 'Neni3y @

“HIMOd (A4 NISONTRMIE 01 ALMIENT] LNOHLM ONY HISN JHL 40 NS JT05!

]
uﬁzﬁ?ﬁ%ﬁ_ﬁnﬁﬁﬁﬁgﬁ%m S440 8L/L1—| 0L MOLSVOY TWA—ITWA HUM TELUY VS ,8/6—1 ‘JuNSSaud @

E- DWULVDON

™
S§340 3IMVL WILSAS p

NOLIVHOIN] HONS NV SNUAVMO SEHL 'M3MOd QIfld NISOMROIR 40 TWADMckW NILUMA! ﬁ

emm.|  Nasanauas ()

€ do L slE3Hs

—_divo_ [INI[ gD NGILIHT530 A
65-8Z-1 11| HO 3nssi Yoo | N\
s6-zz—¢ |11L| Ho S3ONVHO HINOLSND
66— }—F |I1L I3d 5B SVM 6 W3l 'NOLLOINOD NNMO

'NA3345 "00DIVM INVd '€
STYREAIVN 40 TIIE 3HL HO4 £ 133HS OL ¥343H €

ININIONVERY WINES JHL HDJ £ 13IHS OL M3i3y | o)
. ()

ONIMIVED
Isd &

-
[
a

o




S

— G

3

o
z8 =i

| I TS

o m SIN
ses -

TRAT BN i
BB-L2~ —.

g LR (e
BN SETRN IR

e

INIWNIONVHYY TVHINTD

1INN ¥3IMOd dH GZ
YN NISON3IY3g i

UMD IY14 NBSONREEE DL AUV LNOHLE ONV M3SN 3HL 40 YSTH T108|

FHL 1Y SI M3MOA i NISONIMGE 30 NOUWZROHLNY NALRSA 3HL INOHUM NCIMGH!
ENYLNOD NOLYHNONI SHL 4D 350 1D ZMNSOTOSID ‘NOSSINSHYNI “NOILONOOHAZ
ANY “H3BOJ OTId NISONBOIE 40 NOUNZINOHLIY NALLRM 3HL ANOHUM 1We NI H0|
SICHA NI JSUNCHI TSR U0 (YOS THLUNSNYL TTONG0NTEY 36 ol 10N S|
NOUVIHOJNI HOS NV NIV SHLL 20d QI NISONGMIE JO “NADN KGLUSA
3HL OMNNLEC IS4 INOHIM JOVN 38 OL 51 NCROH OSNWLNDO NOUVAHGIN| JHL 40
NOLYOLAON HO NOLVHALW ON “LSINCEY NOch T3NMNI3H ONY COHSINNNA SI U1 HOIR|
SuﬁHdESEEuEEFéBgﬂggnEzBZ_HEER_
Sl "H3Od QI3 NISONZNIE OL AMVIIMciON NOUVMHOANI SNVINGD DNIAND SIHL|

HA *0383H0
5231 ZER AN Tl
LA NAWD

Nasanzuze ()

£ Jo T RI33HS

—_3diva [IN

O MHD NCLLMOS3T A3

e 3nssi waiawo |/
66-51—7 11| Ho ¥TI000 0N
661~ |1l

HAI00D 30N [

‘LiNN 40 530S DML 3S3HL NO SNOLLO3NNOD HINOISND ON “Li

“TINNVHD Nvd did0 40

39NV NOLIDE ONY dOL HONOMHL STIOH SNIINNOW TiMa DI

"ININdIHS ¥04

SdvD HUM C3LU4 38 0L SINOd NOLUDINNDD MINDISND TW '8

"O30NNDY 38 OL SHANHOOD JMVHS TV '8
‘035N 36 OL 3VL Adld ON L

"dOL 1Y J10H NOHJIS—LLNY J0MIONI OL S3NM Nvag ‘g
T1331S SSIINNIS 38 DL MICAMISIM 3CISNI ONidld TV "¢
'SINMNON JTEIXS 1Y HUM HIDAM3S3Y 40 dOL NO HII000 INNOM ¥

‘NF3ND “DODITVY INVd T
STWRELYN 40 TIE 3HL ¥04 © 133HS OL ¥343 2
‘DIVAEHDS OMMWHGAH 3HL M0J | 133HS OL H343M i

ab +/§ T

5440 91/€) OL HOLIVOY TWA-TTWA HUM CELU4 3¥S 4/5 ‘Nivag

@
@

S4HC BI/11~1 OL HOLdYQY TTYN-TWA HUM CELIH 3V 8/5-1 'Nuni3y @

S4HD BI/Hi—) OL HOLMVOY TTYN-TWA HUM 3L 3vS .@/c—L '3unssaud @

|

EC ONLYDOT

S440 3IMVL W3LSAS

")

0% "XD¥dd¥

oPE

E

+B9 "XO¥ddY

5G9
S3¥1d ¥ dAlL
(‘0L 3LON 33S) SIOH ,9L/6

Loh

"X0™dd¥

¥9'2e

I
|
L1 30N 335

DR RO | R
| _B821 |C

| | z




B 4 1 g 9 ‘
T F TR ¥ TOAW
ol lzgy | HeEsi e
AT “ LN NV %ﬁﬁﬁugﬂmﬂuﬁ
SIVIMALVYAN 40 1719
LINN H3MOd dH SZ
YN NISANIH3E A
Eﬂé—ﬁzﬁu‘—kﬂgénigwxﬁbiua.m
100 MO RR S b s M Arau AL 3L W e
200 SRR T T (e s SO ML I Aok iavs W o)
NOUYMHOANI HONS ONY DNIRYMG SHL 23804 QN1 NISONREE 40 NADHAAN NILUMA
Egsgegéﬁgwaﬂggtzsgga
| 51 U "W3WOd GiMd NSSONSHIE 0L AMWISRHONd NOLVMOANI SNNINGO DNIMWVMO SiHI|
BT T —— TR 103NNDDSIO_X2IND 04B—LOG-WS] L | 6L
| HeoizEe W NISANIN3IE d48 ADISND IAVE] TINVd TVOINLOF 13 1ZA9—4d3| L | 8L
N o - J3d TWOIN10T1T MOLVOIONI JuNSSTd ¥3lid Z—d—03| L [1i1
—{ 30 [Nlawd|  noldgwss: A 448 SSVJAE ISd Gz 'HOLVOIONI T¥NSIA 'NYNLIY “d3Ld EARIZA00SIL] L | 2
ss-az-1[ni] o anssi wiaio| W/ dIN0oYIV VS _#/% 135 ONIdNOD 521-¢1-9095| L | 9}
sE-2i—zinu] Ho s30NVHD u3noLsno| | UAISNVAL WANTHL SSVAAB/M 1074V "¥3ONVHDX3 LViH HdE/A09%—08— L—25-00v| | | S1
B5-it +4-59-01—1dBs0 v & MaU| W | 2ING ONDIDVAD ISd GZ '35 ,Z/L L 'ANM—NI_‘JATVA ¥odHo SO0GL—G/HAD| L | !
T e D L oy ok o2 SHIAIIA YSI0 3014140 090/1z8iz| L [I'gl
e R OVACLL “IVOIMLOFT3 "3ATVA dANA MOLYINANOJY DVELL-19-0-0L—§AS| | | €L
438 QVRNHL LHOWAIS "§30avIE 'NOTIV G HOLVINANOIY 9—ooL-cda| L |zt
di8 MOD1/M_AYM—Z 3vS .2/t—L 'dH SAIVA Tve C—01-Sve—ABH| L | LL
dig 3NA—NI_'3ATVA_410-INHS 39NvD N—062-19] ¢ |10}
da8 ISd 000E—0 'INNOW T3NVd '3unss3dd “397vo d—DD0E—8-N-£9-V—19d] & | O
SHINOIA ONIMOVHD [Sd G "3VS .#/F I "3NII—NI ‘3ATVA Y03HD IL-50-0I-id8sd] L | 6
SU3YIIA HOLVIIONI WORLOT13 'NOUOIN 0L 3unSs3ud "§alid OLHYELALIO¥0Z9H]| L | 8
oINg 1IN HOLMS 99l0LNG] L 2L
3 ona INVA TIVE LZ L30vdE HOLMS LZCy—SD0GZ—LBS1—VAG| L | L'Z
oIWa VS ,Z/L 2 IAIVA TvE 1Zev—500Gz—WAB| L | £
SyINOIA dWOJ 38NSS3d 0DIEL 'NOISId 'dANd| 1e—Geo-01-5¢—4S8-DIDISIHAd| + | @
ADTYNDYA INIUJOIN 009 1300W LEISNI ONMdNOD INDZIN] | | 5§
ADTYNOVA AVMAIY 8/G X _3d08 8/€—Z '009 T3AON ONMJN0D DZZLZODIN| L |25
ADTYNOVA AVMATA ,B/T X 3908 ,2/L—| '008 130N ‘SNIdN0D AN
ADTYNDVA HOLOW/dWNd "d3LIVaV 0Z/B¥EEN| L | &
MISYIVLIN YOLOW DE10313 "LNNON NOLVIOSI co—1/B091/4L] ¥ |17
Dl¥10373 NTO3NI1| 09%/052/09/F 0431 'DIGET 'Wd¥ DOBL 'dH SZ 'LO¥d3 ORILDITI “HOLON AL3DIGId¥IS| L | ¥
NODAH NOHOIW ¢ '¥3Hlv3ug D'ZMZSOSLNEE| + | L%
NODAH 03714NS534d_¥aH1v3ye A/UEMOLOEdIa| L |9¢
H03S3A WAL/ T3AT] din1d ‘390 10-9v| | |5%
RREEI YIOAYISTY “uALVAH LONOBL| | |+%
L | SW3D TIATT QM2 HOLMS g/9ge| L |¢oF
ATTOVHE—NITIY 39NVY J1BYISNraY J.6Z1—Gz ‘JuNIVH3<NAL 'HOLMS rev—ieg| Z |z
438 AVM=Z "LdN ¥/€ "3AVA TIVE N—ZL-AB| L |LE
H00S3IA SS_¥0F 'WOISND ¥3LM 0S¥ 'HioANIS3Y [LIZIDA] ¢t | €
[ ] REET NIOAYISIY NOTIWO OCl % 0Z) ‘NOLLO3S dOL ‘3SvE (VIHNIAD 1-Ligi—Al + | ¢ ,
_ _ 438 NOLSND 'NVddiid 1289—dd| + | |
334N0S NOILI¥253d HIANNN_LHVd | ALD W31
_ SWIHIIYN Jo T8
|
n
6821 |
] z © v A& g | 9 L




0 'A2y| 740 | 10eug|vvL ZOLO "ON 'Baq 3 ] A 3

66/6/5  ayeq]

vmbo.a.md._ r{umeiq| ;| aeog JARY

Jeenbes uodn peusges oq JSNU puD

SISO IO PODEAS) Jo pojdos g you Abw 3
Pojr| Eojwoud] uowsupr o Auedosd

o4 = Bumaip s ggg | () WbuAdog

ATENISSY AFTI0dL
ATLLL

p8iiWi] SOIWDUAQ UDWSUD|) @@

0MHO/AB

Jlva

NOILdI¥3S3d AdY @ @

08¢¢

+ + +

4

7

il

091




PajlWi] SOJWDUA(Q UuUDWSUD|) @@

0 'A8y| 740 Z1934S|y¥l Z0LO 'oN 'Bag 0¥z 4 \ 3 a v
66/¢/91 u...um_ vvbounni r4{UMBI(Q |0S | 9T@0g FARY

s i NIVHD 9vdd

wa o boman w8661 () 1Blidon 40 ABNISSY  gyinL

p#HO/A8| 310 NOLLdI¥2S3a AT¥
9
1 2 Q_8
w — | ) | |
5 T ‘l 0997 / / 7 0bLs j
= |
2 n _
¥ ) + ﬁ@@@UUUOODOOUUU@_H‘IT ! ] Iab
B
— |
#
£ NOILISOd ddYMHO4
B B INFNIAON XYW N
9609
z
r I H 9 4 3 a ﬁ v




0 Aad| 140 L 120ug| v61 ZOLOON ‘Baa| ez

T

v
66/1/G1 Bmﬁ_ Huw>o.an<_ r4umesq| g:| ajeag NA_P )
Waaiss 1o pmaras = prios va e fou | (HIANA) TITHM
w0 o Somss w6861 () Wbiikdon| A3 1108L O TLOWWY o) =
Pa4IWI] SOIWDUAQ UDWSUD|)
L
asH2/A8| 31v0 NOILLJI¥OS30 A3
i 8
|
9
@ _
A @ 1
S / | A \
I | g
h.m 1 % —
A
N | \/ I /
N4
% Wl " # Th
L | < ,
v oL i
U:Ji “ ‘..\,Iza
- £
e
QP .
Z
3
] H [ 3] | 4 3 v




| 0 s Lo 11eeus| coz zolooN Bag|  osz 4 A3 5 [ v ]
mm\_\mﬁmpmm_ vm>onmmi ryusel| g ajeog PVV o]
soncuss s e e nisien|  (CIAAVHE) M
. pﬂ_hw.”ﬂsnmammﬂz@_uf_w_uﬂhm AdT0YL 40 "1oduv TILLL N
pajiLl SOIWDUAQ UDWSUD|) m-.
OxMHO/A8| 31va NOILdI¥3S30 ATy ¢
|
|
9 I 9
() & Gy W _
- | /M e
] / |
s
—Iﬂ RN \\W
; M
I o= jﬁuﬁ . \e
\M\@\r\\\ N m q\\qnwmv‘\
- r t A=
: Y — e
4 , AN : 4’ v
“ 5
IEINNEp LT
Lm_W // 3 /ﬁ\"f.
g | [ﬂ 1l J v
| ANAN |
AN
N DO | OO0 VO © N
(H)
R 57 69T Ll
/97 CEN]
L |
H 4 3 _ 0




| aey| | J0 | 190ug[9gz 9lLOON ‘Biq| bep\e 4 A 3 a 2 g | v

66/60/L0 ajeq _ vu&c.ani M3 umerq|g|N o1wog PARN
—_— ﬂ!a....-l.t!.:.. ..l. HEII.: -nliuﬂm.nh_lg 1INDHID DINNVHAAH plojiuby ebouiny of
PR Spupud) wowsuon 0 Kuedoud W—O.r(n_Dn__Z(_I VNV A
wa u bassp i ggg| (3 JybpAdon A TLLL

»obnd Jemod

pe}iWi SOIWDUAQ uDbwsub|) @@

BA|DA w_mw_ ” G g
N e (I 8
| j o PIOJIUDWN UIDK >—¢
m \ﬂmuz ¢ A&
_ T 81 q
1 |4eddug ! 2y — J
N
_ vey 1 ﬁuﬁu_ﬂﬂ_
¢\ = Q]
g r = ﬂ ; w
— Mgl |
oy | — _— i E—
I ot
¥ s !
[ |
— ___3_“__ Q “ m Q\\WL !
e bt o I
y / 0" 1pUIRY [DIHBA i3puykD _E_..Etym
| S AL -6 ,
] "o), - y BALIQ MBS - - B B - B B B T
m T ' [
&w ? ;\?;
2 o/ s
I I Plojuoy woog |

— e

|
i
|

r _ | H 9 4 3 | g 2 3] v




N i

0 "Aey| | J0 L 39e2ggfgez 9LrooN Biq 3 a 3 _ g v
66/60/L0 u.ia_ vubonn—nE_ M3 umeiq|giN 21228
e, e s o o o o Aquiasey sbumy
" peuin) sowbuly ubweupn o Ausdasd puo ssoy ebbouipn
waw buass wiy gEE| (3 J4bUAdOD TTLIL D_OL._COE
PojlWI] SOIWDUAQ UDWSUD|) @@ ¢ doya)
/71 \!h
oty
| —t— =] e
\ g 3
2 _F \lﬂ
\ T
\\m,m 74 e m \,_u,_
] -G | ¥4
08— kg
H 1y \Fy 0¢
g \ //| 57
1 g - Il . T |
| Iz i e v s
7w %o0/g T A
._ Jauiquio) 5 o, 7 .
i , B JapIng S g e
_ i ¢e ;
Plojiol g il
2||0J
- Joyo|ndiubp o] i ([}
7
A AJ
i m_,l\\\
9 -
| z d 0 |1
¥ondiamod
v JINDJPAH U 14
r [ H 9 E 3 a 2 _ ] | v




| _"Asy] | 4O | 9218|967 91£0°ON Big

3 _ F 3 0 g v
£6/0 r\mhﬂun_ @ paaoxddy| M umesq|SIN oreos i I,
JUoBUDS §5._Hnnvo_u2! ..nﬂ.ol-“. n“ny.““:.“h:“
PR sojwouiy ubwsuply Jo Auedoud ATBNISSY mOZfC:_h_ uw MWOI
oy & bumop sy /565 (5 JbuAdon A TLLL
78
paliwi wO_EUC>D UDWsSuUD|D /
r T T Taeee T
_ _
g - -
- 09 / w08 1/£ “
B =8 _ 5l
mm/ M M _ HOLON WIS _
_ . G |
T
: $oL_ _
|
19 _
I u_ _
Gl S
- S8 - 26 _
JUNSSd — 16 ¥ _
9 _ ) \ “|
g M HEE s o 5
- Z3 g
g mw QI04INVA TIAMS _h.._ulﬂ._“uwl - .*.\IWV eml.,,_ _eL |#
m 2 - - N _
_
_
_
¥ _
_
_
— |
|
_
£ _
WA _
ONONCIY FUNSS34d |
_ LJ, — _
[4 e e s e t————— e e e e ——— _
6
l
P [ H > 4 3 0 8 v




0 'aey| L 40 1 3eeugf/gz 9lgooN ‘Big zaz 4 A E a o 8

66/80/L0 218 _ vwbo.nmna_._ M3 umeiq|giN aTROg FARN
esribes uodn pousmEs oq jenu pud
\msuse poarni o i A 1IN2HIS 2MNYHAAH
k. sl Saimers & ot JOVINNEYD
4 o Bumap s gEG | () WBUAdo] TILLL

pajiliI] SOIWDbUAQ ubDwsuD|) @@

: aAM | mfﬂmw
i =/ -

|

\

) B g % ) Lm? \%au m M
i — T a\ .

d d 1

MOVIHIMOd
2 ; DITNVYHAAH
NOYA




0 'A%y | 40 L 999US[/GL 9110 ON ‘Bia| olo/eil 3 5 =
96/8/c1 @1eq|  paaoaddy| oy umeiq|siN areas ARY
o ﬁmfﬁﬂﬂﬁm#aﬁm a104INVN Woo8
s o Sumop sl 96| () JybLAdoy ATLIL
pajilil] SOIWDUAQ uDwSUD|)
9
B IATVA TOHINOD -
TYNOILO3YIA T00dS 9N7S INVL < = 1 ol MW
: i 8 3 &2
INIVA _| T R
TOMINOD TYNOLLD3NIA e B | 3¥NSSINg
c c 1 1
¥ AATVA TTOHINCD MO -
IAVA MOIHD 3 € © 3diS 8v0
- (v 0L 8 % 8 OL V) y [ v | (9

(MNVL 0L 8 ® V)
AANTVA 43N38 3INT-X

ANTVA 431M38 INIT=X




0 .>m£ I 40 Zumnm_wom 91£0 ‘ON "Bag e 4 3 a %) g v
B6/5/8 2120 ddy| Oy umeaq|siN oreos 8
“jeenbss uodn vnfh«! 1] E:n: pue
JUBBLDD DLW PRjDRMR. Jp padoo Bq jou Apw 3|
o R L . 30IS NIavD N
pejlWi solwpuAg ubwsub|) m-_-
4 Vi
4dIS ONITO0L 1d3A MITS ZHOH
9 9
B oAlpA Buioo|g |pjuozLION -
aAIDA BuiMoo|g malg
g aA|DA Bupoolg |poitIeA g
uolonpay 82404
—~———" BAI]08|3g JI0) SPpIoU3|0g
3 —1 [ H
¥ ¥
. 1 | | P lT .
n\_*\\L\ ] L7 L d
g . oy
- uolonpsy 82404 -
2A1103|9G 40} SploUB|0g
z 20J|S j8l|9y @a.nssaid z
OAIDA OAISS |DOILIBA
SA|DA OAJBS MBS SA|DA OAJBS |DIUOZIIOH
3dIS NIBVYD
F |
E| d _ ) g v




0 'A2d| 140 | 1@eus| 92z ZDLOON ‘Big

3

00/1/9 areq _

paaoxddy _ r4 waesg

/1 aeog

Jesnbay wodn pewmes og yeru pus

UBSUDO JralE pejbessy a0 pojdoo Bq you Aow Y
PR Wl uousuom o Auedosd

o o bumoip s OOOZ () WBUAdoy

S3IHOLIMS MITS
40 AT8N3SSY

HTLLL

P8}l solwbuAQ ubwsub|) @@

KI%HO /A8

1va

NOUJIH3530

A3




L A2y| | 40 L 12ug] 5z0 ¥110'ON ‘Bag zio/ait 3 3 Q 0

96/01/L ®3eq] pasoaddy| Oy umeaq SIN 21808

ONINOILIONGD IV 40 19Myv
awaneal vedn paumas =g 3o b | NO)| | YSTIYINITO V1 30 ITBWNISNG

jussLoa jnouyym pajosass Jp pejdes eg jou Abw 3}
PEHW EXWDUA] uDWwsuD|y jo Auedoud

RR B 8. 9851 @ ukdeg JOVINWAITY ¥30 nva4ny
ONIYOILOIONOMLINT LNOAVT

pPaliwi] SOlWDbUAQ UDWSUD|Y @@

vD) (90
DECD

- O—|
@ :

O0—|

L e
L ‘ @\ o ol

2

| O
O

B

==
=

T
o
=]




0 "my| 1 40 L 1eeus|e/e £0L0 oN ‘Bag 3 4 3 a 2 g [ v
00/1/0L®a|  pasoaddy| oy umeiq|siN sTess
assos o pouns o ot o0 vou iy | SINIOd NOILLYORIENT
on o sl wns 0007 () MibuAdon|  OMIMOHS ONIMWNA ..o
P8}iWil] SJlWDUAQ ubwsub|) @@
]
w _ H.T [ r i L Vr
— JL == =
EE [ ] ol !
| ﬂ\\\\ e \ \
— = - = &l
—
sl o
— 1l
i yEX12 {02 VXA 2) €l
I
22 \SES -
2EYBE @ (0g) 12)92 o - IV
= =1
X o e)z / O S
H—n'\y —I— .
55 ge v X1 &
N \
= / B Y
[ T - - L}
-_’ “ / _ L] o / o
AN
9E B /
_—— L] e -~
2y S / 81
(o) N
62 ~ /\/ N
Z g2 / GE =
B (E
g8Xs)Y9o)s
Ll 61
H @ 4 3 a 9 8 v




Aoyl 140 1 109us| £80/1ZL ON F4Q

L00\:09 _

4

$6/10/52 yea|

vm>ohmmi MP UMRIT|S|N 2Te0%

nsanbal win pawinas Bq }ENW puD

JUBELCO JNOLGIA pajDeARd o pajdoD Bg jou ADw 3]
payur] souIDUAg ubweLDiy jo Kuedod

ot 5 Bumosp mu g6 | () yybuAdon

Buuip 2puny josjuon

mr g6/c0/9 | 1\

PSppD Sinojo2 uoyng'd

HTLLL

pPejillI] SOlWpPUAQ ubDwsup|) m-..

mr 96/ L1/ Ll
pabubys saysymsoioiw

(AD) TYNIWYAL D6~ 06 ——NOWNC) e

‘Ul Aing pajnd si 4abbuy usym pesoP S| J9DIUOD QN

youmsousiy uadg Jaddug

paxpjad 4366y ypm pasolo jopjuc) ‘N
Yo}MSOUDIN 3S0|) Jeddug

L/er——1/1L 35070 e _“ \ /
¥L/er—— 91 ———N3d0 == 5
eL/Zr——5l L —— IS/ OV e ]
ZL/er—vwil um_.s\ul|m_
L/zr— il NMOQ ==—p \
oL/er—oliL dn—— / \
6/er—¢giL 1HoN ™=
8/Tr— 2Ll Lige——p

O3IN33HISNN 3HOD EL

S|pPUDH |0JIUOD UO SUOINGUSNY

DO
00"

DO,

® =B

m




L 'A2y[ 1040 10 199US | B80/1ZL ON Bag| soo\os _ 4 3 a | 9

g
96/£0/Gz2¥eq|  paouddy| mr umeaq|siNareos|es/LL/¢L pebuoyo AR
e N W i e 3|pUDH—SUDN—pDa(] Ayiojod jod ms|g
pejw] BOMICUAY LbWeuDEy o Apedoud pup g .HOQ 10 s|iple
o 1 bumon o GGG (D JuBLAdOD TTIIL

Pajilil7] SOIWDUAQ UDWSUD|) m—.-

bnid NIg
(6/L/+ "pebubys siaquiny L (Virg+ 26 ——
pup sJ4nojo) sJdim TH'WQ
(loubis) gol
(V)AG—  v6 ——
= (6d) YILIWOILNILOL MITS
| pa}osuUUod Jou ——— T |HM
(pipo josjuoo uipw oy pubis) /1z ——— XOV18
(A0) 06 ——— 3n4
= (A¥Z) G4 ——— NMOYH
¥0103130 I1ONYH SNYW avad
WBlap
20UD|Dg—J33UN0Y)
’ 0
® \@
¢ -
@ /|\\
QK m_vco;rmwmwﬂwwcmo
) N
ulqo)
— JO 4pBJ 1D |3UDd
|oJjuoy) Jojp|ndiuppy
; ANYY TOHINOD

e H o 4 3 _ a ) g




b .>mm_ L 40 rﬁwmﬂmﬁ BLO/ZLlZL "ON "Bag BOONES

66/50/5Z @1eq| 034 pasozddy| mr umeiq|sIN efeos

neenbes LUDON peWINRS B JENW puD A.NT_OI av tw>v mHOQ

JUSSLCO JNOLM pRjDaARs Ko pajdod Bg jou Abw 3
poYW] BONWOUK] UDWELDI) jo Kusdoud pUD SJ4010W WLID |0JUDD

wp & Gusnp su GG | (D) 14BLAdoD HTLIL

pejiwl] SO|WDUAQ UDWSUD|) ﬁ_.

96/10/%Z Pasiaasl sanuojod JsjeLUOnUBIOd | ABY

4]
1ol
6

(1d) 10d TWINOZIHOH

HLMVA —0/Z 1 1d — H1¥v3

43
ol
¥6

(ed) 10d WIILM3A

HIMYI —a/L L 7d —H1Mv3

757 —8/Z1d—— v $eZ—a/L1d —— Zv¥
LT —V/ZL0d —— LV €eZ—V/1Llld — IV

HOLOW "VANOZIYMOH

o ]°

uigpa Jo Jpad jo |aund
|04yuoy Joypindiuoy

HOLOW IWOILY3A

(1d) yod
|DIUCZIIOH

C 2l i0j0p
_ \H_._u |D}UOZLIOH

® Z1bn|d

(2d) 10d
[DD1}BA

g o 100l

\\\'/.@\ LERIEYN




0 a2y| 140 | 3us| oge/izz ON B4g sz

=

R R

| 8 [ v

66/8/51 2380|034 peouddy| mr umeaq|siN aeas

J8anbas updn poLLMBS B jehw pun

JURRLOS (ROLYM pajpBARd 40 palDa 9q jpu KBl j|
Peyw| Eojwoudy upwsupjy jo Apmdosd

o =t Bumoip sl GB6L (D) JybLAdon

Xof uoljounp aunyonJisiadng
JTLLL

P8}l SOIWDUAQ UDWISUD|) m-@

X0q J21ds DA

LN

[supd |p214}28|3 o)

[Bubd DV17 wod4

Xoq Ja3}}ljds DIA

jaund s Jojpuado 8\!@

il e

= =L_1 ===
8l b= b
Ll 2 ]
Bl
o ~ o 7
~— 8of
SN— 0%
~—— 0% ——
. ~— G0f — N W [I——
N &=
~— 0r N ] o
¢ G }—
~— 004 [Racercc ) ¥15 P o]
S £B61 MN— | tig N
R— MN et [ — zZic  |—
S B [ — g —
— 4] -t R— 01—
= ] [’ [ — 60s |——]
] - — ~— 8os |—]
e — ~N—] T ——
¥ ] L " Mo o1 a0c L
N— L +— e S8 ]
2 | P N~——o" %08 —
3 ~—  fos  —]
- N— tes S— e —
N— zzg X e A I
N 17e 3102 @G| JO SaIM G AN _ 2 ﬁ
T ey — 3 !
¢ | — BLG Mo — 9N
N——] 8IC w N ]
f— I
e omw . //I L
N A RE— 3 b
N MM rr‘lL R — M T~
N | o A — A T~
z e ] e I N
P g ] N
S cZ - ¥
N ] 7z e ,
M | 0z g
I S Buluonipuosiip o]
F. g
_ H 4 3 a




02| 140 1392us| yOz/Zlzz ON Bag| tooiik E / 3 [ a ) [ g [ v
96/.0/97 218q| 034 paroaddy| mp umeaq|siN areos LA

s 7Eenba uodn polUMed B JENW pub U_Du:CUE

O i gty epirE 8 it woog o3 bulgoy

wn w Bumosp ML GEG| () JubLAdoD ATLLL

P8jiWlT SOJWDUAQ ubwsSUD|) m-.-

06
c9l

«

(Jouoiydo)

1yBly MD HRASRETR . an|pa Buonpau
d MDA XA 06 BB o] _ lanp

=51 aJnssaud 013093

7 oo/ o/

7zl s | -
2 jose]

ze;
X
b

|
x
]

,
T

06
09l
.V -
3
06
- L9l S Mnpuej
] I RX ) 3
S5 mom uigoo Uy jpund
99l |0J43u0o Jon|ndiuppy Lo
¢

06
£91

i

\




Customer Controls:

Terminals in Motor Starter Panel

Request Control

&

T

&

Release Control

Pump
Running
20
J‘ 40 40 31
Pump
Stopped
41 39 20
Start Pump Stop Pump 35
Hydraulics
OK
20
[— 210 { 212
i 21 213

90
% 124
94

Grip Force Potentiometer

Emergency Stop

71 |solate 24V
(Main Card
and Solencids)

76

23

22 Pump Stop

@f@ Clansman Dynamics Limited

TITLE
Details of Operators Panel

R1 Req/Rel contr
numbers correcigl

ol wire

i

Scale NTS|Drawn JW |Approved

60:\005

Copyright © 1995 Thia drasing is the
property of Clonsman Dynomics Limitad

It may not be copied or revedied without esnsent
and muat be returnad upon request.

Date 25/07/95

Drg. No. 1217086 |Sheet 1 OF2 [Rev.0



| B | c D E | F G H
g
5 5 — )
3 iy
pd | | |
3 F1 F2 F3 3
° ° ° / @ @
4 4
DB ) o
- @ 3 e |
GOULZAEC »
5 o \ N 5
WD\
e 0K -
6 0 @ ( /@ 6
TN\ ¥
7 \\ /@ 7
I | ! @// i
8 // @ 8
'
\
9 ‘
@ — \\ CID Clansman Dynamics Limited
O \ @,
l_ t ) I TITLE Copyright © 1995 Tis drawing is the
— @\/ : } ~\<@ Detdils of Opergter's Panel |y o S e st
10 and must be returnsd upon request.
| bl Is\@ Y17 Seale NTS| Drawn JW IApproved |Date 26/07/95
| B | e [ D 60\0os | Drg. No. 1217086 [Sheet2 OF2 [Rev.0




0 .>mm_ | 40 _;uunm_ 9S¢/1Ze'oN BaQ|  ocz 4 E a 2 g

66/%/22 9120|034 Poaoaddy| w[ wmeiq|siN areos A
7senbay LN pewinjes Bg SMU pup S5|041U0D
R Y ki oy ety o it puby—}27 Jo s|ipyeq
sy B bumoip Bl GEE | @ 1ybuiAdon HTLLL

pPajilllT SOlWPUAQ UDWSUD|)

DSIM}D0|2—[JUD ||oY
] SL s
L
9
086
Ll >l
G A
9sSIM320(D ||oY
e E S
|
/N uaaib :
& _ 8M1L
| |
/N mojak _ ||
6 _
- (o) »oDi|q |
(As-) |
_
¢ _ 4089
_
|pubis |
piDMYDG/PIDMIO} | 21
] 004 ETS " “ t _
_
_
4 | 4089
|
_
— +
mwmv C)ngv | 4 d
B _ ¥o13skol apisu|
b e
b




0Aey| Ldo L1eeug| sge/lzz ON Bag| ere F \ 3 _ a M 5 _ g v
66/L0/80 2180 | U3 paaoaddy| M3 umeaq|sIN areos JARN ® ® ® @® O 0O
~5anbes UDON PRUINIRS BG JEAW puD m oJiuD uip piom®oDg
N L¥9 DOOW) PIOJIUDN UIDW 2A|D SA|D,
s S g gl o obuo 0y Bujgo) SAIDA P o4 SAIDA UOIONPRY
wa 5 umore MU GEG | () 34BLADOD TILIL bupjoo|g Buptooig OCCN 90404 [DIUOZIIOH
piomio 4 [DIUOZLIOH  3A|DA [DOILIBA  aA DA MB|S  aAbA
SA|DA UDIIONPaY - LElS 7 O00W 5 O00NW 5
Pa4ilWlIT SOIWDUAQ UDWSUD|) @@ o b busioolg | %Hcouae A ponsen [
eVlel M @
= il % 1| Z 1 | 1] Z 1| ]
}8UIGDS |PO143193|] UIDW Lo [ 1 [ 1 f T 1 f |
EIEIEREE
9 -
& =5 o o
g _-1_% m m
L \
— e’ N
1%
& SI0}09)3p M3JS O] @I\\ @\\‘ e
_
_
_ _@ #
® M (G o[ 0] m
[0 Jo[ O] _
0 o[0] )
- © 10 O 58
O o O
w m w car
£ T cg8l
ro ° Ohay NS
oo a_ |ID}Bp J0}08ULOD BA[DA OAIBG
| 1O 0] O 157 uys’ o) :
[0 o[ O] —
G lofo] L e
. olofo 06 —C— 06 —5C— 06 —5C—
@l_ AD = 0B vl |Qﬁn| [44" dﬁT Orl 1n|_mTi
AGL- = o8 06 3C— 06 5C— 06 3C—
— ASL+ = I8 98 {C— 98 HC— 98 HC—
xog uopaunp
1030932 A}ILUIXO1d 8N 18 C— 12 e 18 wC—
L @ |DOITIBA majg |ojUoZIIOH
e H | = 4 3 ﬁ a _ 2 f g |




0 .>ww__ L 40 _#wvnm_ LEeLLZT 'ON "Bag 9ez E E| a 0 g v
66/20/80 @¥ed| 434 um,sami M3 umeaq|SIN eedg A (8 qun Jomog onnoaphH wioid
jusSsuoo da:a”:uuvﬁ”:_”n“_ow““_a.“_!uﬂn«w“:“hcn m AQC: ulpap r_._...‘v
T Pt hoiden oa lou fou ¥| SoL103|7 Jo wipiboip Yoo|g = xadoy| | WLIDS
a5 Busoip 5L GG () YBLAdoD HATLLL
pajlwil] SOIWDUAQ ubwWISUD|) sicjon aymospfl |
m HL._
g xog uoljounp
aJnjonssJiadng
[subd [©J3Uo)
Joyp|ndiuopy
= - - : L. -
N\
(=)
I
odH  0dA
( d3|j04u02 H _ - )
.T
] xog uopounp _ od ® JojoN
=4 Pplojiio i
= [
= T [E= I i~ -
o A0} 10}D|OS|
¢ SBA|D [ E— S}INpuo)
(m3[3) mc._xuo_m\W _H_H_|I|\ A 9 |16 |[¥ |l ([ ||t
51010813( UMOPMOIS 7 I O
siojoelag W 7 SOA|DA UONPNPeY m—m8— Oms ——
L 20404 "JOH X 7 \ = =
B = pJiDo
HeWLWoH 1Yy Jo ==
SAig e | o | MMM = Jaly|dwy Jpaul
i =
z = |suDy E =
= sJojpdadp m Addng |
S3AIOA E =] =2 amod| B=
. =——— X0g uonounp : = P09 1044400 mmo_.ﬁ__,_m“m__«%un_mz_
= T— domod | BR J0yp|ndiubp
] woog _— !
] aAlpA Bujonpay/4 dX | =5 4
L
] H _ 5 [ E 3 a ] | 8 [ v




0 A9Y| 940 ¥199US| ¥1v/12Z ON "Baq|[sbi\me\3

a [ 0 g
66/11/Z 218q| 034 peaoaddy| m[ umeaqsiN a(e08
<Eanbss Lodn pelwmes aq yenw pub |3UDg
juaBLOI NOWYM pajpans. o pajdos eq you Abw 3|
0 S i ¢ VLT e ot
pelilll7] SO|WDUAQ UuDWSUD|) m-_.
@ R i o N
9 [fpooococscccccnono] 9% EXL LXL
O R RERRR R RRI
. OLXL 6XL SXl FA ("
LB
8 A R
e @ 2
- om cyl Ral w
LW e
4
% ﬁﬂ [oee]
ST ER
L - VN EVA ZVN LVN aﬂﬂmﬂ aﬂmnzu
.“__H« HEE
m.; M ﬂm”__- \ W4 B id
E E : L0000 |Npi B | iNgNgR|(EpWpN|
,;T 3 W oW W W H A
| um_s @
T ERGH
Jd B/Y
N @
L [
! 008
B H % 9 E] a _ 0 ]




0 A%Y| 940 G193US[ ¥l¥/1ZZ ON Baq|sbp\ume\3 ﬁ F / E a _ > _ 8 | v
66/11/¢ 212q| 034 pasoaddy| m[ umeaq|sIN are08 ) JARN
onbei LoGn paline) g yeni pup pesds |G/ J8100H /C9  £/00 3/u L9 | 1L/00
i N e e siopmg BeE YO duol buseol, 585 5700 Y
=4 o Bumop o) GEg| () yybuAden HLLLL U\E c0 vl Ap|aJd uoi3oaJlQ GGc9 m\O”O U\c 609 m\o;
iaad LBV Abja1 330|qun ¥S9 /00 UMOPMO|S P.OMYODE  BO9  B/OII
HSOQ IBORUBA - ¥OL v 5/u €59  ¢£/0:0 o/u 09 /0
—Um._.._E_I_ MO_EUC>O COEWCU_U U\C LOL _,<_ O\C Z59 N\O“O UMOPMO|S PJDMID 909 @\D”_
Bis onshor 0oL oW 5/U  1/9/159 1/0:0 °o/u 09  5/0
°/u  0/9/089 0/00 °2/u  ¥09 &o"_
Y0 sdeysioy  £09 /0
0/1 D0TVNY _m._.jn_._bo .Ztu_glﬁ panjusy M3|S  zO9 Z/0
uo |opuo)  gE| L/o
— doys/3 9/  0/0i
+
g it B B i SINdNI WLI9IO
QDD O = S &
(92000 X8} < << A
9 ~o0a = 35
_ = T Wn m
QR 2 oo o+
. H<<<< i
= 4 BN~ wlw|wlwo|w|w~~~N
N 2 e S o S e o S e o S S et e e Sl R =<1t ST NN NN
§ o ;
~|=-sindino |pyBip—=|=——s3ndu; oyBIp—=] | TS
s9poIp
uoissaiddns syndu
Bo|pup
ndino
Bojpup
b
¥9 02
o o OO0
/—+% sindino ¢’z sindino Id N L]
£ D) UOWLIOD D) LOWLIOY
5 oy NI OVAGL |
- O1d XxIbojoudiN As|ppig—us|y
vi Ko|a. fojau | _ _
uenoslip  3oo|qun vl vl R LU ReRan
N
E H 4 9 4 3 a k 2 ] _ 7




jl 2y i

piomic4 abouupp

0 .>mw; 940 mgwmnﬂ ¥L¥/L1LCZ "ON "Ba( | sbip\irs\:3 E / a ) g _ v
66/11/2 218Q| 034 paaoaddy| ml umeiq|SIN 37808 AR
Eanba uodn peLUMal #q jEnw puo |laupd jonjuoco 8BDJIDD
e Peiial wopowiy smsisie, Bk ul sAojas Jo s|ipjeQ
o m Bumep sy GEE | () WBLAdOD HTLIL
pajil] so|WDUAg ubWSUD|)
] L. g
( omT
gy
9 BLL e—
QA|IDA OAJSE
- abolID2 0} suoioBULOY
¥.L 209 909 BOg 08
"9A|DA OAJDS
g sbouipo oy "BAIDA S33DJg  3AIRPA Dunoolg
|[pubis Buisisasy abouioo o) abouupo o]
8]5] 454 LLL 06 199 099
¥
Jo}s(say
PN MOL
A I ey
] S 9 S 9
Y Cl-——3———-\ ¥V Ci-——+——- Z > =
¢ e L ¥ z ¢ ¥ w m f
| 5 LLEN L
Xg| _/ E| | El |
g g
e 8 — —_—
=
z i0sUag JOSUSS UMOPMOIS
GG9 164 0SL 69 9L PEFEMIEIG RTINS piom®opg aboliipn
{(Aojea uonoalip) (Apjas oojqun) d9sknG HAOEROIS




0 A%Yy| 240 | 199US[ ZZ¥/1ZZ ON Baq| b\ 4 3 a 5 g v

66/11/2 2180 | 034 pasoaddy| w3 umeiq|siNareos AR

"Jeanba) uodn pawimai eq jenuw pun

juBeUsa ynouym pajoares Jo pajdes eg jou Abw §)
PRI BojDLAD Uoweudi) o Kuedosd UW_U_..:DD UFO U_.ZO‘AUI_

o4 5 Bumoip sl GG L () JyBLAdOD ATLLL

PellWI] SoJWDUAQ UDWSUD|)

_ . | ——
L L _ 4
5 [ |
] O aBojudny U0 4
axodg I|NDJRAH
e / a o o o o
; X0g uoounr
1 . pioduop abojudoy
-
&l\l\\ ° anyo A Bupisoig abBojadon
g B oo |
-&_ - Jo] 8ATBA OAUaS abojuuo) °
| N |
_ _ o
14 g
| | ) .
° o] JDSU3S padajyual mals
r e | o o = T o o - °
[} o o [} ] t
¢ s ]
" [ -
ﬁ | [ J
b | — _ ]
B O
XOg UD[3ounf
[4 4033833 26014407
4DSU3S UMOPMO|S PADMYD0g JOSUaS UMCPMD)S PJDMAO ]




0 .>wm_ ¢ 30 Nummnw— ZTYLLTT "ON "Baq| sbip\ins\:3 q — v
66/11/2 2180 034 pesoaddy| m3 umeaq|s|N 31808 AR
Jeenbal uUBEn pawinies eq jRNW puDn
T gt s U 3601100 jo 1n0k0Y
o o busne oul GBg | () yyBuAdon ATLIL
palillin wo_rCUr;D upwisup|n
L qC—
( oMol
Lo o
2Ll 5
9 aA|DA OAJES
8¥DJg 21|N0IPAH ebbluDo 0} suoioauUD)
abolupy o]
oo | Xog uojyounp
Joyoayaq =boluoy
¢ |aubd losusg
ovL] oL U paJaiuald
S W\JI S ma|s o]
O JolO 7 1O o] O
[0 o[ 0155 ﬁ Slo[ol % "
FISE 5100 umopos
3d = 06 ipMoI]) 0
aAPA Buppolg O 0 Olgg S © Oleog P 5 1
4 aboLuny o] 500 o o0 e
099 909
IS rary 580 rem
SA|DA OAJBS 10 19O 585 1O o] O] Y7
] abpLuDy 0] w .W w 08 1 wmlmj 7
LWL = 172
[ S ] SH
9
[pUDd
ovLT1 oL
xog uoljounp
z plojiupp abolupy
- 10SUSS UMOpMO|S
pJDMYODE Of
g P H T B a 7




B D E F G
To Emergency Stop 71 @ 10 A @ 70
— +24V from Coutant/Lambda
dorsiifier Bord i 2 I Power Supply
To Linear Amplifier Car —
(Vertical) @ @ @ 70
To Linear Amplifier Card 70
(Horizontal) @ @ 7 j
EgWZressure Reducing 72 @ [1.5A @
17 D,
To Hammer Relay z @ 1.5A 7
To all Proximity 75 e :
Detectors <@ L1.0A | 2 j
% 1.5A @ =
2 o |-
@ 11.5A 7
@ [s @ 80
80 80 +15V from Coutant/Lambda
Te manipulator © _|® @ Power Supply
Control Card 80 @ S @ ) To Linear Amplifier Card
& e @ 85
85 85 —15V from Coutant/Lambda
To manipulator { @ S @ Power Supply
Control Card 85 D S D | 85 To Linear Amplifier Card
81 o sl @ 81
o |s| @ Bt +15V To MOOG 641 Servo Valve
81
© |8 @
86 ® 6 @ 86
o |s| @ 86 —15V To MOOG 641 Servo Volve
86
@ s @
e e |
0OV From Analogue 90 e [ @ 90
Terminals 90
) ) @ OV To MOOG 641 Servo Valve
90
o |8 @
To potentiometer 1 92 2 6 @ 92 +5V (A) from Manipulator
) 92 92 control card
To potentiometer 2 2 |s @ To potentiometer 4
To potentiometer 3 e D © 7 e To potentiometer 5
===
94 = 94 —5V(A) from manipulator
To potentiometer 1 % ® % cont(rol) card ;
94 94 ,
To potentiometer 2 @ (8| @ To potentiometer 4
To potentiometer 3 i 7 ] @ a4 To potentiometer 5
To Pressure Reducing L, @ S @
potentiometer on e
operator's panel ) ..
Clansman Dynamics Limited
ITLE Copyright © 1995 Thia drowing Ia the
Latells of teimindls in I T i 1 S5 fhds bt
Manipulator Control Panel e e pon racpmt,
67 Scale NTS|Drawn EW |Approved FED |Date 08/02/99
B D 235 |Drg. No.2217330 [Sheet 1 OF3 |Rev.0




Manip Control Card
Manip Control Card

To Linear Amplifier Card
To Linear Amplifier Card

To Linear Amplifier Card

0V to Pressure Reducing
Valve potentiometer

90
90
90
90
g0
90

@ [s] @
@ s @
@ (s @
@ |8 @
Q sl @
7 % @ |
@ s @
@ |8 @
@ s @
Q |s|l @
Q |8 @
Q@ |8 @
Q s @
@ 8 @
@ 8 @
Q |8 @ /
Q |8 @
@ |9 @D
Q o @
@ & @
@ & @
@ & @
@ & @
Q & @
Q o @
Q © @
Q & @
Q o @
Q o @
Q@ o @
Q & @
Q & @
B arE T

80

90
90
90

80

1
2
From XP Pwer Supply
To Moog 641 Terminals
not used L
To slew proxi. detectors
To DMH Detector :
To Control Handle
From Coutant/Lambda supply
4
OV for all hydraulic valves
On mdin manifold and boom
manifold. -
>
6
Earths for all hydraulic valves
on main manifold and boom
manifeld, and earth terminals
in boxes. 7
8
Fromm common Earth point L

@ID Clansman Dynamics Limited

TITLE Copyright ©) 1995 This drewing is tha

Hetails; of tarminals in By ik e e e Ml i

Manipulator control panel  |and must be retumed upon request.

Scale NTS|Drawn EW |Approved FED TDate 08/02/99
255 |Drg. No.2217330 [Sheet2 OF3 |Rev.0




B C E F G H
1
2
Control Cord J4/3 193 @ 6] D | 193 To Hammer Relay Coil
Control Enable 193 3
Amplifier Card J2/8 @ §| @
114 = | 114 - :
C/Handle — Roll C/Wise to manip control card
Roll Clockwise </ @ _|s © / P
L/H control 114 @ |s @ I e
5 S  g|
 ¢/handle 115 o s olL—1° Roll AC/Wise to manip control card
Roll A/C/Wise 15 115
L/H Control Q |8 o——— 4
%)
us @ o @ U5
From Motor Starter FPower Supply and
panel 12 & @— Interlor light.
NS N5
Q@ & @ 5
%)
U4 U4
@ 8 P
From Motor Starter V4 V4 Airconditioning
panel © s @ (where fitted)
w4 w4
2 & @r—
.
7
8

CID Clansman Dynamics Limited

TITLE

Details of terminals in
Manipulator control panel.

Copyright @ 1995 This drawing Is the
proparty of Clansman Dynomica Umited

It may not be copied or revealed without consent
and must ba returnad upon request

7 Scale NTS

Drawn EW |Approved FED |Date 08/02/99

gl

236

Drg. No. 2217330 |Sheet3 OF3 |Rev.0




'Aoy| 640 | 1eeus| gzeslzz 'oN Bag|  eee 5 3 2 8
86/0L/v 23|  pesoaddy| mr ummig[SIN eTeos LA
s e ey Pl Fno s | LFD DEOW — PiD3 jodjuch
B i oot ooty 1 e |4O1DINTIUD O} SUGI}OBUUDD
o 5 Bumoe mu GEG| (3 jyBLAdoD ATLLL
pajlwl solwpbuAg ubwsup|) m—ﬂ
Lesil ve [ ocAY
a - @@ sz I | | -
ZIAY
© @ @
@ SIRY LAY
. ?
OIAY ©] © [ 2 ¢
BAY TAM ZAY
9lAY
— LT
e =t
8 ¢ww_ LEAY
e Ll ] 9 ® L v ose[Tasa] —
or 02N !
IAY
[ 4
¥ ZhY
YA @ @czay @)
6LAY
— mw>@ @ @
HEps chy [d
9ZAY
¢ © @ zr
vz [ Sl
| ve [J2s9]]
ar
ve [o s ] ® ©® @
z BAY  GAY kA
ve [Js s ]
Vet [vsd[ ]
i) vs'L [T€53]] S [ v Ir
!
F ] H _ o 4 3 3 8




0 "Aod| 640 Z39°us| 8ze/lzz 'ON ‘Bag| sez

3 a 2
86/0L/¥otea|  peaoiddy| mr umeiq|siN oreds JARY
s o poms e a2 149 D00N — P4DQ |043u0D
POjL] BOjUIDUAD UDWELDIY O Apedoid L_O#D_DQREDE 0} Ssuolldsuuo
= & bumep sul 66| (3 1yblAdogn ATLL
pajiWl] sojWbuAg ubwsup|)
9
=
Jo3om3aQ Hwi Jubly ST 181 |
_‘ — s4o03jos1a(g Buma|g wouy
4039913 YW He = T
2T Lz
uoyynqusnd JOMINOD 1S3ND3IY, -
s LL D— 9 I [pUbd sJo}pusdn LIOJ4
e clE
uoyingysnd NOD )
1nqy oML ESEREN) . 21z
] 6
gru Rk v e paxur
NI-IV| ¥le
¢ (HWQ) 40123130 8jpupH s,Ub)y poa(, S A, — Wiy [043UOD WD
/N &=
. i \ze
[oubis  ONINNNY dWNd,, |]subg Oyl wodyq
- 0zZzZ
¢
e 8lzZ
g ¢ U 1o paxur
—-— 61T
— | Jo)}28ULoD
L
7F H _ 9 3 a 2




.>mw__ B 40 m.pmmaW_ BZE/LZZ "ON '3a(q 98z E E ; a
86/0L/421eq|  pasoiddy[ mr umeiq|siN ereos JARN
7Eenbe.s undn pawmRY R4 jSHW pub L+¥9 900N — [s2]elg} _DLMCOU
e it ooy o 4| JoyoIndIUD 03} sUORDBUUCD
s = Sumer mu GEG) () JYBlAdeD HTLIL
paliwi mo_rCOr;D upwsun|p
9
g
loubls uoyyngysnd MAddIN9 N3O, ST gLl |
[oubis uoingysnd  ISIMMOOTO—ILNY TI0Y, o SLL
Ipubls uoyingysnd | ISIMHO0TD TI0Y, S Wil
lpubls uoyynguysnd  \NMOO HOLld, — —em e
1 n — Ll 9|puUDH |0J4}UOD LWIOCUH
pubjs uopyngusnd dn HOlLld, o oLl
[Publs ucyyngusnd | HOIM MVA, — ) g
6
] [pubis uoyingusnd | | 437 MVA, g ZLl
0371 moule oy |publs  NMOQ 09, — ) 6LL |
L
£ @371 modip 0} |pUBIS 4N 09, wll.ul 8Ll
Q37 Moup o} |publs  vovg 09, mllul el — [aubg sJoypuadp o]
1 037 modio oy jpubls  a¥ymMH04 09, ¢||u| ozl
31 oy publs NO OHLNCO,, m.J.Iul AN
2 153138320 UMopMa|s §1BLY wlluf Gel I  suiojosyaq Dume|s wiod4
10}93}3(] UMOPMOIS 148 m.lui Z8l |
— Zr 10}08UU0D
b
n H . 4 Z a




‘nod| 640 ¥ 39eus| seesizz oN Fag| ez 4 \ 3 a | v
88/0L/+ wammm ﬁmbehmnz_ MP TmeIq (SN e[eog JARN
sentos todh pauryas aq s pue | |9 GO0N — P4DD [03U03
B e ittt |4030indiuby 03 sUCKBUUGY
g 5 bumo s GEG | (Y 1yBLAdon ATLIL
pajui wo_rCUr;D UupLusup|H
uoljosuuoy oN = JN
— pusban
9
g
ON ._ll.lul ON
IN —
ol D— ON
Kiddng AG+ 1931BIQ o= N
jpubis (gd) 4s18woljusjod |piuozlioH _Lllul 201 XOg PiOJIUDK DIA 24 W0l
4
loubls (1d) 4818wWopusiod |pyuCZiIOH orllul LoL Wy |043Uo) Wou
[pubjs Jsyawonuslod 3OMNOH diMD. ey vzl jpung sJojoiedp wodd
[}
sisjpWwonusiod g ml.lul v uol}D}IoXa J9}sLUO|IUD}od
[Io doj s3)|ddns aouasaay = 26 JO} S[DUIWIS] PSUDLULIOD O]
¢ (vw 0cz o pasny) 5,037 404 Addns A4z + §=- B |suDg SJ0}DJadQ Of
|pubis (d) J4eyewojusiod |DoI34aA ml.lul Y0l XOH PIOJIUDW DIA o WO
L [pubis (§d) 4ejawoljusiod |DoITIBA ¢I|u| col LY [0J}LOY) LU
|pubis (Gd) 4s)8wWwopuajod mals nllul SOl LY [OJ}UDD W0
4 ON 7= ON
Ipubis uoyingusnd  N3ddi¥D 35070, T 4 3|puUD} [0JjU0D WL
— P 10}28UU0D
b
e H o E| 3 a v




noy| 640 G 199us| BZE/lZZ 'ON ‘Fig| 9w 4 / 3 a
86/0L/521eq|  pascaddy| mp umeiq|SiN a[eos JARY
senbes LDDN PRWINIAJ B JENW pud L¥9 900N — piDD |o4uo)
,i.ﬁugn:ﬁﬂn.ﬁnﬂnwsﬂﬂﬁ?s ¥ |soipndiubpy o} suoijoauuony
q 5 Sumoip MU GBG L () 4BLakdoD HT1LLL
pajlWil] sSolwpbuAg ubwsubp|)
Uoj}oaUUOD ON = DN
— pusba
9
g
¥
] 091 G PIOUSIOS O} dN HOLId,
PIOJJUDA WCOg 0] £91 e pPlous|os 0} I HOIY MVA.
€ 29l = pious(os 0} | 437 MVA,
PlojiUD UIDWN ©L <6l ml.nll plOUB|OS ©} LOIYDYIWI 32404 ‘ZUOH
— PIO}UDA UDW O] 061 ¢|TT Plous(es 0}  MOOTANN VLNOZINMOH.
sjpujWia) 0] €6l mln”H_ HOVB80334 30d04 F1avNa.
2 6L plous|os 0} MJO0TENN TYILLY3IA,
PIOJIUDW UIDN oL 6L —Cm— plousjos ©}  MI0TENN MTTS,
—— P 10108UUOD
L
n _ H o 4 3 a




L ned| 640 9199us| 8ze/lzZ ON Bag|  ese

v
56/£0/8l @¥eq|  pasoaddy[ mr umeaq|S|N STeoS LA
7sanbas uodn pewinjed eg mNW pun D ouo
A i, e I M| ioyBindiuiol 63 vm :w_ﬁ_uwmcow
=0 = Buwoip s G5G | (@) ybukdon HTLIL
P84l sojwpbuAg ubwsub|)
L6/50/9L M p3yajsp
i3)Dalg O} S8ousialel |y
LOI}DBLLOD ON = ON
) puaba
9
5]
¥
— e . (IH) yusiiny BA|DA OAJDS MBS
8
XOF P|OJILUD DA SADA OAJSS M3|S O] ool nlmll (u) uopisod (pods ma|s
£ XOE PIOJILDI DIA BA|DA DAIBS MB3IS O] vl wlnll (3n0) 2bp3joA OAIBS M3IS
L9 m[mll plousjos 0} Middl¥S IS0TD,
— 23l ¢Im|| pious|os ©} M3AddIMD N3ILO,
Plojjuby woog o] — GOl m.[hl.| plousjos ©} 3SIMMO0TO—ILNY T110¥,,
z L PlousOS 0} ISIMHO0TO 110,
F_.E il plousjos 0} _NMOQO HOLld,
- gr Jojo8uu0s
b
| H = 4 3 d -




.>e£ 6 40 h,.ﬁwnm_ RZE/LLZZ 'ON "3aq 9ez E 3 a o) v
6/£0/81L ®18q|  pesoxddy| mr umeiq[SiN ereos LA
S i e e v my | L2 DDON = IO [odjtien
poy sopunutg uowsunis o Auedeid | AOID|NAILIDK ©} SUONDBULOT
ot & Bumoip mu G| () yuybuAdon HTLLL
P84l sojuwbuAQ ubwsup|) m-‘
uoilosuUUD) oN = N
— puaba’
9
S
.T
| Yye (e (01) Ipubis xopgpas4 20404 |DDIYIBA
pipg Jsljldwy Jpaur o) g
C+Z wln! (IH) Ipubis %opgpes{ 80Jo4 [D2I14BA
¢ IN _wlmll (07) 1ndINQ jUBLIND 2ADA DAIBS [D2]14EA
IN mln'l (IH) IndinQ jusiin) BAIDA OAJSS |DIIIBA
- bl G 1nding sBD}OA BAIDA OAJBS |DOIYJBA
XOH PlOjIUD UIDN DA BA|DA DAJBS [DDJ}UBA O i
Gl nmlm_ll J{opgpee 4 |00dS BADA OAJIBS [DDIYJBA
z ON Ninll {07) 1UsuIND BA|DA OAISS MIIS
Xog ‘Jlubly woog DA sApA Bujonpasy sunsssug o] B9L _All (vw 008 — 00z) |oubis Buppnpay sunssaig
— 9P Jojoauuo)
b
Nall H 2 4 3 a 0 i




A%Y| 640 B 19°US| BZE/lzZ ON BIQ| e

4 E| a 5
56/20/10 m.tmm_ d34 ﬁu>ohnn¢_ M3 UMeBI(SIN a1e23 AN
anbe. uodn powma g Enu pus | |9 QOON — P4DD |0J3UDD
B e oty romons 1 oy | 101DINDIUDW 0} SUOIDBUULY
0 8 buanip mu gpG | () yybukdog HTLIL
peliLdlT wo_C\_U_.\;ﬁ_ upuwisuni|p nﬂ.
9
g
¥ ON m|.mlll
plous|og UOIIONPaY 80404 [DIUOZ|JOH JamoT O] 961 minll plDMX®ODE UO|3ONpay 80104 |DIUOZIIOH
e —(m— (07) |pubis »opgpas4 s24o4 |D}UDZIIOH
— pJosy Jelyldwy Josui o] 9
L¥Z mlnll (IH) Ioubis »opgpas4 82404 |DIUOZIIOH
ON ¢|n|| (01) IndinQ JuUs44ND JA|DA OAJIBS |DILOZIIOH
£ IN mlﬁll (IH) yndinD juUs.inD BAIDA OAJRS |DIUOZIIOH
OF| —(e=— jnding 2bBp}|oA SAIDA OAJRS |DILOZIIOH
- X0g PIOJIUDN UIDW DIA BADA OAJSS |DILOZIIOH O] [4
¥l FAll %oDQgpas{ |00dS BAIDA OAJISS |DIUOZIIOH
= L[* Jo}D2uuoy
L
¢ f H 4 3 a o,




noy| 640 6300us| BZe/lzz ON Faq| e

86/01/% 22|

ﬁn>ohmni MP UMBI(T|SIN 2Te0s

eenbos uodn pauwiniad @ JENW puc

JUBSLCD INOWM pajoeas Jo pedos eq jou Kow 3
PRI SORUDUAQ UbWSLDI) jo Auedoid

i 5 Bumoip mu gRg | () yyblAdon

L¥9 ODOW — QuvO TOHINDD
HOLVININVA 0L SNOILOINNDD
dTLLL

pPajillIT SolwbuAg ubwsup|)

uoioauuo) oN = JN
puaba7

M
=

o C——
Cm—
=
=
=
o C=—
=
—-—

12 2 + 4+ 4+ +
- a2 = NN
o W o o A& A
< < < < < <
l |1 [ | |
cB 08 08 9z

gr Joyoauucy




'A9y|Z040 10 199uS| ¥80/1ZL 'ON ‘Baq| zoo\vos 4 3 a 0 | v
56/40/5Z @1eq| pasoaddy| M umed(|siN o7e0g A
CHETL, L BUIE ] A uols.g, ADD) Jal)dw
o ot i e iy | (€ OO B oteabiey
= & Buaop sy GRS | () jybuAdog HTLLL
pajiwi solwbuAg ubwsub|) m-..
g
LN SA soupon SAY  9AM
log
@ @ 6 |DOI}aA © @ CAH
20uD|Dg uljpag Buipog @
S |pjuozuOH  |DIUOZLIOH =V
LAY Ad 7AH uoy yaog 4/4
@ @ e [PEIVETN
abojuasiay abojusdied
uiLy ¥20g 4/4 DUBIHI] IOV YS!
|PuCZHOH [DjuoZLIoH IDIIaA
J A=
¥ S B,
- ey
- D
- L
1 (g D
- LD
Jr crib
£
juswisnipy
aboyjop asjuen
- BAY
vl /4 @
vl G4 V9l 94
4 vS 24| [vS 14 | zr] | L | VS 74l [vS& ¢
S
|
a2 H = 4 E| % a 9 ¥
| PR




'A0y| 20 40 z0 192uS | 80/1zl 'ON Big| coovos

G6/£0/5Z 21eq |

ﬁm.rohmﬂz_ Mr umeiq |giN sresg

7senbes wodn pewniad Bq JEMW pun

JL@BLO oM pejpsss L0 peidoo 9q jou Aow
poYr] E3WDUAg Uweupy jo Ausdod

o B Susoe mu ggg| (G yblukdogy

(¢ uolsiep) papy Jsilduuy
4AD2UIT 0} Ssuolloauue)
HTLIL

pejiWwi] SolWbuUA(g ubwsub|)

pJDD |oJIU0D

uipp wod) pubis s|gou3 05| —glem—
Jo0p (o7 —(==—

|DjuozuoH 0} jnding Jamod

Zeg —s(m=——

piDO |OJUCD UIDLW WO I ¥g —sE=—

[oubis xopgpes4/4 |DUOZIIOH
S|DUIWIB)} Wod} Gg
S|DUILLIB} WO} 0B

S|DUILLBY Wod) 0g

Jo}opN £ee
[polaA 0} INAnQ Jemod Sz

pADD) |OJIUOD) UIDWE LUOJY £ve
joubis »opgpes4/4 |PolUBA ) ¥4Z

S|DUILIBY 06
PAUOLLWOD LUOUY 06

S|DUILLIBY WO} Of
S|DUILLIBY WOol) O/

Zve —~(=—

~—
|N.ﬁl|
~—

¢r

i

9

—E——
5 —
—lo—
— (e
— (e

Lr

2|qou3
nding
ey
ndu)
daljldwy

AGL—
AQ

AG L+

ndyng
Jay|duy

yndu)
a3yl duy
AD
AD
AyC+
A+




pajilil] SOlWDPUAQ ubwsup|)d @@

A0 = 06
ASL— = GB
5 ASL+ = 08
AT+ = 0L

JVADSC

08 0L 06
0L 06 G8

&
&

&

)]

Aoy| 140 | 1eeus| 9gzsizz 'oN Bag siz 3 a h 0
86/0L/+ ®1eq| 034 perosddy| mr umeiq|siN o1eds
“senbes uodn peiwnies B 3ENW puo \m_najm ASl=/¢ _‘+\¢N+
) i mmis o Sdos dX O} suopasuuCy 08 06 O/
g o Bumep mu gEE| () 1yblikdo) ATLLL

4

= 6N
SN

U

Hun Addng Jamod dX




oy 140 1 1eeus| czvzizz N Bag|  omove ] 3 5
S$6/£0/8) 3%ea|  peroaddy| mp umsaq|SIN oreos S
wesuD2 qaﬁw—ino_.e e _.._._p:§ 2 o uun
peaMA BatunuA] Lossuon s fuedes | BUILONIPUDD ity 0L SNOLLDANNOD
oy ® Bumosp Bl GBE L @ buAden TTLIL
Pe}iWI] SOJWDbUAQ ubwWSUD|) m-_. Xog UpaUnT
\ aJnjanJjsJedng
3Ul Wwodd
=5 95
9
WO 57 = - -
WHO 51 = m 8 5
S E RN
JanoJiun] E H w e e
paads A S wen T o
X >
g
2 2
=
¥ Le4 =
\ejusbue) nﬂ\
-
g8 vle] felsowLY
~& m g B
g 3 =
= Sue4 J0jeJoden]
pIOLZ10S ™ - RIS o "
24N JossaJdwn MlVM_ ME 9dnssald MO C
& TR
3 2
— 9 & 5
= L2yms
.IM_ aJnssald ubiH
N -
l




Gould12.rss

LAD 2 - MAIN_PROG --- Total Rungs in File = 36

This is version 12 of Goulds pumps ~ latest edit 06/04/99
| Setup timer to act as a clock for the ramp function. In this case the clock has a period of SOHZ
The timer is started here and resets itself, when the time period is finished
| clock for ana:. ramp
| RTO | )
0000 Retentive Timer On pes BN Cwess
| Timer T4:1
| Time Base 0.01 F('DN:)—
| Preset 3<|
| Accum 0< |
!
| Read the analog input from the joystick. This is a small signal (approx +/-1V) so it has o be multiplied (in this case by 5X) to bring it
up to a usable level. This means however that if a signal comes in which is greater than around 2 V, the controller would stop,
indicating a register overflow fault. So this signal is checked to see if it is over 6000 bits (before mult;phcauon of 5X) and if 1t 18 over, it
is limited to 30,000 bits (after multiplication) The overflow condition would occur at 32768 bits. :
stop o/flow 1
LES B3:0
0001 —{ Less Than (A<B) R
! Source A 04 11
‘ . -48<
[ | Source B 5000 |
| 5000<
|
' stop o/flow 2
| GRT | B3 0
0002 —— Greater Than (A>B) } | s
! | Source A 1.0.4 1 12
‘ ! -48<
; . Source B -5000 5
| \ -5000< !
| |
| stopofflowl stop o/flow 2 - 5
0003 | — e f— | Multiply
f 11 Source A 04
} -48<
Source B 5 !
| <
i i Dest N7:19
| t -240<
| s
|
| DIV —
0004 = Divide
Source A 0.5
| 1177<
Source B 3
3<
Dest N7:20
392<
; ——ADD :
0005 — Add A
i Source A N7:19
-240<
‘ Source B N7:20
392<
Dest N7:18
152< :
|

Page 0 Wednesday, November 24, 1999 - 14:07:58



Gould12 rss

LAD 2 - MAIN_PROG --- Total Rungs in I'ile = 36

ooe~

G007

0008

0009

0010

0011

stop o/flow 1
B3:0 MOV |
i ————————— No%& ——
r i1 | Source 30000 |
i 30000<
| Dest N7:18 |
i | 152< % !
| |
| stop o/flow 2
1 B3:0 I MOV |
| e { Move —
\ 12 ’ Source -30000
| ‘ -30000< |
| | Dest N7:18 | |
| z 152<| .
| |
' Read joystick register and put into N7:1 ie go at full speed if no stop or slowdown exists.
slowdown |
‘Carriage slowdown to zero - |
B3:0 B3:0 MOV !
| pcsmsenre ey | eses Move 4___1'
10 3 Source N7:18 |
152<
Dest N7:1 |
152<|
L |
If a slowdown condition occurs, read joystick register, divide by 4 and put into N7:1
for low speed trolley travel (ie slow down to quarter speed).
r _ slowdown
‘ Carriage slowdown to zéro
B3:0 B3:0 DIV |
+F e T Divide —
10 3 Source A N7:18 |
152< ’
Source B 4 ‘
4< ‘
Dest N7:1 |
152<J
\
| If slowdown to zero signal oceurs, transfer zero into N7:1 for zero trolley speed
ie a controlled, ramped stop (net a crashing E/stop)
slowdown
to Zero
B3:0 MOV ‘ |
1-£ - Move ——|
3 Source 0 |
0<|
Dest N7:1 |
152< [

To create the ramp, we look o see if the signal from the joystick (1:0.4) is greater or less than it was the last time it was read. Ifis is
greater, the value of N7:3 is incremented by 200 bits every time period until it becomes the same as N7:2 :

T4 — MOV —
— F ] Move
i DN J Source

|

| Dest

N7:1
152<

N7:2
152< .

|
|
I
\
|
\
i
|
|

Page 1

Wednesday, November 24, 1999 - 14:08:06



Gould]12.rss

LAD 2 - MAIN_PROG --- Total Rungs in File = 36

|
J r
GRT ADD |
L Greater Than (A>B) Add |
[ Source A N7:2 Source A N7:3
152< 200<
‘ Source B N7:11 Source B 200
! 400< 200<
| [ | Dest N7:3
| ‘F 200<
|
; LES ! SUB
' Less Than {A<B) Subtract ‘
Source A N7:2 Source A N7:3 ‘
152< 200< |
i | Source B N7:12 Source B 200
| | 0<| 200<
j P ' Dest N7:3
\ 200<|
| | | |
| |
I |
, .
|
| clock for ana. ramp
L T4 T4:1
0012 1 F —( RES »—n——
DN
| Transfer joystick signal to a new register. _
[ MOV
0013 { Move f—
| Source N7:3 .
200< |
| Dest N7:10 |
i 200< i\
Here we create a dead band so that the output does not "jitter". This one is positive a2
ADD
0014 Add f—
Source A N7:10 |
200< ‘
Source B 200
| 200<
Dest N7:11
400<
! ]
and this on¢ is negative _
——sUB ———————
0015 i Subtract
| Source A N7:10
! 200<
| Source B 200
| 200<
f Dest N7:12
<

Page 2 Wednesday, November 24, 1999 - 14:08:10



Gould12.rss

LAD 2 - MAIN_PROG --- Total Rungs in File = 36

0016

0017

0018

0019

00=

0021

Here we look to see if the signal is positive or negative. If it is negative, B3:0/1 will energise a direction relay which will reverse the
output to the servo valve, because the output is unipolar, and we need to move in both directions.

fwd/back
i LES B3:.0
————4 Less Than (A<B) C —
Source A N7:10 i 1
i 200< |
| Source B 0 |
| 0<
J

Now to see if the joystmk is over a certain value since it is preferable that the carriage blocking valve is not energised and does not

‘ chatter when the joystick is in the centre position. -

carriage "go"
| GRT 1 B3:0 I
4 Greater Than (A>B) f <
‘ ’ Source A N7:13 2 “
200<
‘ ‘ Source B 1500 |
1 |
5 |

1500< |
|

| We have to turn the +/- joystick signal into a modulous (or unsigned) version of the signal by transferring the inverted part of the signal

| into another joystick register. ..
% fvd/back
i B3: 0 NOT
B  Sm— NOT ’»—
J 1 Source N7:10 | |
: 200<|
! | Dest N7:13 |
i 200<| .
| ' |
or the true version, depending on the state of the direction bit. ‘
fwd/back |
B3:0 MOV
s, s Move o —
1 Source N7:10
200<
Dest N7:13
! 200<
;
Now transfer the speed modulous signal to 0:0.4 to drive the servo valve.
— MoV ———— |
S— - | Move S
} Source N7:13
i 200<
Best 0:04 |
200< f (
i
06/04/99
| The Vertical POT signal must be checked that it's less than 0V before the carriage can move. : .
Vertical OK |
LES B3:0
Less Than (A<B) s R
Source A L.0.6 14
-28140<
“ Source B 0
\ 0<
| J

Page 3

Wednesday, November 24, 1999 - 14:08:12



Gould12.rss

LAD 2 - MAIN_PROG --- Total Rungs in File = 36

06022

0023

0024

0025

0026

00..

0028

0029

| Now the digital part of the programme. The blocking

| valve for the carriage will

g3 8 st O{'ﬂ:}

be able to-move when:

The carriage unblock signal is asserted along with no limit detected. B3:0/9
The emergency stop is not pressed. (LO/O)
The manipulator has control on.  (10/1)

The upper boom of the manipulator is lowered. (I 0/3)
The manipulator slew is centered.
The manipulator has pcmusslon from Klosters to move..

The loss of conditions B, C or G will cause a "crash" stop, droppmg out the blocking valve.
' The loss of conditions, D, E or F will cause a controlled stop to zero speed.

Camage move - Em Stop Control on - ' “carriage unblock
B3 0 L0 L0 B3:0

I . O i - 5 ph Lo
} 9 0 1 13
i 1761-Micro-Discrete 1761 -Micro-Discrete
; Carriage

carriage unblock unblock
| B3:.0 0:0
| B i
| il i L

13 4
1761-Micro-Discrete |
_ _ B slowdown
Slew Centred Klosters "stop!" Vertical OK to zero
ﬁI 0'_ j[ 0 B3:0 B3 0

" 2 4 14 3
‘ 1761-Micro-Discrete 1761-Micro-Discrete
| Forward Limit Forward Limit
i _J:Or B3:0
| 5 5 |

! 1761-Micro-Discrete

Forward slowdown

Forward Slowdown

10 B3:0
I — R PR —
6 6
1761-Micro-Discrete
' Backward Limit - - Backward Limit
10 B3:0
i 7 4
| 1761-Micro-Discrete
|
[ Backward slowdown Backward Slowdown
| IO B3:.0
; 8 8 ;
i 1761-Micro-Discrete

| Ferwmd and Backward limits: B3: Of2 is the request from operator to GO. This is anded with dlrecuon (BS 0/1), and w:tth the limit

| signals
\ If the operator moves into. Forward Limit the camage will stop but the operator will still be able to move Backward to get nut
carriage "go" fwd/back Forward Limit - Carriage move
B3:0 B3:0 B3:0 B3:.0
— . T — g
2 \ 1 5 9

fwd/back Backward Limit |
J ]'_3:3:9 §3:0 L
1 |
i

Page 4

Wednesday, November 24, 1999 - 14:08:16



LAD 2 - MAIN_PROG --- Total Rungs in File = 36

Gould12.rss

0oz~

0031

0032

00.

| fwd/back  Forward Slowdown - Carriage slowdown
| B3:0 B3:0 B3:0
i IO Lt I r—— Wl —
| 1 6 10 |
i . fwd/back Backward Slowdown
| B3:0 B3:0
! i /E‘ s SRR ] L e L
| ! 8 |
‘ ; : |
| p— direction _ |
| fwdfback relay i
Y,
J B3:0 0:0
-
| ! 5
| 1761-Micro-Discrete
; Control on Flashing Light:
‘ 1.0 0:0
| 1 :
| 1761-Micro-Discrete 1761-Micro-Discrete
|
i carriage unblock Hooter
E B3:0 00
| 1 E i
\ =4t (
‘ 13 7
| 1761-Micro-Discrete
| Forward Slowdown Klosters OK Contact
B3:0 O:0
T N
[ =7, S
f 0
1761-Micro-Discrete
i ( END »—

Page 5

Wednesday, November 24, 1999 - 14:08:19



Clansman Dynamics

Customer Client ITT Goulds Pumps
CDL project no. CDL N° de projet PA 14
Machine size Taille de la machine C3010E3/2
Mechanical equipment data sheet

Feuilles de données de I'équipement mécanique

Tekniska data - Mekanisk utrustning

Horizontal cylinder Cylindre horizontal Horisontell cylinder

Manufacturer Fabricant Tillverkare Parker
Model Modéle Modell

Number Numéro Antal P100070285
Vertical cylinder Cylindre vertical Vertikal cylinder

Manufacturer Fabricant Tillverkare Parker
Model Modéle Modell HSM700-101/5
Number Numéro Antal P100070585
Pitch cylinder Cylindre de tangage Cyl.foér hojnings-o.sdnkningsrorelse]

Manufacturer Fabricant Tillverkare Parker
Model Modéle Maodell

Number Numéro Antal PI00073038
Gripper cylinder Cylindre de la pince Griparcylinder

Manufacturer Fabricant Tiliverkare Parker
Model Modéle Modell

Number Numéro Antal PI00070106
Slew motor Moteur de rotation Motor for vridrorelse (axel 1)

Manufacturer Fabricant Tillverkare Poclain
Model Modele Modell MS18-8-111-A18-2A50-0000
Code Code Kod 007543772C
Series Gamme Serie

Number Numéro Antal 52203

Yaw motor Moteur de couple Motor for svdngningsrirelse

Manufacturer Fabricant Tillverkare Poclain
Model Modeéle Modell MSE18-2-1111-A18-0000-0000
Code Code Kod 009543712A
Series Gamme Serie

Number Numéro Antal 52459

Roll motor Moteur de roulis Motor fér vridrérelse (Axel 6)

Manufacturer Fabricant Tillverkare Poclain
Model Modele Modell MS18-2-111-A18-0000-0000
Code Code Kod 0048437680G
Series Gamme Serie

Number Numéro Antal 52425




CLANSMAN DYNAMICS PARTS LIST - PA14

GOULD2 TROLLEY

Line Drg/Part Description Qty
No

5 0102144 |Trolley Assembly

6/ITEM

7 1 1102088 | Trolley 1

8 2 1102155 P/pack support 1

9 3 Capscrew M20 x 40 4
10 4| 1102192 |RH Axle Box 2
11 5 Capscrew M30 x 110 16
12 6| 1102191 |LH Axle Box 2
13 7 Capscrew M30 x 110 16
14 8 1102190 |Trolley Wheel 4
15 9 1102134 |drive shaft 2
16 9a| 1102134 Spline drive shaft 2
17 9b| 1102134 Nitride drive shaft 1
18 10| 1102140|Brake shaft 2
19| 10a| 1102140/Spline brake shaft 1
20| 10b| 1102140 |Nitride brake shaft 1
21 11 Key 20sq' x 85 long 4
22 12|  1102139|Shaft end cap 4
23 13 Capscrew M12 x 30 16
24 14| 11032989 Cover 4
25 15 Hex Bolt M10 x 30 12
26 16 Bearing 22217E 4
27 17| 1110188 Seal retaining plate 2
28 18 'O' ring 211 dia x 2.6 section (BS172) 4
29 19 '‘O' ring 173 dia x 2.6 section (BS166) 2
30 20| 2310027 |Hydrabase MSEQ05 2
3 21| 2402040|Capscrew M12 x 120 20
32 22 Seal 100 x 85 x 6 - R3 (ECOPUR) 4
33 23| 1102137 |Inner Spacer 4
34 24 Cable chain 4m,2x end pieces 1
35 25 Capscrew M10 x 25 8
36 26 Front bumper 0
37 27 Bolts for above 0
38 28 Rear bumper 0
39 29 Bolts for above 0
40 30 Servo valve 4693-294-906 1
41 3 1316219| Trolley Manifold 1
42 32| 1316224 |Sandwich block slew 1
43 33 Brake Manifold (Cetop3 x 1station) 3/4" SAE ports 1
44 34 Dir. Contr. valve 4D02-34-103-01-00B1-GOQ-327 1
45 35 Check valve CXCD-XAN 2
46 36 Grubscrew M4 x 6, drilled 0.6mm 1
47 37 Pres. relief valve RDDA-CAN 150 bar 2
48 38 Hand valve DVP 06, UK804477 1
49 40| 1102193 Brakeseal Plate 2
50 41 1102136|Outer spacer 4
51 42 Bearing 22216E &
52 43 Seal 2216 AV 4
53 44 Seal 2217AV 4
54 45 ERP/CPS flat form cable, 4 core x 25 x 12m long 1
55 46 Flatform cable 12 core x 12m long
56 47 FC2 cable gland to suit above 3

11:45 26/11/99

page 1

PA14Trolley_Gould1



CLANSMAN DYNAMICS PARTS LIST - PA14

GOULD2 TROLLEY

Line Drg/Part | Desecription Oty
No
57 48| 1102149|Cable chain anchor plate 2
58 49| 1102150 |Cable clamp support brkt 2
59 50| 2402033 capscrew M10 x 85 4
60 51 Flow divider YGDB-XAN-NV 1
61 52 Disc brake 008430-88A 2
62 53 2110160 |Seal R4-131 x 120 x 4.2 2
63 54 O-Ring 145.7 id x 2.62 BS162 2
64 55 Capscrew M12 x 40 24
65 56 DIR valve 4WEGBYBX/EG24N9K4 1
66 57 P.reducing slice ZDR6DAZ - 4X/25Y 1
67 58 P. Relief slice ZDB6VAZ - 4X/50 1
638 59 Crane bumper 2
69 60| 1102153 |Long travel buffer 2
70 61 1102157 | Trolley manifold support bracket 1
71 62| 1102158|Brake manifold support bracket 1
72 63| 1102159 |Divider valve mounting plate 1
73 64| 1102160|Proxy support bracket 1
74 65 Proximity dectector OBT20018GM70-E5-V1 1
75 66, 1102161 Step 1
76 67| 1102162 Valve protection 1
L4 68| 1102163 |Support for Inductive proxy switch 2
78 69 Inductive proximity switch 4
79 70| 1102164 |Sensor rail 1
80
81
82
83 ltem Miscellaneous Parts
84 1 1102088 |Material for Trolley
85 2 Rails for workshop, sect' 56 x 6m long 0
86 3 Rails for customer, sect' 56 x 10.1 long 0
87 4 Rail stops for workshop 0
88 5 Rail stops for customer 0
89 6 Tapped pads 1
20 7 Rail clips 50
91 8 Lifting lugs 0
92 9| 1105028 Brake release tool 1
93 10| 1102165 Trolley frame for shipping 1
94
95
96
97
98|ltem |0316295 |Hose and Fittings Assembly
99
100 1 1.1/16" SAE - 13/16" ORFS m/m 1
101 2 Female run tee 1.11/16" ORFS 2
102 3 Male Plug 3/4" SAE 3
103 4 1.1/16" SAE - 1.3/16" ORFS m/m 3
104 5 1/2" BSP - 13/16" ORFS m/m 2
105 6 1.3/16" ORFS - 1.11/16" ORFS female swivel 2
106 7 3/4" SAE - 13/16" ORFS m/m 3
107 8 3/4" BSP - 1.3/16" ORFS m/m 1
108 9 3/8" BSP - 11/16" ORFS m/m 2

11:45 26/11/99

page 2

PA14Trolley_Gould1



CLANSMAN DYNAMICS PARTS LIST - PA14

GOULD2 TROLLEY

Line Drg/Part Description Qty

No
109 10 3/4" BSP - 13/16" ORFS m/m 4
110 11 M18 x 1.5 - 11/16" ORFS m/m 2
111 12 Female run tee 11/16" ORFS m/m 1
112 13 Female run tee 13/16" ORFS m/m 2
113 14 3/4" SAE - 11/16" ORFS m/m 2
114 15
115 16 Female branch tee 11/16" ORFS 1
116 17
117 18 ALL HOSES TO HAVE A MINIMUM WORKING PRESSURE
118 19
119 20 Hose assy 1/2" bore x 2200 13/16" ORFS 135/90-90deg 1
120 21 Hose assy 3/4" bore x 490 1.13/16" ORFS 135/90-170de¢ 1
121 22 Hose assy 1/2" bore x 500 13/16" ORFS str/90 1
122 23 Hose assy 3/4" bore x 2800 1.13/16" ORFS str/90 1
123 24 Hose assy 3/4" bore x 2800 1.13/16" ORFS str/90 1
124 25 Hose assy 1/2" bore x 500 13/16" ORFS str/90 1
125 26 Hose assy 1/2" bore x 1850 13/16" ORFS 135/90-90deg 1
126 27 Hose assy 1/2" bore x 370 13/16" ORFS str/90 1
127 28 Hose assy 3/8" bore x 570 11/16" ORFS str/90 1
128 29 Hose assy 3/8" bore x 2150 11/16" ORFS 135/90-90deg 1
129 30 Hose assy 1/2" bore x 3000 13/16" ORFS str/90 1
130 31 Hose assy 3/8" bore x 2680 11/16" ORFS 90/90-in line 1
131 32 Hose assy 3/8" bore x 4420 11/16" ORFS 90/90-in line 1

11:45 26/11/99

page 3

PA14Trolley_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
5 0102081 Base Assembly
6| ITEM
7 1 1102062 |Base Fabrication 1
8 2 2102042 |Slew Ring Rollix 06-0980-09-ZZ1-0B 1
9 3 1102080 | Swivel Support 1
10 4 1102038|Crane Bumper 125190 2
11 5 2405006 [Hex Nut M12
12 7 2410010 |Bolt Ret Wire, 302 SS(21SWG 0.032"dia) 3
13 8 2102012 Brush Strip Superseal Dx7ft 3
14 9 2410012 |Screws M4x12 27
15 10 2401025 |Hex Bolt M20x120 BS3692 Gr8.8 35
16 12 2401009 Hex Bolt M12x40 GR8.8 3
17 13 Spring washer M12
18 14 1102108 |Swivel pipe support bracket 1
19 15
20 17 90 deg rotary coupling, 1 1/2"BSP - M52 x 2 2
21 18
22 19
23 20 2410040 |Stauff Single Clamp 538 PPDPAS 2
24 21 2410007 |Stauff Single Clamp 542 PPDPAS 1
25 22
26 25
27 26 2401025 |Hex bolt M20 x 120 Gr 8.8 36
28 27 Drill dia 3 hole in above bolts 36
29 28
30 29/1102154 Stops 2
31 30 1102084 |Cover for hoses 1
32 31 1102076 | Transport block 0
33 32 1102079 | Transport Plate 2
34
35
36
37 0103536 Booms and superstructure
38| ITEM
39 1 1103645 | Superstructure Fabrication 1
40 1a 1103646 | Superstructure M/C 1
41 2 1103486 |Bearing Cap 2
42| 2a Stauff Single Clamp 542PPPDPAS
43 2b Stauff Single Clamp 218SPPPDAS 5
44 2c Stauff Single Clamp 428SPPPDPAS 4
45 2d Stauff Double Clamp 320/20SPDPAS 4
46 3 Capscrew Gr12.9 M20x180 8
47 4 2316152 |Motor MS18-8 1
48 5 2401026 |Hex Bolt M20 x 50 10
49 6 1103287 |Pinion 1
50 7 1103288|Retaining Plate 1
51 8 1103272|Vert Boom Bottom Casting 1
52 8a 1103663 |Vertical Boom Maching 1
53 8b 1103627 |Vert Boom top end casting 1
54 8c 1103663 |Vert boom heat treat 1
55 9 1103583 | Vertical Link (Top end) 1
56 10 1103488 Vert. Link Bridge 1

13:14 26/11/99 page 1 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No

57 11 1103659 |Pin in Bridge Piece 1
58 12 1103481 |Stop Pad 1
59 13 1103273 |Crank Casting 1
60, 13a 1103628 |Crank M/C 1
61 14 1103282 | Strut Bridge 1
62 15 1103593 |Strut Bottom End 1
63 16 1103494 |Cab support raised 1
64 17 1103285 |Rocker 1
65 18 1103476 |Horizontal Boom 1
66 19 1103622 |Horizontal Link 1
67| 19a 1103833 |Shock absorber casting 1
68 20 1103346 |Bearing Eye for Horizontal Link 1
69| 21 2410010 Bolt Ret Wire (2M) 2
70| 22 1103576 |Mtg Plate for Press. Red Valve (rexroth) 1
71 23
72 24 1103518 |Brkt For Main Manifold 1
73 25
74 26 2401017 |Hex bolt M14 x 30 2
75 27 1103655 |Bracket for stop pad 1
76 28 2401008 |Hex bolt M12 x30 8
77 29 Weld base group 4 20
78 30
79 31 1103478 |Pad Clamp bar 2
80 32 2401011 |Hex Bolt M8 x 40 8
81 36 Hex Nut M12 4
82 37 1103521 |Cover for Boom Manifold 1
83 38 Hex. Hd Screw M10 x 15 8
84| 39 Cap Screw M12 x25 4
85 40 Cap Screw M12 x 20 4
86| 41
87 42 1103182 Bracket for junction box 1
88 43 1103493 |Bracket for boom manifold 1
89| 44 1103650 Clamp p/t for Dia 50 Kopex 1
90 45 Cap screw M8 x 45 4
91 46 Hex Nut M8 4
92 47 1103359 |Lifting eye 1
93 48 Cap Screw M6 x 16 2
94 49 Hex Hd Screw M12 x 25 6
95 50 1103607 |Cover for Main Manifold 1
96 51 Hex Head Screw M10 x 12 2
97 52 Hex Hd bolt M20 x 80 (for item 47) 6
98 53
99 54 RHS 450 x 250 x 16 x 298.5, Grd 43d 1

100 55 RHS 300 x 200 x 16 x 614, Grd 43d 1

101 56 SHS 350 x 350 x 10 x 2420, Grd 43d 1

102 57

103| 58 193.7 0/dx12.5x1791grd 43c/d 1

104 59 1103660 |Pin for Vert' Link 1

105 60 Circlip D1400-0650 2

106

107

108 0103872 Pin "A" Assembly

13:14 26/11/99 page 2 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty

No
109| ITEM
110 1 1103291 |Pin A 1
111 2 2411001 |Bearing 'A' 22226E 4
112 3 2409001 |Seals 6226AV 6
113 4 1103302 |Spacer for Vert. Boom pin "A" 1
114 5 2408001 |Circlip D1300 2400A 1
115 6 1103300 |Spacers :Inner 2
116 7 1103301 |Spacers Outer 2
117 8 1103654 |Pot end cap 1
118 9 1103649|Cap for Potentiometer at "A" 1
119 10 2103095 |Coupling for Pot 1
1200 11 2217006 | Potentiometer Assembly 1
121 12 1103119|Cover For Pot 1
122 13 Seal 195 x 182 x 6 - R3 1
123 14
124 15 2602008 |1/8" BSPT Str Nipple 4
125 16 2410034 |Pan Head M4 x 10 3
126 17 2401007 | Hex.Hd Screw M8 x 30 6
127 18 2401001 |Hex Hd Screw M10 x 25 2
128 19
129 20 2410014 |Berg clamps plus screws 3
130 21 2410003 |Grub Screw M12 x12 1
131 22 2410004 |Grub Screw, Cone Point M12x12 1
132 23 2408003 |Circlip D1400 1300A 1
133 24 1103513 |End Cover 1
134 25 1103303 |End spacer 1
135
136
137 0103874 Pin "B" Assembly
138| ITEM
139 1 1103492 |Pin 'B' 1
140 2 2411003 |Bearing B 22313E 2
141 3 2409003 |Seals 6313 AV 3
142 4 1103304 |Spacer Brg B 2
143 5 1103651 |Cap for "Pot" at "B" 1
144 6 1103652 Pot end cap 1
145 7 2103095 |Coupling for Pot 1
146 8 2217006 | Potentiometer Assembly 1
147 9 1103119|Cover For Pot 1
148 10 1103299 End Cover 1
149 11 2602008|1/8" BSPT Str Nipple 2
150 12 2402015 |Cap Screw M8 x 30 3
151 13 2410003 |Grub Screws M12 x12 1
152 14 2402006|Cap Screw M8 x 20 2
153 15 2410034 |Pan Head M4 x 10 3
154 16 2402002|Cap Screws M8 x 30 3
155 17 2410003 |Grub Screw Cone Point M12 x12 1
156 18 2410014 |Berg clamps plus screws 3
157 19 Seal 100 x 85 x6 - R3 1
158| 20 2103193 |Circlip D1400 0650A 1
159 21 1103305|Spacer 1
160

13:14 26/11/99 page 3 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14

GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
161
162 0103873 Pin "C" Assembly
163| ITEM
164 1 1103307 |Pin 'C' 1
165 2 2411004 Bearing 'C' 22318E 1
166 3 2409004 Seals 7318 AVG 1
167 4 2408005 | Circlip D 1300 2000 1
168 5 2602008|1/8" BSPT Str Nipple 1
169 6 1103661 |Spacer 1
170 7 1103309 |Pin End Plate 1
171 8 2401002 |Hex.Screw M24 x 50LG 1
172
173
174
175 0103632 Pin "D" Assembly
176 | ITEM
177 1 1103316 |Pin 'D' 1
178 2 2411002 |Bearings D 23122CC/W33 4
179 3
180 4 2408010|Circlip D1400 1100A 1
181 8 1103319 |End spacer 1
182 6 1103603 |Spacer Rings Outer 2
183 7 1103604 |Spacer Brg D Inner 2
184 8 1103320|End cover 1
185 9 1103317 |Bearing Retaining Plate 2
186 10 2602009 1/8" BSPT Str Nipple 2
187 1 2402006 Cap screw M8 x 20 2
188 12 2402006 Cap Screw M8 x 20 6
189 13 2602008 /1/8" BSPT Str Nipple 2
190 14 2410003 |Grub screw M12 x 12 1
191 15 2410004 |Grub Screw Cone Point M12 x 12 1
192
193
194
195 0103310 Pin "E" Assembly
196| ITEM
197 1 1103311 |\Pin E 1
198 2 2411007 Bearing 22320 E 1
199 3 2409007 |Seals 6320 AV 1
200 4 2408006 | Circlip D 1300 2300A 1
201 5 2602008|1/8" BSPT Str Nipple 1
202 6 1103517 |Spacer 1
203 7 1103309 |Pin End Plate 1
204 8 2401002 |Hex.Screw M24 x 50LG 1
205 9 1103313 |Spacer 1
206
207
208
209 0103537 Pin "F" Assembly
210| ITEM
21 1 1103311 |Pin "F" 1
212 2 2411007 Bearings 22320E 1

13:14 26/11/99

page 4

PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14

GOULD 2 C3010 E3/2

Line  |Drg/Part Description Qty

No
213 3 2409007 |Seals 6320AV 1
214 4 2408006 |Circlip D1300 2300 A 1
215 5 2602008 1/8" BSPT Str Nipple 1
216 6 1103517 |Spacer 1
217 7 1103309 Pin End Plate 1
218 8 2401002 Hex.Screw M24 x 50LG 1
219 9 1103313 |Spacer 1
220

[ 221
222 0103328 Pin "G" Assembly
223 ITEM
224 1 1103329 |Pin 'G’ 1
225 2 2411006 |Bearings 22316 E 2
226 3 2409006 |Seals 7316 AVG 2
227 4
228 8 1103330 |Spacer 2
229 6 2602008|1/8" BSPT Str Nipple 2
230 7 1103332|Pin End Plate 1
231 8 1103334 |End cover-cab side 1
232 9 2402006 |Cap screw M8 x 20 2
233 10 1103331 |End spacer 1
234 11 2408007 |Circlip D 1400 0800A 1
235 12 2402015 |Cap Screw M8 x 40 7
236 13 1103333 |End cover-pot side 1
237
238
239 0103321 Pin "H" Assembly
240| ITEM
241 1 1103322|Pin H 1
242 2 2411004 |Bearing 22318E 2
243 3 2409004 |Seals 7318 AVG 2
244 4 1103323 |Spacer 2
245 5 1103325|Pin end plate 1
246 6
247 7 2402006 |Cap screw M8 x 30 2
248 8 2602008|1/8" BSPT Str Nipple 2
249 9 1103326 |End Cover-cab side 1
250 10 2402015|Cap Screws M8 x 40 6
251 11 1103324 |End spacer 1
252 12 2408009 |Circlip D1400 0900 A 1
253 13 1103327|End cover-pot side 1
254
255
256
257 0103675 Pin "J" Assembly
258 ITEM
259 1 1103336 |Pin J 1
260 2 2411005 |Bearing J 22322E 1
261 3 2409005 |Seals 6322AV 1
262 4 2408008 |Circlip D1300 2500A 1
263 5 1103602 | Spacer 1
264 6 2602008|1/8" BSPT Str Nipple 1

13:14 26/11/99

page 5

PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14

GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
265 7 1103338 |Pin end plate
266 8 2401002 |Hex.Screw M24 x 50LG
267
268
269
270 0103538 Pin "K" Assembly
271| ITEM
272 1 1103620 Pin K 1
273 2 2413005 Rod End K S1QG 80ES 1
274 3 2412001 |Bearings K 22316 2
275 4 2103347 |Seal 6316AV 1
276 8 2408002 |Circlip D1300 1700A 1
277 6 1103332 |Pin end plate 1
278 7 1103342 |Covers in Crank 2
279 8 2602008 |1/8" BSPT Str. Nipple 1
280 9 2402006 |Cap screw M8 x 20 2
281 10 2401004 |Hex Bolt M8 x 16 6
282 1 1103619 Spacer - cab side 1
283 12 1103617 |Spacer - portside 1
284 13 1103331 | Spacer for circlip 1
285 14
286 15 2408007 |Circlip D 1400 0800A 1
287
288
289 0103539 Pin "L" Assembly
290| ITEM
291 1 1103506 | Pin L 1
292 2 1103084 \Washer 1
293 3 2103647 Vertical Cylinder, with circlip end - 7" 1
294 2 1103653 | Spacer 1
295 5 2602004 |1/8" BSP Grease Elbow Fitting 1
296
297
298 0103541 Pin "P" Assembly
299 ITEM
300 1 1103340|Pin P 1
301 2 2413005|Rod End P SIQG 80ES 1
302 3 2412001 |Bearings P 22316E 2
303 4 2103347 |Seal 6316 AV 1
304 5 2408002 |Circlip D1300 1700A 2
305 6 1103332|Pin end plate 1
306 7 1103342 Covers in Vertical Boom 2
307 8 2602008 |1/8" BSPT Sir Nipple 2
308 9 2402006 |Cap screw M 8 x 30 2
309 10 2401004 |Hex Bolt M8x16 6
310 11 1103467 |Spacer - cab side 1
31 12 1103505 |Spacer - potside 1
312 14 1103331 |Spacer for circlip 1
313 15 2408007 |Circlip D 1400 0800A 1
314
315
316 0103540 Pin "Q" Assembly

13:14 26/11/99

page 6

PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14

GOULD 2 C3010 E3/2

Fated. 11031235

Line Drg/Part Description Qty
No
317| ITEM
318 1 1103506 |Pin "Q" 1
319 2 1103084 |Washer 1
320 3 2103648 Horizontal Cylinder, with circlip end - 7" 1
321 4 1103653 |Spacer 1
322 5 2602004 |M6 Grease Elbow Fitting 1
323
324
325
326 0103349 Shock Absorber Assembly
327|ITEM
328 1 1103345|Shaft for Spring Housing 1
329 2 2603002 |Slydring 2 S57155-1300-10-A 25 % 400 Lone 1
330 3 1103348 |End Plate 1
331 4 2603003 |Slydring 2 $57254-0631-10-A Z0 X Lot Lo 2
332 5 2404002 Disk Spring 125x64x3.5 x8thk  HEW Pou™ TYPE N¢vb4
333 6 1103198 Support washers NO LoueeR. uLch 2
334 7 2602008|1/8" BSPT STr Grease Nipple 1
335 8 2402005 M20 x 70 cap screws 8
336 9 2602004 |1/8" BSPT Grease Elbow Fitting 1
337 10 2408014 |Circlip D1400 0630 A 1
338 1 GCRUR GCrew M2 w22 (}
339
340
341 0110416 Pitch Shaft Assembly
342| ITEM
343 1 1110321 Pitch shaft 1
344 2 1110320|Spacer 1
345 3 1103324 |End Spacer 1
346 4 1110319|Cover plate 2
347 5 1110350 |Lower wrist Machined 1
348 5a 1110317 |Lower wrist Fabrication 1
349 6 2411004 |Bearing 22318E 2
350 7 Circlip D1300 1900A 1
351 8 1103325 Pin end plate 1
352 9 2402006 Cap screw M8 x 30 2
353 10 1110345 |Spacer 1
354 11 2402008 |Cap screws M6 x 16 6
355 12 2408009 | Circlip D1400 0900 A 1
356 13 1110137 |Cylinder pin 1
357 14 2401001 |Hex. Hd. screw M10 x 25 1
358 15 2413004|Rod End SIQG63ES 1
359 16 2110301 |Pitch Cylinder 1
360 17 1103545|Cylinder Pin (Rear) 1
361 18 1103083 |Washer 1
362 19 2602008|1/8" BSPT Str Nipple 2
363
364
365 0110352 Upper Wrist Assembly
366| ITEM
367 3 2411005 |Bearings 22322E 1
368 5 2409005 Nylos Rings 6322AV 1

13:14 26/11/99 page 7

PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14

GOULD 2 C3010 E3/2

Line Drg/Part Description Qty

No
369 6 1110349 |Seal Retaining Plate 1
370 7 1110125 |Upper Wrist Casting 1
371 7a 1110303 |Upper Wrist Machined 1
372 7b 1110303 |M/c key in upper wrist 1
373 8 1110304 |Yaw Pin 1
374 8a 1110304 |Spline yaw pin 1
375 9 2602010/1/8" BSP.PI. plug 2
376 10 2402023 |Capscrew M16 x 120 2
377 11 2316154 |Hydrabase MSE18-2 1
378 12 2402024 |Capscrew M16 x 140 14
379 13 1110144 |End plate Yaw Pin 1
380 14 2402002 M8 x 30 Cap Screws 8
381 15 1110146 | Top spacer 1
382 19 1110255 |Pipe Clamp Bracket 1
383, 21 1110351 |Bottom cover 1
384 22 2401021 |Hex bolt M10 x 40 8
385 29 Seal 136 x 120 x 8 R3(Ecopur) Sealjet 1
386 32 Cap screw M10 x 40 4
387 33 2411007 Bearing 22320E 1
388 43 1110300 | Yaw buffer ]
389
390 47 1110145 |Bottom spacer 2
391 55 2602008 |1/8" BSPT Str Nipple 4
392 60 2110150|0' Ring 304 id. x 3.53 X-Sect (278) 4
393 61 2110151 |0O' Ring 253.6 id x 3.53 xsection (274) 2
394| 69 2409007 |Nylos Ring 6320AV 1
395 70 1110147 |Yaw Pin Key 20 x 12 x  long - EnBA 1
396 72 Stauff single 320 SPPP DPAS 9
397 weld bases group 5 1
398 weld bases group 3 7
399
400 0110288/sht.3 [Roll Axis Assembly
401| ITEM
402 2402014 |Cap screw M8 x 40 2
403 2402019 |Cap screw M8 x 25 2
404 30 2316153 |Hydrabase MS18-2 1
405 3 2402024 |Capscrew M 16 x 140 14
406 34 2402023 |Capscrew M16 x 120 2
407 36 1110124 | Casting-lower wrist pivot 1
408 36a 1110333 Machined lower wrist pivot 1
409, 38 1110126 |Roll Shaft Casting 1
410| 38a 1110315|Roll Shaft Machined 1
411| 38b 1110134 |Roll shaft shrunk to Drive shaft 1
412 38c 1110134 |Assembly chromed 1
413| 38&d 1110134 |Roll shaft assembly ground 1
414 39 2414001 |Bearing 32230 1
415 40 Seal 136 x 120 x 8(Seal Jet Ecopur) R3 1
416, 4 2410038 |Lock Nut- Roll Shaft Ret. KM30 1
417| 42 2414002 |Bearing 32232 1
418 44 2410039 |Tab Washer MB30 1
419| 45 2603004 |Seals - Sealjet & 860d x 75 x 4.2 R& 2
420/ 46 1110252 | Seal Retaining Plate ) 1

13:14 26/11/99

page 8

PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
421 49 1110266 |Drive Shaft 1
422| 49a 1110266 Spline drive shaft q
423 50 1110140 |Rotary seal Housing 1
424 51 2110149|Seal (Lower Roll Shaft) 308x295x6 R3 1
425 52 1110246 |Extended fitting 2
426 53 Seal MB45 - 514 - NBR (Barnwell) 2
427| 55 2602008 |1/8" BSPT Str Nipple 4
| 428 58
429 59 2402022 |Capscrew M16 x 25 8
430, 60 2110150|O' Ring 304 id. x 3.53 X-Sect (278) 4
431 61 2110151|0' Ring 253.6 id x 3.53 xsection (274) 2
432
433
434 0103606 Centralized Lubrication (Auto)
435
436 1 Supply all parts 0
437 2 Fit all parts 0
438
439
440
441
442
443
444
445
446
447
448
449
450
451 0101457 Arrangement of grippers
452| ITEM
453 1 1101310| Gripper housing (fab & m/c) 1
454 2 2101309 |Gripper Cylinder 1
455 3 1101311 |LH finger 1
456 4 1101312|RH finger 1
457 5 1101182 pivot shaft 2
458 6 2413007 GE70ES2RS bearing 4
459 7 1101313 |Finger - Lower part 2
460 8 1101187 |End cap (pivot shaft) 4
461 9 Capscrew M12 x 30 8
462 10 1101183 |Spacer for pivot shaft 16
463 11 1101186 |Spacer for locating cover 4
464 12 1101185 |Locating cover on gripper housing 4
465 13 Hex hd' bolt M36 x 200 6
466 14 Nut philidas M36 6
467 15 2602008 1/8" BSPT grease nipple 3
468 16 1101384 |Link Pin 2
469 17 Circlip D1400 0500A 4
470 18 Circlip D1300-0750 2
471 19 Capscrew M12 x 25 4
472 20 1101184 |Screw for lubrication of 16 2

13:14 26/11/99 page 9 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
4731 21 Bearing GEG50ES 2
474| 22
475 23
476 24 1101315 cylinder pin 2
477 25
478| 26
479 27 1101314 |Gripper Link 1
480 28 Rod end SIQG50ES 1
481
482 0101444 Gripper Spring Assembly
483| ITEM
484 30 1101391 |Washer 8
485 31 1101445 |spacer 8
486 32 cap screw M30 x 200 8
487 33 M30 philidas nut 8
488 34 Disc spring 80x41x5 72
489
490
491 0115106 Control Handle Assembly
492| ITEM
493 1 1115063 |Control Handle Sub Assy 1
494 1a 1115063 |Pair castings 1
495 1b 1115063 |Pair castings machined 1
496 1c 1115063 | Trigger casting 1
497 1d 1115063 | Trigger machined 1
498 2 2402013 |Capscrews M6 x 35 2
499 3 1115039|Shaft For Control Handle 1
500 4 1115105|Control Arm 1
501 5 1115038 |Bearing Housing 1
502 6 2402007 |M6 x 20 Cap Screws 2
503 7 21150183203 A2 RSIAngular Contact Brg 1
504 8 1115045 Spacer on Shaft 1
505 9 1115096 | Stop lever 1
506 10 1115087 | Stop Pad 1
507 11 Pan Head Screw M3 x 16 1
508 12 Hex Nut M3 1
509 13 2410025|Grub Screw M6 x 6 2
510 14
511 15 C/sk Screw M5 x 10 4
512 16 2115080|Spring T32110 2
513 17 Pan Head Screw M3 x 20 4
514 18 Hex Nut M3 4
515 19
516 20 2115010|B2-57-S Ball Bearing "Berg" 1
517 21 2115046 |Berg clamps SM - 47 3
518 22 M2.5 x 12 Pan Head Screws 3
519 23 2115047 |Coupling for Pot 1
520 24 1115030 |Flange for Pot on Control Arm 1
521 25 2402009 |Capscrews M 6 x 12 2
522 26 2410029 |Pan head screws M6 x 25 2
523 27 2405003 |Hex Nut M6 2
524 28 2117006 Pot Assembly 1

13:14 26/11/99 page 10 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty

Neo
525 29 2410014 |Berg Clamp SQM - 13 3
526 30 1103119 |Pot Cover (m/c'd and powder coated) 1
527 31 2410034 |Pan hd screw M4 x 10 3
528| 32
529| 33
530 34 2402009 |Cap Screws M6 x 12 2
531 35 1115082 |Cover 1
532/ 36 2402009 |Capscrews M6 x 10 2
533 37 2405003 M6 Hex Nut 2
534 38 1115088 Arm rest 1
235 39 2401010|Capscrews 'M6 x 16 4
536, 40 C/sk Screws M5 x 10 8
537, M 1115095|Leg for Spring 1
538 42 Grub Screw M6 x 6 2
539, 43
540 44
541 45
542
543
544 0115085 Control Arm Assembly
545| ITEM
546 1 1115019 Support Frame for Control Arm 1
547 2 2401008 M12 x 30 HEX HD Set Srew 8
548 3 1115006 |Rework Hepco slideway (2115031unmachined) 1
549| 3a 2115031|NC76536 8888 Slideway 1
550 & 2401009|M12 x 40 Hex HD Set Screw 3
551 5 2115007 |SJ 54¢ Journal Assembly 2
552 6 2115008 |SJ 54E Journal Assembly 2
553 7 1115020/ Slide Plate 1
554 8 1115056 | Stopper 1
555 9 2420006 M8 x 20 capscrews 2
556 10 1115028 |Clamp for Belt 1
557 11 2401010|M6 x 16 Hex HD Screw 2
558 12 2402005 M3 x 10 Cap Screw 2
559 13 1115027 | Stop block 1
560 14 2115090 | Shock absorber(725096) 1
561 15 2410030|Pan head M6 x 40 screw 2
562 16 2115091 |Shock absorber (725080) 1
563 17 1115015|15T Chain Wheel (Machined) 1
564! 17a 2115054 15T unmachined chainwheel 1
565 18 1115062 | Collar 1
566 19 1115061 |Pin 1
567 20 2410031 |Pan head M2.5 x 30 3
568 21 2115046 |Hex Nut M2.5 3
569 22 2410017 |Grub screwM5 x 6 2
570 23 2115095 |Coupling for Pot 1
571 24 2217006 |Potentiometer assembly 1
572| 25 2410014 |Berg Clamp 3
573 26 1103119|Pot Cover (m/c'd & powder coated) 1
574 27 2410034 |M4 x 10 panhead 3
575 28 1115060 Flange for Pot 1
576/ 29 2402009 Cap Screws M6 x 12 3

13:14 26/11/99 page 11 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty

No
577 30 1115103 |Plate for control arm 1
578 31 2402006 |Capscrews M8 x 20 4
579 32 1115104 |48T Chain Wheel (Machined) 1
580| 32a 2115053 48T chainwheel unmachined 1
581 33 1115026 |Collar 1
582 34 2410032 Pan Head M2.5 x 20 3
583 35 2405009 Hex nut M 2.5 3
584 36 2410017 |Grub screw M5 x 6 2
585 37 1115058 |Block 1
586 38 2402014 |Capscrew M8 x 40 2
587 39 1115057 |Plate 1
588 40 1115024 |Hub 1
589 41 2402009 |Capscrews M6 x 12 3
590 42 2115017 |3305A-12 RSI Angular Contact Brg 1
591 43 2115033 |Circlip D1300 0620 1
592 44 1115023 | Spacer 1
593 45 1115021 |Hinge Pin for Control Arm 1
594 46 1115099 Key 6x6 x 10 1
595 47 1115059 Hub for Chain Wheel 1
596 48 1115012|60T Chain Wheel (Machined) 1
597| 48a 2115035 60T chainwheel unmachined 1
598 49 2410016|M6 x 12 C'sk socket scrs 3
599 50 M16 Hex Nut 1
600 51 2217006 |Potentiometer Assembly 1
601 52 2410014 |Berg Clamp 3
602 53 1103119|Pot Cover 1
603 54 Pan Head Screws M4 x 10 3
604 55 2103095 |Coupling for Pot 1
605 56 2115016 |25 CCF-320-E Cable Chain 1
606 57 1115093 |Hinge Pin 1
607 58 2115017 |3305A - 2 RSI Angular Contact Brg 1
608 59 2115033 Circlip D1300 0620 1
609 60 M16 Hex Nut 1

[ 610| 61 1115023 Spacer 1
611 62 1115022 |Hub for Chain Wheel and Pot 1
612 63 1115011 |72T Chain Wheel (Machined) 1
613| 63a 2115034 72T chainwheel unmachined 1
614 64 2410016 M6 x 12 C'sk Socket Screws 3
615 65 1115029 |Support Angle 1
616 66 2401010 M6 x 16 Hex Hd Bolts 4
617 67 Motor DC DPM30H4 1
618 68 Cap Screws M8 x 25 3
619 69 Motor DC DPM30H4 41
620 70 Cap Screws M8 x 25 3
621 71 1115098 |Rubber Pad 2
622 72 :
623 73 Prox Switch OBT 20018 GM 70-E5-V1 1
624
625
626
627
628

13:14 26/11/99 page 12 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
629
630 0115089 Control Handle Guards Assy.
631| ITEM
632 1 1115067 |Bottom Guard 1
633 2 2402009 |Cap screws M6 x 12 4
634 3
635 4 2407006|Csk screw M5 x 12 2
636 5 2405010|Hex nuts M5 2
637 6 1115068 |Guard at roller 1
638 fi 2410034 Pan head scres M4 x 10 2
639 8 1115069 Guard at roller 1
640 9 2410034 |Pan head scres M4 x 10 2
641 10 1115070|Guard at roller 1
642 11 2410034|Pan head screws M4 x 10 2
643 12 1115071 |Guard at roller 1
644 13 2410034 |Pan head screws M4 x 10 2
645 14 1115074 |Cover at chainwheel 1
646 15 2402015 |Cap screws M6 x 30 2
647 16 1115072 |Leg for Junction Box 1
648 17 2402009 |Cap screws M6 x 12 2
649 18 1115077 |Side plate 1
650 19 2402009 |Cap screws M6 x 12 3
651 20
652
653
654
655
656
657 0114033 Assembly of Cab
658 ITEM
659 1 Cab + a/c + 6mm glass & handles 1
660 2 Hex Head Screws M12 x 12 4
661 3
662 4 Seat BB PVC 160242 1
663 5 Seat Support 250/30254 Nova Ht 'Adj' 1
664 6 2410035|Hand Nut M8 x 25 4
665 7 1114016|Arm Rest 1
666 8 1114001 |Arm Rest Extension 1
667 9 Hex Head Screw M8 x 30 1
668 10
669 11 114036 |Joystick Support Bracket 1
670 12 Cap Screws M6 x 12 4
671 13 Hex Nut M& 4
672 14 1
673 15 Cap Screws M6 x 12 4
674 16 Cab Light 1
675 17
676 20 Airduct superflex x 5m 0
677 21 1115081 |Plate for Push Buttons 1
678 22 2217194 |Label for Operators Panel 1
679
680

13:14 26/11/99 page 13 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Oty
No
681
682
683 0316286 Hydraulic Circuit Components
684 ITEM
685 1 2316042 |Dir.Control Valve 4D02, Design B 1
686
687 2 2316042 Dir.Control Valve 4D02, Design B 1
688
689 3 2316042 |Dir.Control Valve 4D02, Design B 1
690
691 4 2316043 |Servo Control Valve 641F229C (158l/min @ 70bar) 1
692
693 5 2316007 |Servo Control Valve 641F229C (158//min @ 70bar) 1
694
695 6 2316007 |Servo Control Valve 641F229C (158//min @ 70bar) 1
696
697 7 2316044 |A/B >T Relief Cart' Valve RDDA-CAN-160 bar 1
698
699 8 2316044 |A/B >T Relief Cart' Valve RDDA-CAN-160 bar 1
700
701 9 2316045 |X-Line Relief Cart' Valve RDDA-CAN-160 bar 1
702
703 9a 2316045 |X-Line Relief Cart' Valve RDDA-CAN-160 bar 1
704
705 14 Slew check valve CXCG-XAN 2
706 15 M4 x 6 orifice . 8Bmm 1
707 11 2316044 |A/B >T Relief Cart' Valve RDDA-CAN-35 bar 1
708
709 12 2316044 |A/B >T Relief Cart' Valve RDDA-CAN-160 bar 1
710
711 16 2316044 |Main System Relief Valve RDFA-CAN-160 bar 2
712
713 17 2316048 |Shut Off Valve DVP 06 01-X 1
714
715 19 1316225 Main Manifold (SAE & Moog) 1
716 1316223 | Sandwich block horiz 1
77 1316226 | Sandwich block vert 1
718 1316224 Sandwich block Slew 1
719 1316222 Sandwich for Main Press.Relief 1
720 20 2316008 |Dir.Control Valve AMW 4D61 24vac 1
721
722 21 2316050 |Dir.Control Valve AMW 4D61 24vac 1
723
724 22 2316050 |Dir.Control Valve 4WE 6 E61/EG24N9K4 1
725
726 23 2316050 |Dir.Control Valve 4WE 6 E61/EG24N9K4 1
727
728 24 2316050 |Flow Control Valve Z2ZFSK6-2-1X/2QV 1
729
730 25 2316050 (Flow Control Valve Z2FSK6-2-1X/2QV 1
731
732 26 2316050 |Flow Control Valve Z2FSK6-2-1X/2QV 1

13:14 26/11/99 page 14 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No

733
734 27 2316052 | X-Line Relief Valve Sandwich Z2DB6VD2-4X/315 1

735
736 28 2316052|X-Line Relief Valve Sandwich Z2DB6VD2-4X/315 1
737
738 29 2316053 A & B to T Relief Valve Sand' Z2DB6VC2-4X/315 1
739
740 30 2316053 |A & B to T Relief Valve Sand' Z2DB6VC2-4X/315 1
741
742 31 2316054 Anti-Cavitation Check Valve Sand' CXDA-XAN-GDX 1
743
744 32 2316055|Anti-Cavitation Check Valve Sand' CXDA-XAN-GDX 1
745
746 33 2316013 |Pressure Reducing Valve DRE10-5X/200YG24K4
747
748| 33a P/R valve subplate G461/01

749 34 Fiow Control Valve Z2FSK6-2-1X/2QV

750 39 Boom Manifold, Cetop 3, 4Stn, SAE

751 43 P.O. directional valve, DFCB 8DN

752 43a Directional valve DAAA-MHN - 224 (Coil Included)
753 44 Sun Relief Valve RDDA CAN-35Bar

754 46 Pressure reducing slice ZDR6DA24X150Y

455 47 Flow control valve Z2FSK6-21x/2QV

756
757
758
759
760
761
762
763
764
765
766
767
768
769
770
771

12
773| ITEM Hydraulic Powerpack Assembly 1

774 SEE BERENDSEN DRG NO 6821 & P/LIST
775
776
777
778
779
780
781
782
783
784

-

O=|MNNN ===

13:14 26/11/99 page 15 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qaty
No

785
786
787
788
789
790
791
792
793
794
795
796
797
798
799
800
801
802
803
804
805
806
807
808
809
810
811
812
813
814
815
816
817
818
819
820
821
822
823
824
825
826
827
828
829
830 34 Accumulator Assembly (20L) 1
831 SB330-20-A1/112 AB 280A
832
833
834
835 0316296 Hose & Fittings Assembly
836| ITEM

13:14 26/11/99 page 16 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14

GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
837 1 1.5/16SAE- 1.7/16 ORFS m/m 8
838 2 1.1/16 SAE- 1. 3/16 ORFS m/m 1
839 3 1.5/16 SAE-1.3/16 ORFS m/m 3
840 4 1.1/2" BSP - 1.11/16" m/m 2
841 5 M22 x 1.5 - 11/16" m/m 3
842 6 1.1/16" SAE - 11/16" ORFS m/m 4
843 7 1.5/16" SAE - 1.11/16" ORFS m/m 2
844 8 1/2" BSP - 11/16" ORFS mm adaptor 2
845 9 13/16 ORFS female branch Tee 1
846 10 3/4" SAE plug 2
847 11 1/4" BSP - 13/16" ORFS m/m 1
848 12 3/4 SAE-11/16 ORFS m/m 7
849 13 3/4" SAE 6000 flange block, 3/4" BSP female 4
850 14 3/4" BSP - 11/16" ORFS m/m 4
851 15 3/4" SAE 6000 split flange kit 2
852 16 1.1/16" ﬁﬁ: 13/16" ORFS m/m 2
853 17 3/4" SAE - 1.3/16" ORFS m/m 2
854 18
855 19 3/4" SAE - 13/16" ORFS m/m 4
856, 20
857 21
858 22
859, 23
860, 24
861 25
862 26
863 27
864, 28
865 29
866/ 30
867 31
868 32
869 33
870, 34
871 35
872 36
873 37
874 38
875 39
876, 40
877 41 14m thermoplastic hose - 1/2" bore 1
878| 42
879, 43
880, 44
881 45
882 46
| 883 47
884 48
885 49
886 50 Hose Assy-1"Bore x 1670 1
887 1.7/16 - 135/90 ORFS - 20 deg - s/arm
888 51 Hose Assy-1" Bore x 2020 1

15:29 13/01/00

page 177

PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty

No
889 1.7/16-135/90 ORFS - 60 deg - s/arm
890 52 Hose Assy-1" Bore x 750 1
891 1.7/16-90/90 ORFS - 270 deg - s/arm
892 53 Hose Assy-1" Bore x 1000 1
893 1 7/16 str/90 ORFS - s/arm
894, 54 Hose Assy -1.1/4" Bore x 1850 - multispral 1
895 1.11/16 - M52 x 2 str/90
896 55
897
898 56 Hose Assy-3/4" Bore x 5500 1
899 1.3/16 - 90/135 ORFS - 180 deg
900 57
901
902| 58
903
904 59
905
9206 60 Hose Assy 3/4" x 1480 1
907 1.3/16 Str - 3/4 SAE 6000 Flange-90
908 61 Hose Assy 3/4" Bore x 1700 1
909 1.3/16 ORFS Str - 3/4 SAE 6000 flange-90
910, 62
911
912 63 Hose Assy 1 1/4" Bore x 1900, double wire 1
913 1.11/16 90 - M52 x 2 str
914 64
915
916 65 Hose assy 3/8 bore x 1260 1
917 11/16" ORFS 90/str
918| 66 Hose Assy 3/4" Bore x 5500 1
919 1.3/16" ORFS 90/135 - 180 deg
920 67 Hose Assy 3/8" Bore x 3850 1
921 11/16" ORFS str/135 - 2620 s/arm
922, 68
923
924 69 1
925
926 70 Hose Assy 3/8" Bore x 2900 1
927 11/16" ORFS str - 13/16" ORFS 90 - 1600 s/arm
928 71 1
929
930 72 Hose Assy 3/8" Bore x 2600 1
931 11/16" ORFS str/135 - s/arm
932 73 Hose 1/2" Bore x 1750 1
933 13/16" ORFS str/135 - s/arm
934 74 Hose Assy 1/2" Bore x 2150 1
935 13/16" ORFS str/90 - s/arm
936 75 Hose Assy 3/8" Bore x 2600 1
937 11/16" ORFS str/str - s/arm
938 76 Hose Assy 3/8" Bore x 2600 1
939 11/16" ORFS str/str - s/arm
940 7T Hose Assy 3/8" Bore x 1600 1

15:29 13/01/00 page 18 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No

941 11/16" ORFS str/90 - s/arm

942 78 Hose Assy 3/8" Bore x 1600 1

943 11/16" ORFS str/90 - s/arm

944 79 Hose Assy 3/8" Bore x 1400 1

945 11/16" ORFS str/135 - s/arm

946 80

947

948| 81

949

950 82 Hose Assy 3/8" Bore x 1680 1

951 11/16" ORFS str/90 - s/arm

952 83

953

954 84 Hose Assy 3/8" Bore x 1000 1

955 11/16" ORFS 90/135 - s/arm - in line

956 85 Hose Assy 3/8" Bore x 600 1

957 11/16" ORFS 90/135 - s/arm - in line

958, 86

959

960 87 Hose Assy 1/2" Bore x 5500

961 13/16 str/135 ORFS

962 88

963

964 89

965

966, 90

967

968 91 Hose Assy 1 1/4" Bore x 5000 - multi spirol 1

969 1.11/16 ORFS str/90

970 92 Hose Assy 1 1/4" Bore x 5000 - multi spirol 1

971 1.11/16 ORFS str/90

972 93

973

974 94

975

976

977

978

979| ITEM 0114025 Arrangement of Air Conditioning

980 1

981 2 2114029 |KIA-4100 Air Conditioner, kit 9424 1

982 3 2114030|SD7H15 Compressor Model 7863 1

983 4 1114039 | Support Bracket for Compressor 1

984 5 2114026 |Motor, 5 HP, Nema 112 (480v 3ph 60hz) 1

985 5a 2114027 | V Puliey Cat No 031A0281 1
| 986 6 Taperlock Bush to suit above motor 1

987 7 1114021 |Mod to Cab Roof 1

988 8 1114038|Support Plate for Drive (Nema Motor) 1

989 9 Shock Absorber "RS" 688-436 4

990 10 Bracket for conduit 1

991 11 2402032|M10 x 50 Cap Screws 4

992 12 2401001 |M10 x 25 Hex Hd Screws 4

13:14 26/11/99 page 19 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14

GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
993 13 2401001 [M10 x 25 Hex Hd Screws 4
994 14 2401021 |{M10 x 40 Hex Hd Screws 2
995 15 M10 Hex Nuts 2
996, 16 2402032 M10 x 50 Cap Screws 2
997 17 M10 Hex Nuts 4
998 18 2402033/ M10 x 60 Hex Hd Screws 2
999 19 M10 Hex Nuts 4
1000 20 1114022 |Cover over Air-con Drive 1
1001 21 2401004 M8 x 16 Hex Hd Screws 4
1002 22 2401011 (M8 x 40 Hex Hd Screws 4
1003 23 2114028 |A Section "V" Belt A1130 1
1004 24 1114031 |Frame for Air Con. Unit 1
1005 25 2114032 |Shock Absorber 237-1821 4
1006 26(RT500UB Transformer, 500VA, 240 - 24
1007 27/LC1D1810B5 |Block contactor
1008 28|LR2D1321 Overload Relay
1009 183 4163 35A, Single Phase Bridge Rectifier (RS)
1010
1011
1012 ELECTRICS
1013
1014 PA14 Motor Starter Panel 1
1015 1]
1016 2
1017 3
1018 4
1019 5
1020 6
1021 7
1022 8
1023 9
1024 10
1025 11
1026 12
1027 13
1028 14
1029 15
| 1030 16
1031 17
1032 18
1033 19
1034 20
1035 21
1036 22
1037 23
1038 24
1039 25
1040 26
1041 27
1042 28
1043 29
1044 30

13:14 26/11/99

page 20

PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Oty
No
1045 31
1046 32
1047 33
1048 34
1049 35
1050 36
1051 37
1052 38
1053 39
1054 40
1055 41
1056 42
1057| 43
1058 44
1059 45
1060 46
1061 47
1062 48
10863 49
1064 50
1065 51
1066 52
1067 53
1068
1069
1070
1071 1217083 Control Handle Electrical Assembly
1072
1073 1
1074 2 Handle Machining / Fettling 1
1075 3 1217114 |Top Plate Machining/engraving 1
1076 4 2217115 |Pushbuttons ( Burgess K3T ) 6
1077 5 2217116 |Red Buttons -T1R 2
1078 6 2217117 |Blue Buttons -T1BU 2
1079 7 2217118 Yellow Buttons - T1Y 2
1080 8 2217119 |Microswitch -RS 337-857 1
1081 9 2217120|Microswitch -RS 331-405 1
1082 10 2410024 |M3 Pan Hd. Screw x 12 2
1083 11 2410023|M2.5 Pan Hd. Screw x 12 2
1084 12 1217121 |Trigger 1
1085 13 1217122|Pivot Shaft 3mm Dia 1
1086 14 2217123 |Bezels For Pushbuttons TB1S 6
1087 15 1217124 |Wiring Harness (Modified 12x7/0.2 cable) 1
1088 16 2217125 Plug 12 Way RS 474 - 883 1
1089 17 2217126 | Sleeved Grommet 1
1090 18 2410025 M4 Pan Hd. Screw x 30 2
1091 19 2217127 |Crimps RS 466 - 977 12
1092 2410026 |M2.5 Pan Hd. Screw x 6 4
1093
1094
1095| ITEM
1096 Conduit Assembly ( Control Arm )

13:14 26/11/99 page 21 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty

No

1097 1217088 (cont. handle, pot, DMH)

1098 1

1099 2 2217128 |Extra Flex. Conduit x 1400 RS 544-308 1
1100 3 2217129 Adaptor RS 622 - 818 2
1101 4 1217130 Proxi Cable (RS 351-409) 1
1102 5 2217131|12 Way Socket RS 474 - 502 1
1103 6 2217132|Socket Crimps RS466 - 983 12
1104 T 1217124 |Wiring Harness (Modified 12x 7/0.2 cable) 1
1105 8 2217133 |2 x Twisted Pair Cable RS 362 -140 1
1106 9 2217134 |Din Connector- Farnell 422968R 1
1107 Prox Detect OBT 200 18GM70 - ES -V1 1
1108

1109

1110

1111

1112

1113| ITEM

1114 Conduit Assembly - Control Arm

1115 1217078 (Vert. Motor and Pot )

1116 1

1117 2 2217135|4 Way Plug (For Motor) RS 467 - 223 2
1118 3 2217136 |4 Way Socket RS 467 - 188 2
1119 4 2217137 |Plastic Enclosure RS 507- 955 2
1120 5 2217128 |Extra Flex. Conduit 1400lg RS 622- 789 2
1121 6 2217129 |Adaptor RS 622 - 795 4
1122 7 2217138 |Male Crimps Size 16 RS 468 - 541 8
1123 8 2217139 |Female Crimps Size 16 RS 468 -557 8
1124 9 2217134 |Din Connector- Farnell 422968R 4
1125 10 2217133|2 x Twisted Pair Cable RS 362 -140 - 3m 2
1126 11 2217140 twisted pair wire + earth (23/0.2)-3Metres 2
1127 2217141 Sleeved Grommet RS 543 - 282 4
1128

1129

1130 1217078 (Horz. Motor and Pot )

1131 1

1132 2 2217135|4 Way Plug (For Motor) RS 467 - 223 2
1133 3 2217136|4 Way Socket RS 467 - 188 2
1134 4 2217137 |Plastic Enclosure RS 507- 955 2
1135 5 2217128 |Extra Flex. Conduit 1400lg RS 622- 789 2
1136 6 2217129 |Adaptor RS 622 - 795 4
1137 7 2217138 |Male Crimps Size 16 RS 468 - 541 8
1138 8 2217139 |Female Crimps Size 16 RS 468 -557 8
1139 9 2217134 |Din Connector- Farnell 422968R 4
1140 10 2217133|2 x Twisted Pair Cable RS 362 -140 - 3m 2
1141 11 2217140 |twisted pair wire + earth (23/0.2)-3Metres 2
1142 2217141 |Sleeved Grommet RS 543 - 282 4
1143

1144

1145

1146 Superstructure Junction Box Assembly

1147 1217077 (Includes Cabling in Cond.3, 8)

1148 1

13:14 26/11/99 page 22 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No
1149 2217142 |Junction Box 250 x 250 Sarel 04426 1
1150 Plate for Sarel J/JBox 24226
1151
1152 CONDUIT 3 (to elect. panel behind operator)
1153 2
1154 2 2217144 |Power Cable 3ph (included below, conduit 8) 2
1155 5 221714518 core cable (included below,cond 8) 1
1156 6 2217147 |Kopex 25mm EPGO05 (2.30m) 1
1157 2217148 |Kopex Str.Adaptors, 25mm YMP0506 2
1158
1159
1160 CONDUIT 8
1161 7
1162 9 2217149 Kopex 40mm x 10.4 Metres EPGO07 10
1183 10 2217151 | Kopex Str. Adaptor, 40mm YMP0708 4
1164 11|Ref.Only Hose For Drain 12.5m (See item 93) 14
1165 13
1166 14 22171544 Core, 1.5mm Power Cable RS 380 019 28
1167 2217155(12 Core SigCable (For Cust.Cont If Req.) 16
1168 15 Ref RS 363 - 070
1169 2217156 (18 Core Signal Cable (For Pump S/S) 14
1170 Ref RS 363 - 086
1171
1172
1173
1174 Boom Junction Box Assembly
1175 1217090 (Includes Cabling in Conduit 5)
1176 1
1177 2217143 |Junction Box 200 x 200 Sarel 04420 1
1178
1179 CONDUIT 5
1180 2
1181 3 2217147 |Kopex 25mm (L = 9M) EPGO05 9
1182 4 2217148 Kopex Str.Adaptors, 25mm YMPO0506 2
1183 2217157 Wire Harness 33 lengths of Raychem wire 33
1184 L = 14m, Farnell 033683A (11 cores) orange
1185 L = 14m, Farnell 033679D (11 cores) black
1186 L = 14m, Famnell 412661B(11 cores) G/Yel
1187
1188 5
1189 6 2217158 Kopex 16mm (Boom sol., L = 0.7M) EPG03 8
1190 8 2217159 |Kopex 16mm (Press. Red, L = 2M) EPGO03 1
1191 9 2217161 |Kopex 16mm Str. Adaptor PG11 YMP0303 11
1192 10 2217162 |Kopex 16mm 90 Adaptor PG11 YLP0303 11
1193 2217134 |Din Connector- Farnell 422968R 11
1194
1195
1196| ITEM
1197 Operators Panel Assembly 1217086
1198
1199 1 (Includes Cabling in Conduit 9)
1200 2 2217165|Telemecanique Box XAP - M54 H29 1

13:14 26/11/99 page 23 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No

1201 3 2217166 |Engraved label 1
1202 4 2217167 |Pushbuttons (For Cust.) Burgess V3T 6
1203 5 2217167 |Pushbuttons Burgess (stp/start etc) V3T 4
1204 6 2217168 Indicator Lights RS 338-437 3
1205 2217169 | Bulbs RS 564-497 3
1206 Lenses, Red, RS 339-392 1
1207 T Lenses, Grn, RS 339-370 2
1208 8 2217170|Series Resistor for 110V, RS 159-590 3
1209 9 2217171|LED's (Red) RS 577-140 4
1210 10 2217172|LED's (Green) RS 577-156 1
1211 11 2217173 |Emerg. Stop Pushbutton RS 318-979 1
1212 12 2217174 |Pot. 1K ( For Grip Force) RS 173-209 1
1213 13 2217175|Knob RS 581-896 1
1214 14 2217176 |Dial Set RS 581-953 1
1215 15 2217177 |Bezels (Customer Func.If Req.) TB3S 6
1216 16 2217178|Button (Customer Func.If Req.) Red T3R 3
1217 17 2217179|Button (Customer Func.If Req.) Grn T3G 3
1218 18 2217177 |Bezels TB3S 4
1219 19 2217178|Button Red T3R 1
1220 20 2217179 |Button Green T3G 1
1221 21 2217180|Button Yellow T3Y 1
1222 2217181|Button Blue T3BU 1
1223

1224 CONDUIT 9

1225 22

1226 23 2217147 |Kopex 25mm L =4M EPGO05 1
1227 24 2217148|Kopex Str.Adaptors For 25mm YMP0506 2
1228 25 2217155|12 Core Cabl 16 /0.2 RS 363 -070 5.5M 1
1229 2217146|10 Wire Harness 16 / 0.2 (Conduit 3)5.5M 1
1230

1231

1232

1233 | ITEM

1234 L.H. Controller Assembly 1217085

1235 (Includes Cabling in Conduit 7))

1236 1

1237 2 2217182|Plastic Box RS 223 - 174 1
1238 e 2217183 |Joystick RS 139- 114 1
1239 5 2217160|Kopex 16mm x 1.4 Metres 1
1240 6 2217161 |Kopex 16mm Str. Adaptor PG11 YMPO0303 1
1241 1 2217162 |Kopex 16mm 90 Adaptor PG11 YLP0303 1
1242 8 2217185|5 Wire Harness 16/0.2 Black 1
1243 9 Breaker pushbutton

1244 Hammer pushbutton

1245| ITEM

1246

1247 Manifold Junction Box Assembly

1248 1217082 (Includes Slew Limit Box)

1249 |
1250 MANIFOLD BOX

1251 1

1252 2 2217160 Kopex 16mm (for 3xBVs.) EPGO03 4

13:14 26/11/99 page 24 PAt4_Gould



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No

1253 3 2217161 |Kopex 16mm Str. Adaptor PG11 YMP0303 6
1254 4 2217162 |Kopex 16mm 90 Adaptor PG11 YLP0303 7
1255 5 2217186 |Kopex for S Valves 12mm L=1.5M EPG02 3
1256 6 2217187 |Kopex adaptors 12mm straight YMP0202 3
1257 7 2217188 |Adapaflex adaptors CSO 954 3
1258 8 2217160 |Kopex 16mm (To pots 2,4) L = 1M EPG03 2
1259 2217143 |Junction Box 200 x 200 Sarel 04420 1
1260

1261

1262

1263 CONDUIT 4

1264 9

1265 10 2217148 Kopex Str.Adaptors For 25mm YMP0506 2
1266 11 221718918 Core Cable ( Manifold ) L = 4.5M 1
1267 12 2217190|12 Core Cable (Slew Detectors ) 1
1268 13 2217191 |Two twisted pair cables (pots)RS 362140 2
1269 2217147 |[Kopex 25mm L = 3.5M EPGO05 1
1270

1271

1272 SLEW LIMIT BOX

1273 14

1274 15 2217161 |Kopex 16mm Str. Adaptor PG11 YMP0303 2
1275 16 2217192 |Prox Detect OBT20018GM70-E5-V1 E
1276 17 2217193 |Proxi. Detectors Cables RS 351 - 409 4
1277 18 2217160 |Kopex 16mm (To slew junction box) EPG03 1
1278 2217142 |Junction Box 160 x 160 Sarel 01475 1
1279

1280

1281

1282 Miscellaneous Electrical Parts

1283 1

1284 2 1217051 |Main PCB 1217051V3 1
1285 3 Screws

1286 4 Spring washer

1287 5 1217054 |Main PCB Heatsink 1
1288 6 1217053 | Amplifier Assembly PCB 1217053Vv2 1
1289 7 Screws

1290 8 Spring washer

1291 9 1217055 |Linear amplifier heatsink 1
1292 Main power Supply MP6-3R-IN-IN 00/330 1
1293 10 { MMLB00 / 24GY5 / 246Y5, 15/ 15E )

1294 11 Screws

1295 12 Spring washers

1296 Cable assembly to cab light 1
1297 Includes box 502-348 1
1298 14 and T/Switch 316-771 1
1299 15 Hex bolts 4
1300 16 Spring washers 4
1301 17 Trunking 1
1302 Isolator for Control System 1
1303 includes box (502-348) 1
1304 19 and switch (316-771) 1

13:14 26/11/99 page 25 PA14_Gould1



CLANSMAN DYNAMICS - PARTS LIST PA14 GOULD 2 C3010 E3/2

Line Drg/Part Description Qty
No

1305 20 General consumables (terms/dinrail etc) 1
1306 1114040 Plate for power supply 1
1307
1308
1309
1310
1311
1312
1313
1314
1315
1316
1317 0102055 Assembly of Slew Switches

1318 (INTERLOCK SLEW TO LONG TRAVEL)
1319
1320
1321
1322
1323
1324
1325
1326
1327
1328
1329
1330
1331
1332
1333

e
m
=

1102126 | Support for proxy cover 1
1102127 |Proxy Cover 1

—
OO0 ~NMO;EAWNN—

1102085 |Plate for Switches 1

—
—

=y
LS ]

1102145|Support Bracket 1

-
(43 ]

-
s

—
(8]

13:14 26/11/99 page 26 PA14_Gould1



